1. This parts catalog is the last edition of Yanmar crawler backhoe Model B37—2 for

Japan & Overseas (except Europe & Australia).

2. Part catalog history

parts catalog No. published Remarks
1st edition 000YOO0OK2820 Dec., 1992 Disuse old edition
Last edition 000YOOK2821 Apr., 1996
3. Model name
SECTION Column Model namc Remarks
(A) B37—2 C (R)F cabin, front lever spec.
(B) B37—2 C (R) S cabin, side lever spec.
. (C) B37—2 P (R)F canopy, front lever spec.
I (Vehicle)
(D) B37—2 P (R) S canopy, side lever spec.
(E) B37—2 C (R) EX cabin, overseas.
(F) B37—2 P (R) EX canopy, overseas.
I (Engine) (A) 3TNC88L—RB
4, Machine No.
Model M./ ¢ Manufactured
B37—2 00501~21996 92,/ 7~94./12

3 TNC88 L—RB 00466~02724 92/ 5~94,711

5. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar
product.

Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.




SPECIFICATIONS

Name YANMAR CRAWLER BACHOE
Model B37-2-P[R] B37-2-C[R]
Model Vertical 3-cylinder water -cooled diesel
Engine
Type 3TNC88L -RB
Transport length mm 4810
Dimensions | Transport width mm 1520 1540
Transport height mm 2360 2410
Std. bucket capacity m 0.10 (0.17 old)
Std. bucket width(Outside) mm 590
Max. digging depth mm 3150 (Blade 3350)
Max. cutting height mm 5100 4600
Max. dump height mm 3700 3200
Max. reach at ground level mm 4920
Min. swing radius mm 1700 (Swing 1300) 2000 (Swing 1500)
Boom swing angle degree Left 50 & Right 90
Max. digging force(Std. bucket) kgf 2400
Travel speed(High/Low) km/h 4.3[4.51/2.2[2.3]
Gradability degree 30
Average ground pressure kgf/crt 0.25 [0.24] 0.26 [0.25]
Track shoe width(Std.) mm 370
Width X height mm 1520 x 350
Blade
Capacity m 0.19
Machine mass kg 3150 [3080] 3300 [3230]

[ ] shows to the specification of rubber

crowler.




1 l: FEZREE jl
VEHICLE PAINTED COLOR
BZ2e o - Wi 00501 ~00559
maEee . M/ 20560~
4 3
S | B
..... /E
2
5
SOBH!
9 [ SERE—EBX ]
PAINTED COLOR LIST
TR . . BXS
&ReT - 3 ) Painted Color
Part ??:‘t:l on Ve Munse! No. ggcli:r
V7, Pre—FNN—-vXv 00— YANMAR New Permanent Yellow .
O | P | 5. 20551 5. 2Y8. 5/11 87 |G&ED
V/ o=V bTY=2 YANMAR Mint Green .
O\ D% | 1 118 o 85 |(iE2)
s | P T —TTY— YANMAR New Deep Green
@ | 55 | 0.682.2/4. 2 0. 6B2. 2/4.2 88
= | Pve—FHI/VMv 2TV~ YANMAR New Grayish Green
Q@ | == 2m618/3.0 2. 9864, 8/3. 0 86
o= =0FY—="TJ5L— YANMAR Dark Olive Gray
5. 39Y2. 97/0. 78 5. 39Y2. 97/0. 78 12
Pre—F¢a3-IJL— YANMAR Charcoal Gray
SEs | N2 N2 T
GE1)EZ2E

GE2))Z%e

(Note 1) Previous Painted Color

(Note 2) New Painted Color

B37-2(JP)



o[ BEE_x ]

TABLE OF PAINTED COLOR

ahe [HA TOo— FMAxTo-— ;ITU—->

Part Previous Yel low New Yellow New Green
PUT—=N—ZRXRY MM TO~- PN —2R Y/ M TO0— | PUI—-ZIVFSUY=

@ YANMAR Permanent Yellow YANMAR New Permanent Yellow | YANMAR Mint Green
PUT—F4=TTU—-Y . YUT—FHTF4—TTY~

@ YANMAR Deep Green YANMAR Ne: Beep Green
AV R A R S AVE R AV E <

@ YANMAR Grayi;h Green YANMAR New Gra;ish Green
PoI—Y=—=F =TI — . <

@ YANMAR Dark Olive Gray
Yoe—F2—NTL— . 3

@ YANMAR Charcoal Gray

4[ ZRmEs ]
PAINT PART NO.

BRFT 2%@. ZFpaES  (Paint Part No.)

Part Paint Color 16L$E(16L Can)| 4L (4L Can) | 27° b-(SPRAY)
R T o o Tw | 981101-09519 | 977620-40870 | 977620-30871 | (1)
Mt Adud 981101-09700 | 977620-40850 | 977620-30851 | (;£2)

Yoe—HF—TIV—="
YANMAR New Deep Green

981101-09588

977620-40880

977620-30881

ks AV EEVER A B
YANMAR New Grayish Green

981101-09616

977620-40860

977620-30861

Yoe—=Y=0FXY—-TIL—
YANMAR Dark Olive Gray

977620-40720

TOR-90460003

©I®|0|0|0 |0

PUT—FeI—NTL—
YANMAR Charcoal Gray

981101-09516

977620-40710

977620-30311

GEV)IEZEE

(Note 1) Prev

ious Painted Color

(E2))FE%E (Note 2) New Painted Color
5[ FERRDEEE ]
COLOR OF MAIN PARTS
| | 2R -
Part Paﬁt Color EXLE Main Parts
@ Yov—HNR—7RY b TO— :E‘%ﬁ;ﬁﬁ ggrrlk equipment part
7%y net
YANMAR New Permanent Yellow FO97 fuel tank
ov—z MU=V fEshishy 7y hyd, oil tank
@ YANMAR Mint Green
i+ ), J] ey Nk, TR (GY47) bucket, blade(cylinder)
914t MY weight, swing cylinder
®' YANMAR New Deep Green 1599704 #7017 track frame, cabin door
2 AV STy, 4] B 5-27 v-h, JOVMIN - turning frame, front cover
. ey, Fe/t°, 2397 cabin, canopy, step
@ YANMAR New Grayish Green VPRI swing cylinder cover
P~ —bFY—THL— B8 operational part
@ YANMAR Dark Olive Gray
PUT—Fea—=NTL— $0-5 iron crawler
® | YAWAR Charcoal Gray

B37-2(JP)




FRER (1) = o o« oo« IR
PICTURESQUE INDEX(1) « « < MAIN PARTS

$4iR Fig. 1~6
LABEL

8 Fig.7
TOOL

EMAE .y —% Fig 88
_ KIT PARTS FOR REMODI

ST4 Fig 20 <v75— Fig. 8

RADIO MUFFLER

++E2 Fig. 3839 79 Y—+ Fig 9

CABIN AIR CLEANER

F+EVFE7 Fig 40| | TYZU7 UV b Fig 1]
CABIN DOOR ENGINE MOUNT

*+/E Fig 41 SUL—-9 & 27Uk Fig12
CANOPY RADIATOR & MOUNT

FO%%9 & FO/{F Fig.13

E—% & ¥70Z% Fig 19 FUEL TANK & FUEL LINE
HEATER & DEFROSTER K&y b Fig 37
S—p & — b9V b Fig 35.36 BONNET
SAET & SAET MOUNT AT & GHEF Fig 42
\ HYD. OIL PUMP & JOINT
o Era 15~ &MY~ 7 Fig. 66
AEEEE Fig 6115 Bhm Fig 1317 HYD. OIL TANK
. IPING x
2V bO~JVEE Fig. 76~81 7oV Fig 10
CONTROL PIPING ACCELERATOR
7—-57 Fig. 18
WORK LAWP

T—=4L & T—LATS5%sy b Fig 83
BOOM & BOOM BRACKET

T—LTU U Fig 43,44 |
BOOM CYL INDER

7—=L) 2% Fig 45
ARM CYLINDER

/Xy b Fig. 85, 86
BUCKET

JL—F Fig. 87
BLADE

FFTE—9 Fig 49
DRIVING MOTOR

v & 4K Fig. 33,34
STEP & INSTRUMENT PANEL

BHE%E Fig 23~30 0—5 & 72X b Fig. 21
CONTROL EQUIPMENT ROLLER _& ADJUST
YUEaILT Fig 62 20—5 Fig. 22

REMOTE CONTROL VALVE CRAWLER

BLADE CYLINDER

TL—FU ¥ Fig 48

Ny b U ¥ Fig 46
BUCKET CYLINDER

/Xy 7Y Fig. 14
BATTERY

7 b—L4 & BERINXTY /5 Fig 31

FRAME & TURNING BEARING

7 b—LN/X— Fig 32 g—/\AsXJ 7 Fig 64
FRAME COVER LOW-HIGH VALVE
LEEIE—% Fig 50 EBRJU—2 Y Fig. 82
TURNING MOTOR GREASING

AANIZ aA b Fig 51

SWIVEL JOINT

3 bO—=J/XIVT Fig. 52~61

CONTROL VALVE

a—4% YsX)V7 Fig 63

ROTARY VALVE

P.T.0O./X5)b7J Fig. 65

P.T.0. VALVE

B37-2(JP)



AZER (2) =« o o o« < FBRAGE
PICTURESQUE INDEX(2) + - - HYDRAULIC SECTION

BEEIE—% Fig 57
TURNING MOTOR

( ; ] AT & dhifEF Fig 42
\ HYD. OIL_PUMP & JOINT

707 b LR~ ; YT -
RONT LEVER UEI/XIVT Fig. 62
F SPEC. REMOTE CONTROL VALVE

O—49 Y7 Fig 63

{EEh;h4o 4 Fig 66 ROTARY VALVE
[ HYD.OIL TANK _

XA T4 Fig 47
SWING CYLINDER
T—L U4 Fig 43, 44
BOOM CYLINDER

T—LIY Y Fig 45
ARM CYLINDER

FTE—4 Fig. 49
DRIVING MOTOR

{ o 3 bO—JL/XIVT Fig 52~61
UL CONTROL VALVE

O—nNA475)07 Fig 64
LOW-HIGH VALVE

Ny b YUY Fig 46
BUCKET CYLINDER

AN 34 b Fig 51
SWIVEL JOINT

TL—FU % Fig 48
BLADE CYLINDER

B37-2(JP)



ZEXR (3) « « » « -« <IFHGH

PICTURESQUE INDEX(3) « « < FIGURE 1/8
SEAR($ot” V700000 —{1EE) SR ($et” V:EX) I7HY—F
Fig.] LLABEL(CABIN:FRONT %) Fig.5 LABEL (CABIN:EX) Figg AIR CLEANER

SEMR(Et Vb o -4ER) SRR ($v/t° (EX) 7o
Fig.2 LABEL(CABIN:SIDE LEVER Fig.6 LABEL (CANOPY :EX) Fig.] OACCELERATOR

SEAR($o/t° s 70VMN ~{1EE) 8 IV UTIUb
Fig.3 LABEL(CANOPY:FRONT LEVER Fig.7 TOOL / Fig] 1 ENGINE MOUNT

SPEC. ) // 6%
. /

7z S
S AIEVA -
Z?Z e YN 2
& AW S
< W
< nga” (;;2§qcf3§?\/§( L
D ////\ N \;‘7?;( 7 e
g A \l ~ ‘:v/
ﬂ [/ ~J
4%8§(tut°:mwn’~ttt§) - Qv¥75— _ 125-‘)1—9 & 2V b
Fig. & LABEL(CANGPY:SIDE LEVER Fig. O MUFFLER Fig | ZRADIATOR & MOUNT
SPEC. ) Py ,

B37-2(JP)



wBEXR (3) <« -« - -IHA!

PICTURESQUE INDEX(3) - - - FIGURE 2/8
FO5 >4 & FORA4 S BRa(it” /EA) 0—F & 7¥+X b
Fig.1 3FUEL TANK & FUEL LINE Fig.1 7ELECTR|C PART(CABIN) Fi921 ROLLER & ADJUST

D—5H50F
Fig.1 8\VORK LAVW/

BER(GHE Y, /0 HE
Fig.] :7asbbn =)
ELECTRIC PART(CABIN,
CANQPY :FRONT LEVER)

BHEEEON - & U

Fi923 170V bMEHE)
CONTROL EQUIPMENT(LEVER
& STAND:FRONT SPEC. )

BERGE 2, 8B STX(AT v3V) BHIZFEON - & 2901
Fig | i -)| | Fig. 20RADIOCOPTIONAL) Fig 24 )
ELECTRIC PART(CABIN, CONTROL EQUIPMENT(LEVER
CANOPY :SIDE LEVER) 8 STAND:SIDE SPEC. )

B37-2(JP)



mEHXR (3) « <« -« « <IHH7|

PICTURESQUE INDEX(3) « « < FIGURE 3/8
BREEGED) BHEE (70 - & 2757 & A UR%
Fig.2 DCONTROL EQUIPMENTQRIVE) | |Fie.29 N )] |Figd (UIhA 4
CONTROL EQUIPVENT(CUT-OFF STEP & INSTRUMENT PANEL
LEVER § LOVHIGH PEOAL (FRONT LEVER SPEC. )

R EY)
Fig.26"E i

12 (P T. 0. 2V o-4) A7 S & A Rx
CONTROL EQUIPHENT(SWING) | |Fia. 3() Fie 34

CONTROL EQUIPWENT (841 v (%)
(P.T.0. CONTROL) STEP & INSTRUMENT PANEL
(SIDE LEVER SPEC. )

N

BRAEEEEO V-) Ib—L4 & WEINTY YT =t & ¥—trwI2Lb
Fig.2 { CONTROL EQUIPMENT(BLADE) | |Fig. 3 1FRAME & TURNING BEARING Fia3H (Gavhn -fH)
SEAT & SEAT MOUNT

(FRONT LEVER SPEC, )

INEES 1 VIVEa: ) FRAME COVER (VN ~4H88)
CONTROL EQUIPMENT(CUT-OFF SEAT & SEAT MOUNT

LEVER & LOW-HIGH PEDAL (SIDE LEVER SPEC.)
-FRONT SPEC.)

IRHEEE (oM - & T L—LfI— b & Y—PTIL
Fig.2 Fig. 32 Fig 3

B37-2(JP)



4/8

)

1=p
- FIGURE

PICTURESQUE INDEX(3) - -

SOES (3) o oo o 0 o o

*
» ./ﬂ
» 3 g
h/m 2 '
* N :/m Fm
./m Y~ 35 2
: g g 8
| = R : |
NE g : .m
s 2 : F
o =
w
o
~~~ tP
N HM
= Se :
g Wm wm
: S
mm N8 g
o e -
. : A _m
..CY nE um .7
S 2 ; :
VW €z 8 2
*+S £ g .m.
: 3 o p
£ [V
JM i
(9%
&g -
<E B
# o 5 L/.M
¥ =4 s
-£ ./w hE %
a 3 3 +3
3 +3 i3 :
s ] . |
@ 2
u.

B37-2(JP)



=EX (3)

RS = = o1

PICTURESQUE INDEX(3) - « - FIGURE

5/8

Fig. 4 9 ﬁﬁl{-NG_I%TOR

B LB

(W/0 HYD.OIL P.T. 0.
:DRIVING & P.T.0.)

Fig57

b s e AU TI G
& VAT EP.T.0 H3%)
CONTROL VALVE(P PORT &
VALVE STAND:P. T.0.SPEC.)

3V bO—I VT GhE
Fia D4P.T.0 #:7-4 & 247)
CONTROL VALVE

(W/0 HYD.OIL P.T.Q.
:ARM & SWING)

Fig_58: vha—=IbssJ

(

EIT&P.T.0 :PT0 &

CONTROL VALVE(DRIVING

& P.T.Q :P.T.0.SPEC. )

RANWNTG 347 b
FigS] SWIVEL JOINT

a2 ba—XITGHE
Fig DR T 0 7 -4 & A 49b)
CONTROL VALVE

(W/0 HYD.OIL P.T. Q.
:BOCM & BUCKET)

FieH9

avbhra—IwNivy

(7-h & 2477 :P.T.0. )
CONTROL VALVE

(ARM & SWING:P.T. 0. SPEC. )

3V o=V TGHE
Fia D2P.T.0. Pk~ & N 17 )
CONTROL. VALVE

(W/0 HYD.OIL P.T. Q.
:P PORT & VALVE STAND)

av o= IV JGEE
Fig.56P. T.0.#-f5@ & 77 1-17)
CONTROL VALVE
(W/0 HYD.OIL P.T.0.
-TURNING & BLADE)

FigGO

avhra—IasxXng

(77 -h & Mg b:P T O R
CONTROL VALVE(BOOM

& BUCKET:P.T.0.SPEC. )

B37-2(JP)



wEHRX (3) <« - - -« -IRHE5!

PICTURESQUE INDEX(3) - - < FIGURE 6/8
avba—-wOLsT P.T.Q. 7XIV F(BFaH) HEFEE
Fig. & 7V :P.T.O Fi P.T.0. VALVE Fi THT ~RAN N, 24 TY

'9 61% MQE(TURN!NG&*i) '965 (CONFLUENCE SPEC. ) 'QGQH%. 07L P}P'I\Ng M7

& BLADE:P.T. 0. SPEC. ) (VALVE~SWIVEL, SWING)

UEIXWNT fE&himhs o HEBRE(I-Y)
Fig.6ZREMi)TE CONTROL VALVE Fig.66HYD.0IL TANK Fig70HYD.OIL PIPING(RETURN)

a—gysri7g AEEE A P.T.0. ;IFEE
Fig 63 (IMFF107 HHER) Fig.67(9‘/7~$"/7' ~NB77) Figﬂ (FV-h: 7 HR)
ROTARY VALVE HYD. OIL PIPING P.T.0. HYD.OIL PIPING
(MULT! CHANGE SPEC. ) (TANK ~PUMP~VALVE) (FRAME :UNIFLOW SPEC. )

a—nA5I7 HEEE (N T ~%-5,7 -h) P.T.0. EEE
Fig.64L0w-H|GH VALVE Fig.68HYD.OIL PIPING Fig72 (V-4 BaEH)
(VALVE~MOTOR, BOOM) P.T.0. HYD.OIL PIPING
(FRAME : CONFLUENCE SPEC. )

B37-2(JP)



mER (3) <« <+« - IFHG

PICTURESQUE INDEX(3) - - - FIGURE 1/8
HEECE(F59971-4) av bo—IVEE AV b O—IVEEE
Fig. [ 3HYD.OIL PIPING Fig [ [ CGorbon — & b5 LEL4E) Fig. 8 1Aty triesteg)
(TRACK FRAME) CONTROL PIPING(FRONT CONTROL PIPING
LEVER. DIRECT SPEC. ) CMULT CHANGE SPEC. COMMON)

BEEE( -4A) av bo—INVEE wRITV—- vy
Fia TAIND. 0IC P1PING(BOOM) Fig (8311 = ST Fig §2 GREASING

(SIDE LEVER, DIRECT SPEC.)

NG

av bO—-VEE T—4hL & T—LTS5Ty b
Fig.79 (7ovhanFFivy 4EER) Fig83BOOM & BOOM BRACKET

CONTROL P1PING(FRONT
MULTI CHANGE SPEC.)

av bO—IEE av bao—IEE F—I & Ny bY U
Fig.76($' 77" ~0=-Mn BT ~Y5-2) Fig.80(m‘ Wiy () Fig84ARM & BUCKET LINK
CONTROL PIPING(PUMP CONTROL PIPING
~LOW-HIGH VALVE~RETURN) (SIDE MULT! CHANGE SPEC.)

B37-2(JP)



ER (3) =+ 000 v IRE !
PICTURESQUE INDEX(3) - - - FIGURE 8/8

755« B(SHT 1 TYF10F)
Fig. § O BUCKET(S-TYPE : ATTACHHENT)

88 WEAF Y b—%(17 73Y)
Fig. KIT PARTS FOR REMODEL
(OPTIONAL)

Prray
FIYTITTow—g [—~Y~—regy ~——grr-smeorrn

- | S——

Teesrrem)

fers, ——

B37-2(JP)



it #&%
WIRING DIAGRAM

FeEY (72| varran
CABIN (OPTION) SIDE SPEC.
: *
th th i E
th & DNy By | = A th
1) ™ Dy | n 2 3 Kl KE R 3 H
Mg DNg ~2 o wE Ng Kx  KE ~3 ! = ve |
n3 n3E Nz | 8 nZ [ | @ 1 5 nS N~
4= w- N aNO Le g ~fE af e | RZ N?
-3 x2 18 13 ~a 18 | = [~ R3 N3 v 13
N ¥ #82 k2 , D= 2 uy u¥ oz AG ! = ijes €2 )
| | |
' BAT)  (LOW) H H
@ G i
A “ | |
) . t
= oo 4| oo - LD} -]
] L; L R R
g 8 oo 2 e P e =
B B
R .
'.;“,, “f T—bL54b245F
B —En BOOE LIGHT SHITCH
W
YR
FUSE
! 9_179-;—9—
Br BR ' 'HOUR BETER
Do b A TN T [©)
CUT OFF VALVE Br B el
- ! lmes 7
(1111 L ILIGHTING LAP
. B
REPE Y- L | '
FUEL SENSOR @E‘r o g i lmpa—s—
H \FUEL BETER
- | |
B}—{YB { . .
- YR ~— Fyr—
ROHEL— AR - CHG.
s4 77— ¥ R —
TIMER Y6 vg FUSE L — FAN
RL GW f—j olL
LE|—
[R_}+—1 xiE
Y8 TERP
yL-—
RELAY
o/ JO
R R XS—9Z 4 5 F
VS —{ [ RE}—[RE STATING SEITCH
YIos— Y
CURRENT LIiGITER
T —
BUZZER
Y8 R SYyTFry N~
® LARP CI){ECK X
(7 -2 (EARTH
B B
s—1vs @) |(x ¥ —% SW) (STARTER 5.1.)
G G AG6) KF+—2) (CHG. )
- EEE e @ [T¥-) (BUZZER)
BR] ] Le uGe (4 w) (otL)
XU VRbITILIAF [LRI—LR Gn——t_ OKR) (TE&P)
1G 1 101D -
ENGINE STOP SOLENO lg—*__g & lxr— AIR)
YLYL
RE — RE
e YB}—{VB A
]J Y ()’rz 104
YL }—L Ea—X#Ky 2R
A a k4
o Or Y 10A, 8 FUSE BOX
154
I L
= O} - el
@ Y : Yellow(3)
¥ : White(R)
L : Blue(¥%)
R : Red(#)
REEX G : Green(#2)
BATTERY - o ol * e N | B : Black(&)
I = R-S a8 I K Lg: Yellow Leaves({E X )
w *= ¥ vz v & =z Gr: Gray(' v —)
g ™ N KE K N ~m ) e
NS N Hz vy 5% N hE Or: Orange(F L > o)
v 3 £ A0 xi NE nE Br: Brown(3%)
' B Na ~
I = N | 2 N Sb: Sky Blue(Z22f®)
L3 ~& rg
x5 2f S
~
*3 B37-2(JP)



»»(72170-03100, ,"LABEL SET",1,,,,,,,5555555555
,»,172170-03110, ,"LABEL, SPECIFICATION",1,,,,,555535555555>5
,»,172165-03130, ,"LABEL,GREASE FEED",1,,,,55555355535555>»
,»,172165-03460, ,"LABEL, PATERN A",1,,,,.55535553553525
,,172170-03151, ,LABEL,1,,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,,,5555555555>
2,,172170-03161, ,LABEL,1,,,,,,5555555555>

8,2,,172141-03170, ,"LABEL, RESTART",1,,,,55555535535535
9,2,,172170-03170, ,"LABEL, OIL/WATER",1,,,,.555555535353>5
10,2,,172162-03180, ,"'LABEL,HEATER SWITCH",1,,,..,55555555535
11,2,,172162-03190, ,"LABEL ,WIPER SWITCH",1,,,,55555355535555>»
12,2,,172168-03191, ,LABEL,1,,,,,,,555555555>5

13,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",1,,,,5555535555355>5
14,2,,172169-03180, ,LABEL,1,,,,,,,,55555555>

15,2,,172165-03220, ,"'LABEL, GREASE™,1,,,,.,55555555355>5

16,2, ,933112-52400, ,"LABEL, FUEL",1,,,,,.55555355555
17,2,,172155-03310, ,"LABEL, OILING",1,,,,,5555553555555
18,2,,172171-03261, ,""LABEL,BOOM™,1,,,,55555355535555>»
19,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,.5555555555>5
20,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,,55555525955>5
21,2,,172142-03300, ,LABEL,1,,,,,5555555355555
21-1,2,,172142-03301, ,LABEL,1,,,,,,N,,,M20983,,,,,,,,
22,2,,172165-03301, ,"LABEL ,CAB",1,,,,,.5555555555>
23,2,,172165-03311, ,LABEL,1,,,,.,:5555555555

24,2,,172165-03321, ,LABEL,1,,,,,5:5555555555

25,2,,172141-03360, ,"LABEL, START SWITCH",1,,...555553525535
26,2,,172141-03370, ,"LABEL, PROTECTOR",2,,,,55555535235535
26-1,2,,172141-03371, ,""LABEL, PROTECTOR",Z2,,,,,,N,,,M20983,,,,,,,,
27,2,,172470-44540, ,"LABEL ,SUB-TANK" ,1,,,..,5555535553
28,1,,172511-03250, ,"LABEL, LEVER LOCK",Z2,,,,,,W,,,M21694,,,,,,,,
29,1,,172165-03240, ,LABEL,1,,,,,,.2,,,,55555>
30,1,,172147-03210, ,LABEL,1,,,,,,.5555555555
31,1,,172165-03471,,LABEL,1,,,,,,,1,,,,,,5:5>
32,1,,172165-03230, ,"LABEL, P.T.0.",1,,,,,5.6..,5555555
32-1,1,,172165-03231, ,""LABEL, P.T.O.",1,,,,,,N,6,,M21976,,,,,,,,
33A,1,,172168-03270, ,LABEL,1,,,,,,.4,,,,:5555>
33B,1,,172168-03201, ,LABEL,1,,,,,,,5,,,5555555
34,1,,172165-03610, ,"LABEL A",1,,,,,,W,,,M20983,,,,,,,,
35,1,,172165-03620, ,"LABEL B",1,,,,,.,W,,,M20983,,,,,,,,
36,1,,172165-03660, ,"LABEL, BATTERY",1,,,,,,W,,,M20983,,,,,,,.,
37,1,,172168-03300, ,"LABEL, SELECT",1,,,,,,W,6,,M21051,,,,,,,,
37-1,1,,172168-03301, ,"LABEL, SELECT",1,,,,,,N,6,,M21976,,,,,,,,
38,1,,172168-03250, ,LABEL,1,,,,,.,W,3,,M20865,,,,,,.,
39,1,,172168-03260, ,"LABEL, PATTERN D",1,,,,,,W,3,,M20865,,,,,,,,
40,1,,172168-03410, ,LABEL,1,,,,,,W,3,,M20865,,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



SR (3ol v 700N —HEE)
Fig. LABEL(CABIN:FRONT LEVER SPEC. )

RBH LMo 112
BHUNo. 20 52T8&EHE T,
1 INC.2~27

CABIN INSIDE

Onsan

© 28 6 37 [afs

20 9
©ns8n

COUNTRY [J P|E X

Fig.No. | 1| —

30

®as5B0 " Rrxy FHE
VIEWED FROM BONNET INSIDE

2B =524 YF
STARTING SWITCH

viewen RN @ g 10 1
®rs8n
vieweD Frow ©

VIEWED FRoM ©

. PRIEND. STRIRG S
MACHINE SERIAL NO. &
ENGINE SERIAL NO.

IS INDICATED AT

THIS LOCATION

19 - [
= 2D

|

717

%E;ij
LI

IS INDICATED AT
THIS LOCATION

4.38.39. 40

31\ —L

uﬁmﬂ%ﬁilws
MACHINE SERIAL NO.

18

B37-2(JP)



»»72170-03100, ,"LABEL SET",,1,,,,,,5555555555
,»,172170-03110, ,"LABEL, SPECIFICATION",,1,,,,,5555555555>5
,»,172165-03130, ,"LABEL,GREASE FEED",,1,,,.,,55535555555>5
,»,172165-03460, ,"LABEL, PATERN A", ,1,,,.5553555353525
,,172170-03151, ,LABEL,,1,,,,,,,5,555555>

»»,172519-03150, ,"LABEL, ACCEL™,,1,,,,,5555555555>
2,,172170-03161, ,LABEL,,1,,,,,,555555555>

8,2,,172141-03170, ,"LABEL, RESTART",,1,,,,5555535535535
9,2,,172170-03170, ,"LABEL, OIL/WATER",,1,,,.,:5555555355>
10,2,,172162-03180, ,"'LABEL,HEATER SWITCH",,1,,,,,.5555555535
11,2,,172162-03190, ,"LABEL ,WIPER SWITCH",,1,,,,,555355535555>»
12,2,,172168-03191, ,LABEL, ,1,,,,,,555555555>5
13,2,,172141-03201, ,"'LABEL,ENGINE ROOM(C)",,1,,,5555535555335>5
14,2,,172169-03180, ,LABEL ,,1,,,,,,,55555555>
15,2,,172165-03220, ,"'LABEL, GREASE",,1,,,,:52,555535553

16,2, ,933112-52400, ,"LABEL, FUEL",,1,,,,.553555355553
17,2,,172155-03310, ,"LABEL, OILING",,1,,,,5555553555553
18,2,,172171-03261, ,""LABEL,BOOM™, ,1,,,,55555555555>»
19,2,,172519-03290, ,"LABEL, ENG.COVER",.,1,,,,.5555555355>5
20,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,55555525955>5
21,2,,172142-03300, ,LABEL, ,1,,,,,,5555555555
21-1,2,,172142-03301, ,LABEL, ,1,,,,,N,,,,,M20983,,,,,,
22,2,,172165-03301, ,"LABEL ,CAB™, ,1,,,,.5555555555>
23,2,,172165-03311, ,LABEL,,1,,,,,..:55555555
24,2,,172165-03321, ,LABEL,,1,,,,,,555555555>
25,2,,172141-03360, ,"LABEL, START SWITCH",,1,...:.5553525535
26,2,,172141-03370, ,"LABEL, PROTECTOR",,2,,,.555553525535
26-1,2,,172141-03371, ,""LABEL, PROTECTOR",,2,,,,,N,,,,,M20983,,,,,,
27,2,,172470-44540, ,"LABEL ,SUB-TANK" , ,1,,..,55555355535
28,1,,172183-03280, ,"LABEL, LOCK",,Z2,,,,,W,3,,,,M21694,,,,,,
29,1,,172165-03240, ,LABEL, ,1,,,,,.2,,,,55555>
30,1,,172147-03210, ,LABEL, ,1,,,,,.,555555555
31,1,,172165-03471,,LABEL,,1,,,,,,1,,,,,,5:.>
32,1,,172165-03230, ,"LABEL, P.T.0.",,1,,,,,.,6,.,.555555
32-1,1,,172165-03231, ,""LABEL, P.T.O.",,1,,,,,N,6,,,,M21976,,,,,,
33A,1,,172168-03270, ,LABEL,, ,1,,,,,.4,,,,:5555>
33B,1,,172168-03201, ,LABEL,,1,,,,,,5,,,5555555
34,1,,172165-03610, ,"LABEL A", ,1,,,,.,W,,,,,M20983,,,,,,
35,1,,172165-03620, ,"LABEL B",,1,,,,.W,,,,,M20983,,,,,,
36,1,,172165-03660, ,"LABEL, BATTERY",,1,,,,,W,,,,,M20983,,,,,,
37,1,,172168-03300, ,"LABEL, SELECT",,1,,,,,W,6,,,,M21051,,,,,,
37-1,1,,172168-03301, ,"LABEL, SELECT",,1,,,,,N,6,,,,M21976,,,,,,
38,1,,172168-03250, ,LABEL, ,1,,,,.,W,7,,,,M20865,,,,,,
39,1,,172168-03260, ,"LABEL, PATTERN D",,1,,,,.,W,7,,,,M20865,,,,,,
40,1,,172168-03410, ,LABEL,,1,,,,.,W,7,,,,M20865,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



Fig.

Fr RS

EEAR(Hel™ 794 I —(1HR)
LABEL(CABIN:SIDE LEVER SPEC. )

VIEWED FROM ©)

28

®En
Ay AT LN~
113 ERE: Y2

PART ARE SET
FROM OPERATION SIDE
OF CUT-OFF LEVER

B LN, (12
HHiUNo 200 2TESH & V. COUNTRY |J PJE X
1 INC.2~217 Fig.No. { 2 ] 5
1
|27
2 ‘
®ns8an 25
30 VIEWED FROM B 0
o RE— B ST
! @ fea ] BONNET INSIDE _ graRring sWITCH
@ D%Qoo 36 21 17
8 1011 hO® o
©n RN o —

BHAND. FT R &
MACHINE SERIAL NO.
IS INDICATED AT
THIS LOCATION

i, BWEINO. TR &
WACHINE SERIAL NO. &
ENGINE SERIAL NO.

(S INDICATED AT

THIS LOCATION

18

B37-2(JP)



»»72170-03110, ,"LABEL SET",,,1,,,,,5555555555
,»,172170-03110, ,"LABEL, SPECIFICATION",,,1,,,,55535555555>5
,»,172165-03130, ,"LABEL,GREASE FEED",,,1,,,,555355535555>»
»»,172165-03141, ,"LABEL ,FRONT", ,,1,,,,.,,55555555
,,172170-03151, ,LABEL,,,1,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,,.1,,,,5,55555555>
2,,172170-03161, ,LABEL,,.,1,,,,,,,.555555>

8,2,,172141-03170, ,"LABEL, RESTART",,,1,,,:555535555535
9,2,,172170-03170, ,"LABEL, OIL/WATER", ,,1,,,:55555535355>
10,2,,172168-03191, ,LABEL,,,1,,,,,,55555555>
11,2,,172141-03201, ,"'LABEL ,ENGINE ROOM(C)",,.1, 5555233223332 3
12,2,,172165-03220, ,"LABEL, GREASE", ,,1,,,.,555553555553
13,2,,172155-03310, ,"LABEL, OILING",,,1,,,,55555555555
14,2,,172171-03261, ,"'LABEL,BOOM™, ,,1,,,,,5555535555
15,2,,172519-03290, ,"LABEL, ENG.COVER",,,1,,,.5555555355>5

16,2, ,172137-03301, ,"LABEL, TURNING LOCK",,,1,,,.:.55535555535
17,2,,172142-03300, ,LABEL, ,,1,,,,,5.55555555
i7-1,2,,172142-03301, ,LABEL,,,1,,,,N,,,,,,,M20983,,,,
18,2,,172141-03360, ,""LABEL, START SWITCH",,.,1,,,,.55553555535
19,2,,172141-03370, ,"'LABEL, PROTECTOR",,,2,,,.5555555355>5
19-1,2,,172141-03371, ,"LABEL, PROTECTOR",,,2,,,,N,,,,,,.,M20983,,,,
20,2,,933112-52400, ,"LABEL, FUEL",,,1,,,,,55535555535
21,2,,172151-03540, ,"LABEL,PATTERN A", ,.,1,,,.555553555555
22,2,,172470-44540, ,"LABEL ,SUB-TANK" , ,,1,,,,.55553555535
23,2,,172169-03180, ,LABEL ,,,1,,,,,,555555555

24,1,,172511-03250, ,"LABEL, LEVER LOCK",,,2,,,.,W,,,,,,,21694,,,,
25A,1,,172168-03270, ,LABEL, ,,1,,,,,4,,,,,,,5.,
258B,1,,172168-03201, ,LABEL,,,1,,,,,5,,,5,55555
26,1,,172165-03240,,LABEL,,,1,,,..2,,,,,,555>
27,1,,172147-03210, ,LABEL ,,,1,,,,,,:.5555555

28,1,,172165-03230, ,"LABEL, P.T.0.",,.1,,,..6.,.4555555>
28-1,1,,172165-03231, ,"LABEL, P.T.O.",,,1,,,,N,6,,,,,,M21976,,,,
29,1,,172151-03550, ,"LABEL ,PATTERN B",,.,1,,.,,.1,,.:.5555>
30,1,,172165-03610, ,"LABEL A",,,1,,,.W,,,,,,,M20983,,,,
31,1,,172165-03620, ,"LABEL B",,,1,,,.W,,,,,,,M20983,,,,
32,1,,172165-03660, ,""LABEL, BATTERY",,,1,,,,W,,,,,,,M20983,,,,
33,1,,172168-03300, ,"LABEL, SELECT",,,1,,,,W,6,,,,,,M21051,,,,
33-1,1,,172168-03301, ,""LABEL, SELECT",,,1,,,.N,6,,,,,,M21976,,,,
34,1,,172141-03160, ,""LABEL, OPERATION(C)",,,1,,,,W,3,,,,,,M20865,,,,
35,1,,172141-03390, ,LABEL,,,1,,,,W,3,,,,,,M20865,,,,
36,1,,172168-03400, ,LABEL,,,1,,,,W,3,,,,,,M20865,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



SR (Fe/b° 70V N (1)
Fig. LABEL (CANOPY : FRONT LEVER SPEC. )

COUNTRY |J P|E X B UNo. 114
Fig.No. | 3 | — B LN 2523888 %7,
1 INC.2~23
21,34,35,36 (l ’1

27 22
3 _@)——"]8
BnoBre  Crox.rmm R5-5X{3F
JIEWD RS BONNET INSIDE STARTING_SWITCH
6 33 32 17 13
S ow ey
L=o= ok lg=
Ensan Ens8n -
VIowED FROM © VIEWED FROM B )
o

©nsan
viEweD Frow ©

@7) T RN
VIEWED FROM @

Mk, BEING. TR & AN, 3T 36
NACHINE SERIAL NO. & MACHINE SERIAL NO,
ENGINE SERIAL NO. 1S INDICATED AT
IS INDICATED AT THIS LOCATION

THIS LOCATION

B37-2(JP)



»»72170-03110, ,"LABEL SET",,,.,1,,,.5:55555555
,»,172170-03110, ,"LABEL, SPECIFICATION",,,.,1,,,,555555555>5
,»,172165-03130, ,"LABEL,GREASE FEED",,,,1,,,.5535555555>5
»»,172165-03141, ,"LABEL ,FRONT", ,,,1,,,,,,55555555
,,172170-03151, ,LABEL,,,,1,,,,,,,555555>

»»,172519-03150, ,"LABEL, ACCEL™,,,.,1,,,,,55555555>
2,,172170-03161, ,LABEL,,,,1,,,,,55555555>

8,2,,172141-03170, ,"LABEL, RESTART",,,,1l,,:555535555535
9,2,,172170-03170, ,"LABEL, OIL/WATER",,,,1,,:5555555355>
10,2,,172168-03191, ,LABEL,,,,1,,,,,,,555555>
11,2,,172141-03201, ,"'LABEL ,ENGINE ROOM(C)",,,31,5552335233323
12,2,,172165-03220, ,"LABEL, GREASE",,,,1,,,555553555555
13,2,,172155-03310, ,"LABEL, OILING",,,,1,,,,,555555555
14,2,,172171-03261, ,"LABEL ,BOOM™, , ,,1,,,,.,.5555555
15,2,,172519-03290, ,"LABEL, ENG.COVER",,,.,1,,.5555555955>5
16,2, ,172137-03301, ,"LABEL, TURNING LOCK",,,,1l,,5.55535555535
17,2,,172142-03300, ,LABEL, ,,,1,,,,5.55555555
i7-1,2,,172142-03301, ,LABEL,,,,1,,,N,,,,,,,,,M20983,,
18,2,,172141-03360, ,"LABEL, START SWITCH",,,.,1,,,.55553555535
19,2,,172141-03370, ,""LABEL, PROTECTOR",,,.2,,.5555555355>5
19-1,2,,172141-03371, ,"LABEL, PROTECTOR",,,.2,,,N,,,,.,.,,M20983,,
20,2,,933112-52400, ,"LABEL, FUEL",,,,1,,,,55535555535
21,2,,172151-03540, ,"LABEL,PATTERN A", ,,.,1,,,..555555555
22,2,,172470-44540, ,"LABEL ,SUB-TANK" , , ,,1,,,.55553555535
23,2,,172169-03180, ,LABEL ,,,,1,,,,,,.555555>
24,1,,172183-03280, ,"LABEL, LOCK",,,,2,,.W,3,,,,,,.,,M21694,,
25A,1,,172168-03270, ,LABEL, ,,,1,,,,4,,,,,,,5.,
258B,1,,172168-03201, ,LABEL,,,,1,,,,5,,,5,55555
26,1,,172165-03240,,LABEL,,,,1,,,.2,,,,,,,:,>
27,1,,172147-03210, ,LABEL ,,,,1,,,,,,.5555555
28,1,,172165-03230, ,"LABEL, P.T.0.",,,.1,,..6.,.4555555>
28-1,1,,172165-03231, ,"LABEL, P.T.O.",,,,1,,,N,6,,,,,,,,M21976,,
29,1,,172151-03550, ,"LABEL ,PATTERN B",,,.,1,,,.1,,..,5555>
30,1,,172165-03610, ,"LABEL A",,,,1,,.W,,,,,,,,,M20983,,
31,1,,172165-03620, ,"LABEL B",,,,1,,.W,,,,,,,,,M20983,,
32,1,,172165-03660, ,"LABEL, BATTERY",,,,1,,,W,,,,,,,,,M20983,,
33,1,,172168-03300, ,"LABEL, SELECT",,,,1,,,W,6,,,,,,,,M21051,,
33-1,1,,172168-03301, ,""LABEL, SELECT",,,,1,,.N,6,,,,,,,,M21976,,
34,1,,172141-03160, ,""LABEL, OPERATION(C)",,,,1,,.,W,7,,,,,,,,M20865,,
35,1,,172141-03390, ,LABEL,,,,1,,.,W,7,,,,,,,,M20865,,
36,1,,172168-03400, ,LABEL,,,,1,,,%,7,,,,,,,,M20865,,

1,1
2,2
3,2
4,2
5,2
6,2
7



4 SoAR(S4/E° B LN —£1ER)
Fig. LABEL (CANOPY :SIDE LEVER SPEC.)

B L,NO.H:I‘ .
21,34,35.36 29 Bl LNo. 20523885 %7, COUNTRY [J PJE X

INC,2~23 -
] Fig.No. | 4] 6

N 22
p=
7 : o 18
2B@ns RN
® VIEWED FROM (B)
A=A YF
BONNET INSIDE ~ START|NG SWITCH
1@ ! 32 7 ——
©nsan e 13
8 yitwen Frow ® i ollg=

Sl ALDL 2
B K ] =] 26 6 ‘ﬁ’33 2
A et © -

©ns8an

viewen Frow© [}
®ssan O»rs8anr
vIEweD FrRoM @ VIENED FRoW ©)

24
®G% 5
By bt T Lr—
EEMI U RSN
® @ part
SET TO OPE. SIDE ok, EBANG.ITRIAIE (5N FT 61
OF CUT-OFF LEVER MACHINE SERIAL NO. & MACHINE SERIAL NO.
| ENGINE SERIAL NO. 1S STAMPED (NTO
IS STAMPED INTO TH1S LOCATION
THIS LOCATiON
14
15 10
30 31
7
@ F(ﬂ\
BnsAN

VIEWED FROM(E)

B37-2(JP)



,», (72170-03250, ,"LABEL SET(B37-2:EX",,,,51,555535355555
,»,172170-03500, ,LABEL, ,,,.,1,,,.,.:55555>
,»,172170-03151, ,LABEL,,,,.1,,,,,.:5:555>
,»,172519-03150, ,"LABEL, ACCEL™,,,,.1,,..:.5555555
,,172170-03161, ,LABEL,,,,,1,,,,,,555555>
,»,172147-03210, ,LABEL, ,,,.,1,,,,,,55:555>
2,,172168-03211, ,LABEL,,,,,1,,,,,.,.:555>
8,2,,172165-03261, ,"LABEL, BOOM",,,,.2,,,,,,5:55555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,,,1,,,,5:555555>
10,2,,172168-03270, ,LABEL,,,,,1,,,,5,555555>
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,.1,.,.5535555555
12,2,,172141-03360, ,""LABEL, START SWITCH",,,,.1,,,.5535555535
13,2,,172141-03440, ,LABEL, ,,,,1,,,5,5555555>5
14,2,,172165-03500, ,""LABEL ,GREASE FEED",,,,.1,,,5555555535
15,2,,172171-03510, ,"LABEL, GREASE",,,.,.1l,...5:555555>5
16,2,,172171-03700, ,LABEL, ,,,,1,,,5,55555555
i17,2,,172171-03710, ,LABEL,,,,,1
18,2,,172171-03720, ,LABEL, ,,,,1
19,2,,172171-03730, ,LABEL,,,,,2,,,,,.5:5555>
20,2,,172171-03740, ,LABEL,,,,,1,,,,,.555555>

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL,,,,.,
22,2,,172171-03760, ,LABEL,,,,,
23,2,,172171-03770, ,LABEL, ,,,,1,,.,.:5555555
24,2,,172171-03780, ,LABEL ,,,,,1,,..,.5555555
25,2,,172171-03790, ,"LABEL, RADIATOR",,,.,.1,....5555955>5
26,2,,172171-03800, ,LABEL, ,,,,1,,,,5:5555555
27,2,,172171-03810, ,LABEL, ,,,,1,,,,,:5555555
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,,,1,,,,555555553
29,2,,121120-44800, ,"LABEL, RADIATOR",,,.,.1,....5555555>5
30,2,,124764-44810, ,"LABEL, SUB-TANK",,,.,.1l,....5555555>5
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,..,1,,..255355554
32,2,,22857-300050, ,""SCREW 3X 5", ,,,,4,.5535553533523
33,2,,933112-52100, ,"LABEL, FUEL",,,.,.1,...,5555555>
34,2,,172165-03231, ,"LABEL, P.T.0.",,,,,1,,.,,,,5:5555
35,2,,172168-03301, ,"LABEL, SELECT",,.,..,1l.,.,.555535555
37,1,,172183-03280, ,"LABEL, LOCK",,,,.2,555535555355>5
38,1,,172162-03180, ,"LABEL ,HEATER SWITCH",,,,,1,,,1,,,,555554
39,1,,172162-03190, ,"LABEL ,WIPER SWITCH",,,,.1,,.1,,...,.55>
40,1, ,172165-03301, ,"LABEL,CAB",,,,.1,,.1,,...,.55>
41,1,,172165-03311, ,LABEL, ,,,,1,,,1,,,,,.,.,,
42,1,,172165-03321, ,LABEL, ,,,,1,,.1,,,,,,5.5>
43,1,,172165-03460, ,"LABEL, PATERN A",,,,.1,.,.1,,.555555>
44,1,,172170-03510, ,LABEL,, ,,,1,,,,:.5555555
45,1,,172155-03790, ,LABEL, , ,,.1,,.,:.5555555



MR (3¢ 7 EX)
Fig.J LABEL(CABIN:EX)

B UNo. 11t
COUNTRY |J P|E X B UNo 205355 B4 & 7
Fig.No. | 2 | 5 1 INC. 2~3%
1
29 31
28
I7oU-F SUT-%
. AIR CLEANER RADIATOR
v R
CABIN TNSIDE @ns8n 26 is 30

© @© VIEWED FROM ®

KRy FRES

Onsan
vIEWED Frod ©

A

CERES:

37

®0 %

Hw P T L=
BERI UL

® ©rart

SET TO OPE. SIDE OF
CUT-OFF LEVER

BONNET INSIDE 18 45

oMo

12
([

AF—FRAA2F
STARTING SWITCH

VIENED FROM = i

=T —i

13— =< L‘::;_—'-

38 39

©ns8L
viEwen Frow ©

tyEv E7HAM

32 CABIN DOOR INSIDE
J L \
ik, SN JTRIEE MmN, TS & 5
MACHINE SERIAL NO. & MACHINE SERIAL NO.| g
ENGINE SERIAL NO. IS INDICATED AT
iS INDICATED AT THIS LOCATION
THIS LOCATION
. 24
[+
9 |
27

B37-2(JP)



., 772170-03250, ,"LABEL SET(B37-2:EX",....:1..5555555555
,»,172170-03500, ,LABEL, ,,,,.1,,,,.:5:555>
,»,172170-03151, ,LABEL,,,,,.1,,,,.,,,:5,5>
,»,172519-03150, ,"LABEL, ACCEL™,,,,,,1,..,.5.55555
,,172170-03161, ,LABEL,,,,,.1,,,,,,:5555>
,»,172147-03210, ,LABEL, ,,,,.,1,,,,,,5:55>
2,,172168-03211, ,LABEL,,,,,.,1,,,,.555555>
8,2,,172165-03261, ,"LABEL, BOOM",,,,,,2,,,,,5.55555
9,2,,172171-03261, ,"LABEL ,BOOM™, ,,,,.1,,,,.5:5555>
10,2,,172168-03270, ,LABEL,,,,,.1,,,,,,,.5.5>
11,2,,172137-03301, ,"LABEL, TURNING LOCK™,,,,,.1,,,55555555>5
12,2,,172141-03360, ,""LABEL, START SWITCH",,,,..1,,,.5555555>5
13,2,,172141-03440, ,LABEL, ,,,,.1,,,,,,5.5555
14,2,,172165-03500, ,""LABEL ,GREASE FEED",,,,,.,1,,5555553555
15,2,,172171-03510, ,"LABEL, GREASE",,,,.,1,,5555555555
16,2,,172171-03700, ,LABEL,,,,,.1,,,,5,555555
17,2,,172171-03710, ,LABEL,,,,,,1
18,2,,172171-03720, ,LABEL, ,,,,,1
19,2,,172171-03730, ,LABEL, ,,,,,2
20,2,,172171-03740, ,LABEL,,,,,,1,,,,.5.55555

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

21,2,,172171-03750, ,LABEL,,,,,,
22,2,,172171-03760, ,LABEL,,,,,,
23,2,,172171-03770, ,LABEL,,,,,,
24,2,,172171-03780, ,LABEL , ,,,,,1,..,.5.55555
25,2,,172171-03790, ,"LABEL, RADIATOR",,,,..1,.255555955>5
26,2,,172171-03800, ,LABEL, ,,,,,1,,,,,5.55555
27,2,,172171-03810, ,LABEL, ,,,,,1,,,,,,,5555
28,2,,172125-03950, ,"LABEL, AIR CLEANER",,,,,.1,,,.55555555
29,2,,121120-44800, ,"LABEL, RADIATOR",,,,..1,..55555555>5
30,2,,124764-44810, ,"LABEL, SUB-TANK",,,.,..1,..55555955>5
31,2,,124764-44920, ,"LABEL, ANTI-FREEZING",,,.,.1,..,.25355554
32,2,,22857-300050, ,"SCREW 3X 5%, ,,,,,4,,,555555555
33,2,,933112-52100, ,"LABEL, FUEL",,,,..1,...5555255>
34,2,,172165-03231, ,"LABEL, P.T.0.",,,,,.1,.,,55555555
35,2,,172168-03301, ,"LABEL, SELECT",,...,.1l,,.555535555
37,1,,172183-03280, ,"LABEL, LOCK",,,,,:2,5555555355>5
38,1,,172165-03141, ,"LABEL,FRONT",,,,,,1,,1,,.555555>»
39,1,,172170-03510, ,LABEL ,,,,,,1,,.,.5.55555

40,1, ,172151-03540, ,""LABEL,PATTERN A", ,,,..1,.1,,,.,,....,
41,1,,172155-03790, ,LABEL, ,,,,,1,,,..5.55555



M ($4/8° :EX)
Fig. LABEL.( CANOPY :EX)

COUNTRY [J PJE X %ﬁt:o."i‘ N
FigNo | 456 R Lo, 20 53R ET .
1 37

2 ¥

TP U—F ©es
AIR_CLEANER Ky kAT L=
PART
[

J; / 5 et SET TO OPE, SIDE OF
@73 S AN Tty ) i .
6 34 VIEWED FROM B E= 4= / l 30 CUT-OFF LEVER
_— STVIT—%
RADIATOR

Foxy FRAEE 18
BONNET INSIDE STARTING SWiTCH

22 DD-~ 5 ]g=!
VCI[DE;JE[? fﬁt)); © e el [ =) Hi
r} @|[: 'EEJUI'\ ; °
®ns8n . 0coo | . 5 === 33—

VIEWED FRDH!

©»s8an

13 yiewep Fron © ' \

y I /
SN
&2
1 oy 19
L L J
— e
ik, WEINO ITHIG & AN TR E 21 3
MACHINE SERIAL NO. & MACHINE SERIAL NO.
ENGINE SERIAL NO. IS INDICATED AT 8
1S INDICATED AT 17 23 THIS LOCATION
THIS LOCATION

B37-2(JP)



1,,772168-05100, ,"TOOL ASSY",1,1,1,1,,,,.5535555535
2,,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,,,,,,3555533>»
2,,104200-92350, ,"DRIVER, SCREW",1,1,1,1,,,,,5535555535
,2,,119640-92750, ,""WRENCH, FILTER",1,1,1,1,,,,,555555535
,2,,22417-800500, ,"COTTER PIN
8.0X50",4,4,4,4,,,2,,,M21675, ,M21675, ,M21675, ,M21675, ,
6,2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,,,,,,5555555>»
7,2,,28110-120140, ,"WRENCH 12X14",1,1,1,1,,,,,55555555>»
7-1,2,,28110-120140, ,""WRENCH
12X14",2,2,2,2,,,K,,,M21675, ,M21675, ,M21675, ,M21675,,
8,2,,28110-170190, ,"WRENCH 17X19",1,1,1,1,,,,.,5555555>»
9,2,,28110-220240, ,"WRENCH 22X24",1,1,1,1,,,,,535555535>»
10,2,,28110-270300, ,"WRENCH 27X30",1,1,1,1,,,,,55555555>»
11,2,,28110-320360, ,""WRENCH
32Xx36',1,1,1,1,,,Z2,,,M21674, ,M21674, ,M21674, ,M21674,,
12,2,,28150-080000, ,"BAR WRENCH 8",1,1,1,1,,,,,5553555554
13,2,,28227-271400, ,""BOX WRENCH 27X140",1,1,1,1,,,,,55555555>»
14,2, ,28230-120250, ,"TURNING HANDLE",1,1,1,1,,,,,555555535
15,2,,933110-09700, ,""HOSE, GREASE",1,1,1,1,,,.,.555555555
15-1,2,,933110-09701, ,""HOSE,
GREASE™,1,1,1,1,,,N,,,M49999, ,M49999, ,M49999, ,M49999, ,

16,2, ,933110-09800, ,""GUN 800, GREASE™,1,1,1,1,,,,,,5555555>»
16-1,2,,933110-09801, ,'""GUN 800,
GREASE™,1,1,1,1,,,N,,,M49999, ,M49999, ,M49999, ,M49999, ,
17,2,,933110-90000, ,""BAG, TOOL",1,1,1,1,,,..55555955>
18,2,,933171-00470, ,"PLIERS 200",1,1,1,1,,,.,255355554
19,2,,172122-05100, ,NOZZLE,1,1,1,1,,,,,53555535>»
19-1,2,,172122-05101, ,NOZZLE,1,1,1,1,,,N,, ,M49999, ,M49999, ,M49999, ,M49999, ,
21,1,,172176-07330, ,"BAG, MANUAL",1,1,1,1,,,W,,,M49999, ,M49999, ,M49999, ,M49999, ,

1
2
3
4
5



Ira
Fig. TOOL

S UNo. 113

BH UNo. 20vo19% B4 E T,

1 INC. 2~19

PREV10US

5
[55i7

PREVIOUS

21

B37-2(JP)



1,1,,172170-11300, ,"EXTENSION PIPE,EXH",1,1,1,1,1,1,,,,,5555555
2,1,,124664-13580, ,CLAMP,1,1,1,1,1,1,,,,,,555555

2-1,1,,172168-

11310, ,CLAMP,1,1,1,1,1,1,N,,,M21853, ,M21853, ,M21853, ,M21853, ,M21853, ,M21853
3,1,,22117-080000, ,"WASHER 8",1,1,1,1,1,1,,,,,,555555

4,1,,22217-080000, ,""SPRING WASHER 8",1,1,1,1,1,1,,,,,,555555
5,1,,26106-080552,,"BOLT M 8X 55 PLATED",1,1,1,1,1,1,,,,,,555555
6,1,,26706-080002,,"NUT M 8",1,1,1,1,1,1,,,,,5555535



775—
Fig. O MUFFLER

75—
MUFFLER

. \<<i/rREERTOFgENG.

~

B37-2(JP)



1,1,,172170-11540, ,"HOSE,AIR CLEANER™,1,1,1,1,1,1,,,,.555555>
2,1,,23000-070000, ,"CLAMP 70",1,1,1,1,1,1,,,,,555555>»
3,1,,194250-51660, ,""BAND 250",1,1,1,1,1,1,,,,,5555535



7Y —
Fig. AIR CLEANER

I7ou—%+
AR CLEANER
L@ REFER TO Fig. ENG.

B37-2(JP)



,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,1,1,1,1,,,,.,555555
,»,172170-12100, ,CABLE,1,,1,,,,.,,,55555555

,,172137-12270, ,"JOINT, CABLE™,1,1,1,1,1,1,,,,.,555555>
,,172141-12280, ,""CLAMP, ACCEL WIRE™,1,1,1,1,1,1,,,,.,555555>
,,172113-12521, ,"PIN, CABLE",1,1,1,1,1,1,,,,,,555555
,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,2,2,,,,53555535
1,,1A1040-56900,,"PIN 6X 17",1,1,1,1,1,1,,,,.,555555>»

8,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,1,1,,,,,5555535
9,1,,22137-060000, ,""WASHER 6, POLISHED",2,2,2,2,2,2,,,,,53555535
10,1,,22217-080000, ,"'SPRING WASHER 8',2,2,2,2,2,2,,,,.555355>
11,1,,26013-100302, ,""BOLT M10X 30",2,2,2,2,2,2,,,55353553
12,1,,26116-080162, ,""BOLT M 8X 16 PLATED",2,2,2,2,2,2,,,.,553553525
13,1,,172170-12110, ,CABLE, ,1,,1,1,1,,,,,5555535

RPRR R R R

1
2
3
4
5
6
7



rig 1) AcceEraron

FRONT LEVER SPEC.

6 12 YA FLN—HH
L \::\\\ 4 10 SIDE LEVER SPEC

B37-2(JP)



1,1,,196420-02310, ,"ABSORBER, SHOCK",4,4,4,4,4,4,,,,,:52552
2,1,,172126-13102, ,"'BED (A), ENGINE,1,1,1,1,1,1,,,,5555555>
3,1,,172146-13100, ,BRACKET,1,1,1,1,1,1,,,,,555555>»

3-1,1,,172146-

13101, ,BRACKET,1,1,1,1,1,1,N,,,M21564, ,M21564, ,M21564 , ,M21564, ,M21564 , ,M21564
4,1,,172146-13110, ,BRACKET,1,1,1,1,1,1,,,,.,555554

4-1,1,,172146-

13111, ,BRACKET,1,1,1,1,1,1,N,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
5,1,,172168-13150, ,BRACHET,2,2,2,2,2,2,,,,5,535555

6,1,,172142-13171, ,"'BRACKET, ENGINE',1,1,1,1,1,1,,,,.555555>
7,1,,172168-13180, ,""BRACKET COMP.,ENGINE",2,2,2,2,2,2,,,,,3555535
7-1,1,,172168-13181, ,""BRACKET
COMP.,ENGINE",2,2,2,2,2,2,R,,,M21675, ,M21675, ,M21675, ,M21675, ,M21675, ,M21675
8,1,,172162-13200, ,"'BOLT M10X30',8,8,8,8,8,8,,.,,.555555>

9,1,,172124-13230, ,"'STOPPER, ENGINE',4,4,4,4,4,4,,,,,555455>5
10,1,,172131-37170, ,"BOLT M12X 30",7,7,7,7,7
11,1,,172137-46040, ,"'SEAT, SPRING",8,8,8,8,8
12,1,,22217-100000, ,""SPRING WASHER 10",8,8,8
13,1,,22217-120000, ,"WASHER 12,SPRING",8,8,8
14,1,,22217-120000, ,""WASHER 12,SPRING",8,8,8
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",8 < T <
16,1,,26013-120302, ,"'BOLT W/WASHER M12X30',8,8,8,8,8,8,,,555553555>»
17,1, ,26076-120402, ,"BOLT 10.9 12X 4",1,1,1,1,1,1,,,,.555555>»
18,1,,26716-120002, ,"'NUT M12',8,8,8,8,8,8,..,,.555555>



1 1 oI IV b
Fig. ENGINE MOUNT

6
, /
3F____ﬁ? &
12— o /‘\/‘S\?
7 /
~

=2

B37-2(JP)



,1,,172122-13300, ,""STAY, RADIATOR™,1,1,1,1,1,1,,,,,5555555

,1,,172168-13300, ,""MOUNT CMP,RADIATOR",2,2,2,2,2,2,,,,35535533>»
,1,,172122-13310, ,"'"MOUNT, RADIATOR",4,4,4,4,4,4,,,,,5535535>»

1,,172168-13330, ,"STAY,MOUNT"",1,1,1,1,1,1,,,,.,555555>

1,,172126-13370, ,""HOSE(C) , WATER DRAIN",1,1,1,1,1,1,,,,,5555555
1,1,,172171-14600, ,"HOSE
oo+,1,1,1,1,1,1,N,,,M21754, ,M21754, ,M21754, ,M21754 , ,M21754 , ,M21754
,1,,172168-13370, ,""BRACKET COMPL.",1,1,1,1,1,1,,,,,5555555

,1,,172312-13430, ,"HOSE(A) , DRAIN",1,1,1,1,1,1,,,,,,,55545
-1,1,,172734-14620, ,""PIPE L=300,
FUEL",1,1,1,1,1,1,N,,,M21754,,M21754, ,M21754, ,M21754, ,M21754, ,M21754
8,1,,129030-44500, ,RADIATOR,1,1,1,1,,,,,5535555535

8-1,1,,129030-

44501, ,RADIATOR,1,1,1,1,1,1,N,, ,M20681, ,M20681, ,M20681, ,M20681, ,M20681, ,M20681
8-2,1,,129030-

44502, ,RADIATOR,1,1,1,1,1,1,N,,,M49999, ,M49999, ,M49999, ,M49999, ,M49999, ,M49999
9,2,,121250-

44590, ,CLAMP,2,2,2,2,2,2,W,, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675
10,2,,26014-080122, ,"'BOLT M 8X
12",4,4,4,4,4,4,W,, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675

11,2, ,171064-

44610, ,SHROUD,1,1,1,1,1,1,W,, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675
12,2,,129030-44650, ,""RADIATOR SUB-
ASSY",1,1,1,1,1,1,w,,,M20675, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675
13,2,,124450-44800, ,"LABEL,
RADIATOR™,1,1,1,1,1,1,W,,,M20675, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675

14,2, ,129030-59530, ,"PIPE, FUEL
pi2xLzo00',1,1,1,1,1,1,w,,,M20675, ,M20675, ,M20675, ,M20675, ,M20675, ,M20675
15,2,,124450-44590, ,"CAP, RADIATOR",1,1,1,1,1,1,,,,,.,555555

16,1, ,26051-080002, ,""NUT M 8',8,8,8,8,8,8,,,,.555555>

17,1, ,121470-44540, ,"LABEL, SUB-TANK™,1,1,1,1,1,1,,.,.555555>
18,1,,119812-44570, ,"NET, WIRE",1,1,1,1,1,1,,,,,5555545
19,1,,129030-49010, ,"PIPE(A) ,RADIATOR",1,1,1,1,1,1,,,,,5555545
20,1,,119812-49020, ,"PIPE (B), C. WATER",1,1,1,1,1,1,,,,,,.5555>
21,1,,121450-49110,,"COCK ASSY, 3-WAY",1,1,1,1,1,1,,,,,,535554
22,2,,121450-49100, ,"BODY, COCK™,1,1,1,1,1,1,,,,5555555>

23,2,,121250-49121, ,PLUG,1,1,1,1,1,1,,,,,,555555

24,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,1,1,,,,,,555554
25,1,,124766-59050, ,"CLAMP 12" ,4,4,4,4,4,4,,,,,,:3:5555

26,1,,22137-060000, ,"WASHER 6, POLISHED,2,2,2,2,2,2,,,,3,55555>»
27,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,2,2,,,,3:555355>5
28,1,,23010-038000, ,"CLAMP 38",4,4,4,4,4,4,,,,,3:535535
29,1,,26013-060202, ,"BOLT M 6X 20",2,2,2,2,2,2,,
30,1, ,26013-080162, ,"'BOLT W/WASHER M8X16',6,6,6,
31,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,2,2,
32,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,
33,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,4,4,4,4,,,,553355525
34,1,,121468-44510, ,"SUB-TANK ASSY",1,1,1,1,1,1,,,.,,555555
35,2,,121470-44521, ,"BODY,SUB-TANK",1,1,1,1,1,1,,,,,,555555
36,2,,121450-44531, ,CAP,1,1,1,1,1,1,,,,,,555555
37,2,,121468-44540, ,""PLUG, SUB-TANK',1,1,1,1,1,1,,,,.555555>
38,2,,124450-44560, ,CLAMP,1,1,1,1,1,1,,,,,5555545
39,2,,121470-44581, ,GASKET,1,1,1,1,1,1,,,,,,,55555

40,2, ,23065-070130, ,"PIPE 7X 130",1,1,1,1,1,1,,,..,,.555555

1
2
3
4,
S,
5-
8
6
7
7

6.6.6
21212111111111111
2,2,2



RADIATOR & MOUNT

e 125-‘)1-—-9 & v b
g

B37-2(JP)



1A,1,,772168-14100, ,"TANK ASSY, FUEL OIL",1,1,1,1,1,1,,,,.,555554
1B,1,,772168-14100-1,,"TANK, FUEL (GREEN)',1,1,1,1,1,1,,,,.5555555>
2,2,,104200-11920,,C0CK,1,1,1,1,1,1,,,,,5555535

3,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,1,1,,,,.555455>
4,2,,172162-14200, ,GASKET,1,1,1,1,1,1,,,,,,535555

5,2,,172141-14260, ,FLOAT,1,1,1,1,1,1,,,,.,555554
6,2,,172122-14300, ,"CAP, FUEL TANK",1,1,1,1,1,1,,,,,,555555
7,3,,105430-55070, ,GASKET,1,1,1,1,1,1,,,,,5555555
9,3,,172168-14220, ,"'SEAL A,CR SPONGE",1,1,1,1,1,1,,,,.555555>
10,3,,172168-14240, ,"'SEAL B,CR SPONGE',2,2,2,2,2,2,,,,.555355>5
11,3,,172168-14320, ,"RUBBER,SEAL C",1,1,1,1,1,1,,,,.555555>
12,2,,172142-14420, ,"PIPE, FUEL™,1,1,1,1,1,1,,,,,555555>»
12-1,2,,172142-14421, ,""HOSE, FUEL
GAUGE",1,1,1,1,1,1,N,,,M21754, ,M21754, ,M21754, ,M21754, ,M21754, ,M21754
13,2,,101504-55101, ,""STRAINER,FUEL INLET',1,1,1,1,1,1,,,,.,555555>
14,2, ,22217-050000, ,""SPRING WASHER 5",5,5,5,5,5,5,,,,.5555554
15,2,,23010-014000, ,"CLAMP 14',2,2,2,2,2,2,,,,55353523

16,2, ,26557-050122, ,""SCREW M 5X 12",5,5,5,5,5,5,,,,5555555>»
17,1,,194145-04810, ,""WASHER 10',6,6,6,6,6,6,
18,1,,172142-14320, ,""GAUGE, FUEL',1,1,1,1,1,
19,1, ,22217-100000, ,""SPRING WASHER 10",6,6,6
20,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,1,1,1,1
21,1,,26116-100252, ,""BOLT M10X 25 PLATED",6,6,6,
22,1,,172137-14610, ,"PIPE (B), FUEL",1,1,1,1,1,1,,,,5555555>
23,1,,172142-14620, ,""HOSE L750, FUEL",1,1,1,1,1,1,,,,.555455>
23-1,1,,172171-14600, ,""HOSE
soo*’,1,1,1,1,1,1,N,,,M49999, ,M49999, ,M49999, ,M49999, ,M49999, ,M49999
24,1,,172126-16540, ,"CLAMP 10X70",1,1,1,1,1,1,,,,,5555545
25,1,,129335-55700, ,"SEPARATOR, WATER",1,1,1,1,1,1,,,,,.,.55555
26,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,1,1,,,,,,555555
27,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,1,1,,..,:525545
28,2,,104200-55341, ,""HANDLE, COCK™,1,1,1,1,1,1,,,,.,555555>»
29,2,,124064-55510, ,'""BOWL, FUEL STRAINER",1,1,1,1,1,1,,.,,...5555>
30,2,,102103-55520, ,0-RING,1,1,1,1,1,1,,,,,,,55555
31,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,1,1,,,,.555455>
32,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,1,1,,,,.555555>
33,2,,121257-55731, ,FLOAT,1,1,1,1,1,1,,,,,5555545
35,2,,101720-55750, ,"PLUG 6',2,2,2,2,2,2,,,,3:555255>»
36,2,,104200-55750, ,"SCREW M 4",1,1,1,1,1,1,,,,,.55555>
37,2,,171081-55910, ,SCREEN,1,1,1,1,1,1,,,,,,555554
38,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,2,2,,,,3555355>5
39,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,,,555555

40,1, ,124766-59050, ,""CLAMP 12",6,6,6,6,6,6,,,,,,555555

41,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,1,,,.,.55555>
42,1, ,26116-080652, ,""BOLT M 8X 65 PLATED",1,1,1,1,1,1,,,,,,.55555
43,1,,172137-13430,,"PIPE (B), DRAIN",1,1,1,1,1,1,,,,,555555>
44,1,,933110-00301, ,"KEY ASSY",1,1,1,1,1,1,,,,,5555555

45,1, ,194440-51620, ,""CLAMP, WIRE HARNESS",1,1,1,1,1,1,,,,,,,55555

111111111111

61616111111111111

1
6 6,6,6,,,,,,,,,,,,



Fig 13F057“/7 & FO/~A

FUEL TANK & FUEL LINE

R UNo. 152
1 INC.2~16

R ULNo. 2516285 F T,

F.O.ZA+L=F 40
FUEL STRAINER

B37-2(JP)



1,1,,172142-16100,,"CORD(+), BATTERY",1,1,1,1,1,1,,,,,555555>5
2,1,,172165-16100, ,BATTERY,1,1,1,1,1,1,,,,,555555>»

2-1,1,,172165-

16101, ,BATTERY,1,1,1,1,1,1,N,,,M21424, ,M21424, ,M21424, ,M21424 , ,M21424 , ,M21424
2-2,1,,172165-

ie6102, ,BATTERY,1,1,1,1,1,1,N,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
3,1,,172142-16110, ,""CORD(-), BATTERY",1,1,1,1,1,1,,,,,,55555>
4,1,,172142-16200, ,COVER,1,1,1,1,1,1,,1,,,,,5555>»

4-1,1,,172165-16130, ,"COVER,
BATTERY",1,1,1,1,1,1,S,1,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
5,1,,22137-100000, ,"WASHER 10,POLISHED",1,1,1,1,1,1,,,,.555555>»
6,1,,22217-080000, ,"SPRING WASHER 8',1,1,1,1,1,1,,,,,,555555
7,1,,22217-100000, ,"SPRING WASHER 10',1,1,1,1,1,1,,,,,,555555
8,1,,26716-080002, ,""NUT M 8',1,1,1,1,1,1,,,,.,555555>

9,1,,26716-100002, ,""NUT M10',1,1,1,1,1,1,,,,.555455>

10,1,,172116-16310, ,"RETAINER, BATTERY",1,1,1,1,1,1,,,,,5555555
11,1,,22157-080000, ,"WASHER 8",2,2,2,2,2,2,,,5535555135
12,1,,26716-080002, ,"NUT M 8",4,4,4,4,4,4,,,,,5535535>»

13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,2,2,,,533553335»



B37-2(JP)



»1,,172168-16500, ,HARNESS(A),1,,1,,,,..555552555
,1,,172168-16510, ,HARNESS(B) ,1,,1,,,,,5555555555
-1,1,,172168-16511, ,""HARNESS (B), WIRE",1,,1,,,,S,,,M21694,,,,M21694,,,,
»1,,172168-16520, ,"HARNESS C",1,,1,,,,,,:55555555

»1,,172165-16530, ,"HARNESS D",1,,1,,,,,,555555555
5,1,,172126-16540, ,""CLAMP 10X70",2,,2,,,555553535535
6,1,,172122-16570, ,"LINK, FUSIBLE",1,,1,,,,,5555555535
7,1,,194250-51660, ,"BAND 250",1,,1,,,,,,55555555>
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,.,1,,,.,5555535555
9,1,,22137-100000, ,""WASHER 10,POLISHED",1,,1,,,,.5555555535

10,1, ,22137-120000, ,""WASHER 12,POLISHED",2,,2,,,:555535235535
11,1,,22217-100000, ,""SPRING WASHER 10",2,,2,,,,55553555535
12,1,,22217-100000, ,""SPRING WASHER 10",1,,1,,,,,5555555535
13,1,,22217-120000, ,"WASHER 12,SPRING",2,,2,,,.,:5535555255>5
14,1,,26116-100162, ,"'BOLT M10X 16 PLATED,1,,1,,,.5555555955>5

15,1, ,26116-100162, ,""BOLT M10X 16 PLATED",2,,2,,..55535535535>5

16,1, ,26116-120162, ,""BOLT M12X 16 PLATED,2,,2,,,5555355535535>5

17,1, ,29311-515000, ,""GROMMET 51X5",1,,1,,,,55555355555
18,1,,933168-55770, ,""BAND 146",5,,5,,,.55535555355>5
18-1,1,,933168-55770, ,""BAND 146",3,,3,,,,K,,,M21094,,,,M21094, ,,,
19,1,,933171-15801, ,"WIRE, EARTH",1,.,1,,...553555553>»
20,1,,172162-17100, ,"'BOX ASSY, INDICATOR"™,1,,1,,,.,55555555554
20-1,1,,172162-17101, ,""BOX ASSY, INDICATOR",1,,1,,,,N,,,M21744,,,,M21744,,,,
21,2,,172162-17130, ,HOURMETER, 1, ,1,,,,W,,,M21744,,, ,M21744,,,,
22,2,,172162-17120, ,VALVE,4,.,4, ,,,.,,.55555555

23,1,,172168-17100, ,""BRACKET ASSY, ELEC.",1,.,1,...:5355353554
24,1,,172168-17120, ,""'BRACKET ASSY, TIMER"™,1,,1,,,,55555555554
25,1,,172141-17141, ,""UNIT, CHECKER",1,,1,,,,55555535555>»
26,1,,172141-17150, ,BUZZER,1, .1, ,,,,,55555555>
27,1,,172141-17160, ,"BOX, FUSE™,1,.1,,,,.5:55555555
27-1,1,,172141-17161, ,"'BOX, FUSE",1,,1,,,,N,,,M21254,,,,M21254,,,,
28,2,,29411-050000, ,"FUSE ( 5A),CARTRIDGE",1,,1,,,,Z,,,M21254,,,,M21254,,,,
29,2,,29411-100000, ,"FUSE (10A),CARTRIDGE",2,,2,,,,Z,,,M21254,,,,M21254,,,,
30,2,,29411-150000, ,"FUSE (15A) ,CARTRIDGE",2,,2,,,,.:555555543
30-1,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",5,,5,,,,K,,,M21254,,,,M21254,,,,
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,1,.,1,,,,.5555555535
32,2,,172141-17230, ,"'BULB 24V- 6W",1,,1,,,,,.5535555535
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,.,1,,,...555535555
34,2,,29220-788200, ,BULB,1,,1,,,,,5555555555

35,1,,119247-77100, ,"RELAY, SAFETY",1,.1,..,.:5555555235
36,1,,119640-77711, ,"LIMITER,CURRENT",1,,1,,,,55555553555>5
37,1,,121522-77721, ,"" INDICATOR, CHARGING™,1,,1,,,,555553555554
38,1,,119650-77910, ,""RELAY, GROW",1,,1,,,.,:.555555955>5
39,2,,119650-77920, ,"BODY, RELAY",1,,1,,,.,..53555255>5
39-1,2,,129052-77920, ,''BODY, RELAY",1,,1,,,,R,,,M21504,,,,M21504,,,,
40,2, ,119650-77930, ,""BRACKET, RELAY",1,,1,,,.,5555555355>5
41,1,,119632-77920, ,TIMER,1,,1,,,,,,,5555555>

41-1,1,,119632-77921, ,"TIMER(1 SEC.",1,,1,,,,N,,,M21989,,,,M21989,,,,
42,1, ,22137-060000, ,""WASHER 6, POLISHED",2,,2,,,,..535555355>5

43,1, ,22137-060000, ,""WASHER 6, POLISHED,1,,1,,,,:555555955>5

44,1, ,22137-060000, ,""WASHER 6, POLISHED,2,,2,,,,555355553555>5

45,1, ,22137-060000, ,"WASHER 6, POLISHED",1,,1,,,,.5535555555>5

46,1, ,26776-180002, ,""NUT M18,LOCK",1,,1,,,,.5555555535

47,1, ,22217-080000, ,""SPRING WASHER 8",2,.2,,,,.355553555535

48,1, ,22217-080000, ,"SPRING WASHER 8",2,.2,,,,.35555322535

49,1, ,22217-100000, ,"SPRING WASHER 10",3,.,3,,.,555553552535
50,1,,26013-060122, ,"'BOLT M 6X 12",2,,2,,,5555535535535
51,1,,26022-050162, ,"SCREW M 5X 16",2,,2,,,,5555535523
52,1,,26022-060122, ,"SCREW M 6X 12",1,,1,,,,.,:5553555535
53,1,,26022-060122, ,"SCREW M 6X 12",1,,1,,,,.:55555523>
54,1,,26022-060122, ,"SCREW M 6X 12",2,,2,,,,55553552233
55,1,,26022-060162, ,""'SCREW M 6X 16",1,,1,,,,555355535555>»
56,1,,26022-060162, ,"SCREW M 6X 16",1,,1,,,,.,55553555535

1
2
2
3
4

===



57,1,,26022-060162, ,""'SCREW M 6X 16",1,,1,,.,555355535555>»
58,1,,26022-060252, ,""'SCREW M 6X 25",2,,2,,,,555355535533>»
59,1,,26023-040202, ,""SCREW M 4X 20",4,,4,,,,5553525533>»
59-1,1,,26589-040202, ,"'SCREW M4,BINDING",4, ,4,,,,N,,,M00501,,,,M00501,,,,
60,1,,26116-080162, ,"BOLT M 8X 16 PLATED",2,,2,,,.5555555355>5
61,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",2,.,2,,,.,553555355555
62,1,,26716-100002, ,"NUT M10™,3,,3,,,,,555555555>5
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,,1,,,.,,55535555535
65,2,,933110-00301, ,"KEY ASSY",1,.,1,,,.,53555535555

66,1, ,933110-05300, ,HORN,1,,1,,,,,555555555>
67,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,,1,,,.,.5535555555
68,1,,194464-52190, ,"SWITCH, SAFETY START",1,,1,,,..55535555535
69,1,,22137-180000, ,"WASHER 18",1,,1,,,,555553555555



1 ES B
Fig.

(34”7, /8" 3@ 7000 =)

ELECTRIC PART(CABIN, CANOPY:FRONT LEVER)

ZzO0¥ kLI~
FRONT LEVER

A

| ’ - //;

12— &

Q—® REFER TO Fig.]l8
\‘@Q\\ 8

y_-U\i\\ X%ﬁ

&

1257
PREVI0US

B37-2(JP)



1,1,,172168-16500, ,HARNESS(A),,1,,1,1,1,,,,...,.,,
2,1,,172168-16510, ,HARNESS(B), ,1,,1,1,1,,,,,.,,,,5>
2-1,1,,172168-16511, ,""HARNESS (B),
WIRrRg",,1,,1,1,1,S,,,,,M21694,,,,M21694, ,M21694, ,M21694
3,1,,172168-16520, ,""HARNESS C",,1,,1,1,1,,,,.555455>»
4,1,,172165-16530, ,""HARNESS D",,1,,1,1,1,,,,.555555>»
5,1,,172126-16540, ,""CLAMP 10X70",,2,,2,2,2,,,5535535535
6,1,,172122-16570,,"LINK, FUSIBLE",,1,,1,1,1,,,,,,555555
7,1,,194250-51660, ,"'BAND 250",,1,,1,1,1,,,,.555555>
8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",,1,,1,1,1,,,,.555455>
9,1,,22137-100000, ,""WASHER 10,POLISHED",,1,,1,1,1,,,,,,555555
10,1, ,22137-120000, ,""WASHER 12,POLISHED", ,2,,2,2,2,,,5,553555553
11,1,,22217-100000, ,""SPRING WASHER 10",,2,,2,2,2,,,553555535
12,1,,22217-100000, ,"'SPRING WASHER 10",,1,,1,1,1,
13,1,,22217-120000, ,""WASHER 12,SPRING",,2,,2,2,2,

14,1, ,26116-100162, ,"BOLT M10X 16 PLATED",,1,,1,1,1,,,.,,5555555
15,1,,26116-100162, ,""BOLT M10X 16 PLATED",,2,,2,2,2,,,5535555535

16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",,2,.,2,2,2,,,553555535
17,1,,29311-515000, ,""GROMMET 51X5",,1,,1,1,1,,,,,,555555
18,1,,933168-55770, ,""BAND 146™,,5,.,5,,,,,,55555555
18-1,1,,933168-55770, ,""BAND

146", ,3,,3,3,3,K,,,,,M21094, ,,,M21094, ,M21094, ,M21094
19,1,,933171-15801, ,"WIRE, EARTH",,1,,1,1,1,,,,,5555545
20,1,,172162-17100, ,"BOX ASSY, INDICATOR",,1,,1,1,1,,,,,.555555
20-1,1,,172162-17101, ,""BOX ASSY,

INDICATOR", ,1,,1,1,1,N,,,,,M21744,,,,M21744, ,M21744, ,M21744
21,2,,172162-17130, ,HOURMETER, ,1,,1,1,1,W,,,,,M21744,,,,M21744, ,M21744, ,M21744
22,2,,172162-17120, ,VALVE, ,4,,4,4,4,,,,,,,.5:5

23,1,,172168-17100, ,"BRACKET ASSY, ELEC.",,1,,1,1,1,,..,.555555
24,1,,172168-17120, ,""BRACKET ASSY, TIMER",,1,,1,1,1,,,,,.555555
25,1,,172141-17141, ,"UNIT, CHECKER",,1,,1,1,1,,.,.,355554>
26,1,,172141-17150, ,BUZZER, ,1,,1,1,1,,,,,,555555
27,1,,172141-17160, ,"BOX, FUSE",,1,,1,1,1,,..,,..55455>
27-1,1,,172141-17161, ,"BOX,
FUse",,1,,1,1,1,N,,,,,M21254,,,,M21254, ,M21254, ,M21254
28,2,,29411-050000, ,"FUSE (

5A) ,CARTRIDGE", ,1,,1,1,1,2,,,,,M21254,,,,M21254, ,M21254, ,M21254
29,2,,29411-100000, ,"FUSE

(10A) ,CARTRIDGE", ,2,,2,2,2,2,,,,,M21254,,, ,M21254, ,M21254, ,M21254
30,2,,29411-150000, ,""FUSE (15A),CARTRIDGE", ,2,,2,2,2,,,55553352>5
30-1,2,,29411-150000, ,"FUSE

(15A) ,CARTRIDGE", ,5,,5,5,5,K,,,,,M21254, ,,,M21254, ,M21254, ,M21254
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,,1,,1,1,1,..,,..55555>
32,2,,172141-17230, ,"BULB 24V- 6W",,1,,1,1,1,,,,..55555>
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",,1,,1,1,1,,.,,.555455>
34,2,,29220-788200, ,BULB, ,1,,1,1,1,,,,,,,,5,5>

35,1,,119247-77100, ,"RELAY, SAFETY",,1,,1,1,1,,,,,5555535
36,1,,119640-77711, ,"LIMITER,CURRENT", ,1,,1,1,1,,,,,5555555
37,1,,121522-77721, ," INDICATOR, CHARGING",,1,,1,1,1,,,,,,555555
38,1,,119650-77910, ,"RELAY, GROW",,1,,1,1,1,,,,,.555555
39,2,,119650-77920, ,"BODY, RELAY",,1,,1,1,1,,,,,.555555
39-1,2,,129052-77920, ,"BODY,
RELAY",,1,,1,1,1,R,,,,,M21504, ,,,M21504, ,M21504, ,M21504

40,2, ,119650-77930, ,""BRACKET, RELAY",,1,,1,1,1,,,..,,.555555
41,1,,119632-77920, ,TIMER, ,1,,1,1,1,,,,,,5,555>

41-1,1,,119632-77921, ,"TIMER(1
SEC.",,1,,1,1,1,N,,,,,M21989,,,,M21989, ,M21989, ,M21989

42,1, ,22137-060000, ,""WASHER 6, POLISHED",.2,.,2,2,2,,,,,5555535

43,1, ,22137-060000, ,""WASHER 6, POLISHED",,1,,1,1,1,,,.,.,555555

44,1, ,22137-060000, ,""WASHER 6, POLISHED",.2,.,2,2,2,,,,,53555535

45,1, ,22137-060000, ,""WASHER 6, POLISHED",,1,,1,1,1,,,,,.555555
46,1,,933168-55770, ,""BAND 146",,1,,1,1,1,,,,.,555555>

47,1, ,22217-080000, ,"SPRING WASHER 8",,2,,2,2,2,,,,.555255>5



48,1,,22217-080000, ,"SPRING WASHER 8",,2,,2,2,2,,,,35535535>»
49,1,,22217-100000, ,"SPRING WASHER 10",,3,,3,3,3,,,55555555>»
50,1,,26013-060122, ,""BOLT M 6X 12",,2,,2,2,2,,,5,553553523

51,1,,26022-050162, ,""SCREW M 5X 16",,2,,2,2,2,,,,.555355>5
52,1,,26022-060122, ,"SCREW M 6X 12",,1,,1,1,1,,,,.555555>
53,1,,26022-060122, ,""'SCREW M 6X 12",,1,,1,1,1,,,,,5555545
54,1,,26022-060122, ,""'SCREW M 6X 12",,2,,2,2,2,,,55352523
55,1,,26022-060162, ,""'SCREW M 6X 16",,1,,1,1,1,,,,,5555555
56,1, ,26022-060162, ,""SCREW M 6X 16",,1,,1,1,1,,,,.555555>
57,1,,26022-060162, ,""SCREW M 6X 16",,1,,1,1,1,,,,.555555>
58,1,,26022-060252, ,""'SCREW M 6X 25",,2,,2,2,2,,,55355553
59,1,,26023-040202, ,""'SCREW M 4X 20",,4,,4,,,.,553555533>»

59-1,1,,26589-040202, ," SCREW

M4 ,BINDING", ,4,,4,4,4,N,,,,,M00501,,,,MO0501, ,M00501, ,MO0501
60,1,,26116-080162, ,"BOLT M 8X 16 PLATED",.2,,2,2,2,,,5,53555535
61,1,,26116-080162, ,"'BOLT M 8X 16 PLATED",.,2,,2,2,2,,,,325535535>»
62,1,,26716-100002, ,""NUT M10",,3,,3,3,3,,,555555555
63,1,,933110-00100, ,"SWITCH ASSY, STARTER",,1,,1,1,1,,,,,,555555
65,2,,933110-00301, ,"KEY ASSY",,1,,1,1,1,,,,.555555>

66,1, ,933110-05300, ,HORN, ,1,,1,1,1,,,,,,,5555>
67,1,,933113-15900, ,"COVER, SWITCH TERMI.",,1,,1,1,1,,,..,5:55554
68,1,,194464-52190, ,"SWITCH, SAFETY START",.,2,,2,2,2,,,.553553523
69,1,,22137-180000, ,"WASHER 18",,2,,2,2,2,,,,3:555535>»
70,1,,26776-180002, ,"NUT M18,LOCK",,2,,2,2,2,,,,:555355>»
71,1,,172142-16550, ,CLAWP, ,1,,1,1,1,,,,,,5,5555
72,1,,172165-16560, ,""HARNESS (G)",,1,,1,1,1,,,,55555555
73,1,,22217-060000, ,"SPRING WASHER 6'",,1,,1,1,1,,,,,5555545
74,1,,26116-060122, ,""BOLT M 6X 12",,1,,1,1,1,,,,,,555555



‘I 6 TR Y, Fp /T EFE N )
Fig. ELECTRIC PART(CABIN, CANOPY:SIDE LEVER)

CANOPY SPEC. v\ .~
34 ? s

o]

33 & s

1B R
PREVI0US

B37-2(JP)



»»,172137-16000, ,WIRE,1,1,,,1,,,,,:5555555
,»,172165-16540, ,""HARNESS E",1,1,,,1,,,,555555535
»»172165-16550, ,"HARNESS (F)",1,1,,,1,,,,.5:55553>
»»,172122-16590, ,"BAND 200F",2,2,,,2,,,,,,,555555
,,172137-62970, ,""GROMMET 16",2,2,,,2,,55555522335
,,172122-79890, ,"CLAMP 350",1,1,,,1,,,.,555555535
1,,22857-400120,,"SCREW 4X12",2,2,,,2, 535553533523
8,1,,933168-55770,,"BAND 146",1,1,,,1,,,,55555555>»
9,1,,22857-400100, ,""SCREW 4X10",2,2,,,2,,:5535555355>»
10,1,,933113-05150, ,"LAMP, ROOM™,1,1,,,1,,,.,5555555>5
11,2,,933113-05160, ,"BULB (12V5W)*,1,1,,,1,,,5555555535
12,1,,172312-17250, ,ASHTRAY,1,1,,,1,,,553555555>»

13,1, ,22867-400100, ,""SCREW 4X10",3,3,,,3,,55535553553>»
14,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,1,,.1,,..,.555555>
15,1,,172734-17070, ,"'BLADE 450, WIPER",1,1,,,1,,,.,:555355555
16,1,,172165-17130, ,ARM, 1,1, ,,1,,,,,5,55555>
17,1,,172151-17300, ,COVER,1,1,,,1,,,,,,5555555
18,1,,172162-17330, ,""SWITCH,WIPER",1,1,,,1,,,,555555535
19,1,,26013-060122, ,""BOLT M 6X 12",3,3,,.,3,,,5555535555
20,1, ,26022-050202, ,"SCREW M 5X 20",1,1,,.,1,,,....555955>5
21,1,,172165-16200, ,""MOTOR 520A, WIPER™,1,1,,.1,,,..53555545

RPRR R R R

1
2
3
4
5
6
7



‘I 7 Bt v ER)
Fig. ELECTRIC PART(CABIN)

B37-2(JP)



1,1,,172137-16560, ,BAND,5,5,5,5,5,5,,,,,555555>

2,1,,172141-16560, ,"WIRE, LAMP",1,1,1,1,1,1,,,,5555555>
2-1,1,,172141-16561, ,"WIRE,
LAMP",1,1,1,1,1,1,S,,,M21694, ,M21694, ,M21694, ,M21694, ,M21694, ,M21694
3,1,,172141-17201, ,"'LAMP, WORK"™,1,1,1,1,1,1,,,,,,555555
4,2,,172141-17211, ,"BULB 12V55W",1,1,1,1,1,1,,,,,5555545
5A,1,,172137-17401, ,COVER,1,1,1,1,,,,,.5555555>
5B,1,,172137-17401-1, ,""COVER, LAMP (GREEN)",1,1,1,1,1,1,,,,,5555555
6,1,,26013-120302, ,""BOLT W/WASHER M12X30",1,1,1,1,1,1,,,,,,55555>
7,1,,933152-03700, ,""WASHER, SIDE CLUTCH,1,1,1,1,1,1,,,,.555555>
8,1,,22137-130000, ,""WASHER
13",2,2,2,2,2,2,W,,,M21694, ,M21694, ,M21694, ,M21694, ,M21694, ,M21694



7

— 5
LAMP

K

Hg]{}?

B2

PREVIQUS

B37-2(JP)



,,772170-17600, ,"HEATER ASSY",1,1,,,1,0000ssssss00
,1,,772170-17601, ,""HEATER ASY(B37-

1
1
)
2,,172165-17600, ,""HEATER COMPL.",1,1,,.,1,,,,,.555455>
-1,2,,172165-17601, ,""HEATER ASSY",1,1,,,1,,N,,,M21339,,M21339,,,,,,M21339
2,,172162-17610, ,"SWITCH,HEATER" ,1,1,,,1,,,,,5555555>»

2,,172168-17610, ,""HOSE, HEATER",2,2,,,2,,,555355535535
3,,172168-17620, ,""HOSE ,HEATER" ,2,2,,,2,, 55355353523

3,,172168-17630, ,""TUBE,CORRUGATED" ,2,2,,,2,,,3555535533

2,,172124-17630, ,""VALVE, MINIATURE",1,1,,.1,,,.,.555555>5
8,2,,172124-17640, ,"JOINT 3/8",2,2,,,2,,5553352225

9,2,,22137-100000, ,""WASHER 10,POLISHED",4,4,,,4,,,.55355535535

10,2, ,23000-022000, ,""CLAMP 22',4,4,,,4,,,,535535535>»
11,2,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,4,,,.555555225
12,2,,933152-09280, ,"'BAND 170",3,3,,,3,,,5555535554

13,2, ,933166-24240, ,"ELBOW, SWIVEL JOINT",1,1,,,..55555535555>5
13-1,2,,172732-76161, ,ELBOW,1,1,,,1,,N,,,M20974, ,M20974,,,,,,
14,2,,933171-15680, ,""GROMMET 40X13",2,2,,,2,,,55355535533>»
15,1,,772165-17700, ,"'DEFROSTER ASSY",1,1,,..,,.355553555235
16,2,,172122-16590, ,"'BAND 200F",2,2,,,.55535555335224

17,2,,172165-17701, ,"BRACKET COMPL.",1,1,,,...553555533>»
18,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,1,,,,,55535555535>»
19,2,,172122-17730, ,""COVER, DEFROSTER",1,1,,,,,,55535555535
20,2,,172165-17800, ,HOSE, 1,1, ,,,,:5555555555

21,2,,22857-400120, ,"SCREW 4X12",2,2,,,,255595222555
22,2,,26013-080202, ,"'BOLT W/WASHER M8X20",2,2,,,,5535555522335
23,2,,26557-050102, ,""'SCREW M 5X 10",2,2,,,.5555355535533>5



_ 19 E-% & F7O0Zx%
Fig. HEATER & DEFROSTER

RiiLNo 112
R UNo 200514 8B T,

/\//\/\ 1 INC. 2~ 14

1

it \ ?\
Tav bk A—Hg // \
FRONT LEVER SPEC. :”/’///,,f

B H LNo. 151% \

RHUNo 1600523888 %7,
15 INC. 16~23

. 12
15 o >\ o— ) ‘*

B37-2(JP)



>, (72165-17800, ,""RADIO ASSY™,1,1,,,,,,5555555555
,,172122-16590, ,"BAND 200F",2,2,,,,,,,,5555555>
,,172112-17190, ,""ANTENNA (NCP-314)",1,1,,,,55553555335 5
,»,172162-17800, ,RADI0,1,1,,,,,,,,55555555
»»,172165-17820, ,"COVER ASSY",1,1,,,,,.5555555555
»»,172165-17850, ,HARNESS,1,1,,,,,,,555555555
2,,172165-17860, ,""STAY ASSY, RADIO",1,1,,,,,55555535555>5
8,2,,22857-400120, ,"SCREW 4X12",2,2,,,,5553523533523
9,2,,22857-500120, ,""SCREW 5X12",2,2,,,,,535555355335
10,2,,26023-050122, ,""'SCREW M 5X 12",10,10,,,,55555555355>5
11,2,,933168-55770, ,"BAND 146" ,1,1,,,,.,555355553
12,2,,933168-56000, ,""GROMMET 17X19",2,2,,,,555553523553

1,1
2,2
3,2
4,2
5,2
6,2
7



STA v3v)
Fig. 20 RADIO(OPT IONAL)

B37-2(JP)



1,1,,172148-29100, ,SPROCKET,2,2,2,2,2,2,,,,35535535>»
2,1,,26013-120352,,"BOLT M12X 35",18,18,18,18,18,18,,,,,555555»
3,1,,772631-37100, ,"IDLER ASSY",2,2,2,2,2,2,W,1,,"FROM 1ST",,""FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

3-1,1,,772631-37121,,"IDLER 295
ASY(IRON",2,2,2,2,2,2,N,1,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
4,2,,172631-37120, ,"IDLER 295",2,2,2,2,2,2,,,5535555135
5,2,,172148-99490, ,"KIT, FRONT IDLER",2,2,2,2,2,2,,,,55355355
5-1,2,,172148-99491, ,"IDLER KIT,
FRONT",2,2,2,2,2,2,N,,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
6,3,,172631-37150, ,"COLLER
35X45X34",2,2,2,2,2,2,2,,,M21724, ,M21724 , ,M21724 , ,M21724, ,M21724, ,M21724
7,3,,172631-37160, ,""COLLER 35X45X22.5",4,4,4,4,4,4,,,,,3:55553>
8,3,,172631-37170, ,"'SEAL 45 80 18, WATER",4,4,4,4,4,4,,,,.,:55355>»
8-1,3,,172164-37120, ,""SEAL 45 85 8.5
19",4,4,4,4,4,4,R,,,M21424, ,M21424, ,M21424, ,M21424, ,M21424, ,M21424
9,3,,172631-37180, ,"'SHAFT, IDLER",2,2,2,2,2,2,,,,53555535

10,3, ,22242-000300, ,""CIRCLIP 30",2,2,2,2,2,2,,,,35555533>5

11,3, ,22242-000350, ,"CIRCLIP 35",2,2,2,2,2,2,,,,,5555935
12,3,,24101-063074, ,BEARING,4,4,4,4,4,4,,,,,,235524

13,2,,172631-37200, ,""COVER (A)",2,2,2,2,2,2,,,5555233135
14,2,,172631-37210, ,"'COVER (B)",2,2,2,2,2,2,,,3555332525
15,2,,933171-13691, ,"'PLUG PT1/8",2,2,2,2,2,2,,,553355233>
16,1,,772148-37300, ,""ROLLER ASSY, TRACK",8,8,8,8,8.8,,..,5555555
18,2,,172148-37320, ,""COVER (A)",8,8,8,8,8,8,,.555555555
19,2,,172148-37330, ,""COVER (B)",8,8,8,8,8,8,,5555555535
20,2,,1A1030-48250, ,"SEAL QLF30621218,01L",16,16,16,16,16,16,,,,,,555554
21,2,,22252-000620, ,"CIRCLIP 62(H)",16,16,16,16,16,16,,,,5555555>»
22,2,,933111-73800, ,BEARING,16,16,16,16,16,16,,,,.,,,,55 5>
23,2,,933171-13802, ,""SHAFT, ROLLER",8,8,8,8,8.,8,,..,5555555
24,1,,172113-36050, ,"'BOLT, ROLLER ADJUST",8,8,8,8,8.8,,..,3555545
25,1,,22217-160000, ,"SPRING WASHER 16",8,8,8,8,8,8,,,,,5555555
26,1,,26657-160002, ,"CAP NUT M16',8,8,8,8,8,8,..,,.:55555>
27,1,,772116-37500, ,"ROLLER ASSY, CARIA"™,2,2,2.,2,,,,.,:555335224
27-1,1,,772116-37501, ,""ROLLER ASSY,
CARI1A",2,2,2,2,2,2,R,,,M21108, ,M21108, ,M21108, ,M21108, ,
27-2,1,,772116-37502, ,""ROLLER ASSY,
CARIA",2,2,2,2,2,2,N,, ,M21339, ,M21339, ,M21339, ,M21339, ,M21339, ,M21339
28,2,,172614-

21820, ,COLLER,2,2,2,2,2,2,Z,,,M21339, ,M21339, ,M21339, ,M21339, ,M21339, ,M21339
29,2,,172614-23190, ,"COLLER
25X34x2",2,2,2,2,,,2,,,M21108, ,M21108, ,M21108, ,M21108, ,
31,2,,172116-37520, ,""SHAFT, UPPER ROLLER",2,2,2,2,2,2,,,,.555355>»
31-1,2,,172146-37510, ,"'SHAFT, CARIA
ROLLER",2,2,2,2,2,2,N,,,M21339, ,M21339, ,M21339, ,M21339, ,M21339, ,M21339
32,2,,172116-37540, ,""COVER, BLIND",2,2,2,2,2,2,,,:55532524
33,2,,22242-000250, ,"CIRCLIP 25S5",2,2,2,2,,,Z,,,M21339, ,M21339, ,M21339, ,M21339, ,
34,2,,22252-000520, ,"CIRCLIP 52",4,4,4,4,4,4,,,,,,555355
35,2,,24101-062054, ,"BEARING #6205",4,4,4,4,4.,4,,,,,,3:55235
36,2,,24311-000460, ,"0-RING 1A P-46.0",2,2,2,2,2,2,,,:55235224
37,2,,933171-13691, ,"'PLUG PT1/8",2,2,2,2,,,Z,,,M21108, ,M21108, ,M21108, ,M21108, ,
38,2,,933172-13990, ,"SEAL S255218,WATER",2,2,2,2,,,,2553525535
38-1,2,,1E6140-73420, ,"'SEAL QLF255218,
om.",2,2,2,2,2,2,s,,,M21108, ,M21108, ,M21108, ,M21108, ,

39,1, ,22451-160170, ,"WIRE 1.6X170",2,2,2,2,2,2,,,:55232524

40,1, ,933110-21600, ,"BOLT M 8X 18",2,2,2,2,2,2,,,,533555325
41,1,,172148-37700, ,"PLATE, IDRER FORK",4,4,4,4,4,4,,,,,,3:52555

42,1, ,172122-37710, ,""HOLDER, ADJUSTER",2,2,2,2,2,2,,,,,5355535

43,1, ,172631-37710, ,""SPRING, ADJUSTING',2,2,2,2,2,2,,,,.55555>»

44,1, ,172122-37752, ,""ADJUST CYLINDER",2,2,2,2,2,2,,,.4555335554
45,2,,172122-37782, ,""ADJUST TUBE",2,2,2,2,2,2,,,:55535523
46,2,,172122-37810, ,PISTON,2,2,2,2,2,2,,,,55353524

47,2,,172122-37820, ,""ADJUST SEAL SET",2,2,2,2,2,2,,,.5.535554



51,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,2,
56,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,2,,,5535235535
57,2,,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,3555335>»
58,1,,26013-120402, ,"BOLT M12X 40',8,8,8,8,8,8,,,.,,,555555
59,1,,772148-73100, ,"IDLER ASSY",2,2,2,2,,,W,2,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt, ,"FROM 1ST",,

59-1,1,,772148-37110, ," IDLER
rR",2,2,2,2,2,2,N,2,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
60,2,,172148-37110,,1DLER,2,2,2,2,2,2,,,,535335213

61,2,,172631-37200, ,""COVER (A)",2,2,2,2,2,2,,,55533332>5
62,2,,172631-37210,,""COVER (B)",2,2,2,2,2,2,,,555333335
63,2,,933171-13691, ,"PLUG PT1/8",2,2,2,2,2,2,,,53555355>5
64,2,,172148-99490, ,"KIT, FRONT IDLER",2,2,2,2,2,2,,,,53555535
64-1,2,,172148-99491, ,"IDLER KIT,
FRONT",2,2,2,2,2,2,N,,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
65,3,,172631-37170, ,""SEAL 45 80 18, WATER",4,4,4,4,4,4,,,,.555535>»
65-1,3,,172164-37120, ,""SEAL 45 85 8.5
19",4,4,4,4,4,4,R,,,M21424, ,M21424, ,M21424, ,M21424, ,M21424, ,M21424
66,3,,172631-37160, ,"COLLER 35X45X22.5",4,4,4,4,4.,4,,,,,,3:5523>
67,3,,172631-37180, ,"SHAFT, IDLER",2,2,2,2,2,2,,,.55535524

68,3, ,22242-000300, ,"CIRCLIP 30",2,2,2,2,2,2,,,,35555935

69,3, ,22242-000350, ,"CIRCLIP 35",2,2,2,2,2,2,,,,3535533>5
70,3,,24101-063074, ,BEARING,4,4,4,4,4,4, ,,,,,3:53554
71,3,,172631-37150, ,"COLLER
35X45X34",2,2,2,2,2,2,2,,,M21725, ,M21725, ,M21725, ,M21725, ,M21725, ,M21725



O—3 & 7V %X b
ROLLER & ADJUST

Fig. 21

(27-1)

27-1

|

28 33

38-1

3]

27-2

B37-2(JP)

-1

31

T8

RUBBER CRAWLER SPEC,

J4270a-—




,,(72148-38100, ,""CRAWLER(R) ASSY",1,1,1,1,1,1,,,,55555535
,»,172148-38100, ,"CRAWLER 370R™,1,1,1,1,1,1,,,,,555555>»
,,172148-38110, ,"LINK, TRACK R",1,1,1,1,1,1,,,,,,555555
,,172113-38180, ,BUSH,42,42,42,42,42,42, ,,,,:5545 55
,,172614-38210, ,"PIN, TRACK",41,41,41,41,41,41,,,,,:55455>
,,172071-61021, ,""PLATE, SHOE 370',42,42,42,42,42,42,,,,,,353554
2,,172614-38290, ,"PIN, MASTER",1,1,1,1,1,1,,,,,5555555
8,2,,172614-38300, ,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,,555555
9,1,,772148-38110, ,""CRAWLER(L) ASSY*",1,1,1,1,1,1,,,,,,555545
10,2,,172148-38120, ,""CRAWLER 370L",1,1,1,1,1,1,,,,.555455>
11,3,,172148-38130, ,"LINK, TRACK L",1,1,1,1,1,1,,,,.555555>
12,4,,172113-38180, ,BUSH,42,42,42,42,42,42, ,,, 553553555
13,4,,172614-38210, ,"PIN, TRACK",41,41,41,41,41,41,,,,,,555555
14,2,,172071-61021, ,"'PLATE, SHOE 370",42,42,42,42,42,42,,,,,,,3:5555
15,2,,172614-38290, ,"PIN, MASTER,1,1,1,1,1,1,,,,.555555>
16,2,,172614-38300, ,"PIN 5X45, LOCK",1,1,1,1,1,1,,,,,5555545
17,1,,172122-38731, ,""TRACK 370G(R),MASTER",1,1,1,1,1,1,,1,,,,,55555
18,1,,172122-38741, ,"TRACK 370G(L),MASTER",1,1,1,1,1,1,,1,,,,,55555
19,1,,172148-38600, ,""CRAWLER, RABBER',2,2,2,2,2,2,,,,.555355>5
20,1,,772148-38120, ,""SHOE(R), TRIANGLE™,1,1,1,1,,,,2,,55555555
21,2,,772122-38520, ,""CRAWLER ASSY 350(R)",1,1,1,1,,,,555553535555
22,2,,172122-38550, ,"SHOE(R)ASSY, TRIANGLE" ,2,2,2,2,,,55535555355 5
23,3,,172122-38150, ,"LINK(R), TRACK",2,2,2,2,,,,53555332525
24,4,,172113-38180, ,BUSH,40,40,40,40,,,,,555535554
25,4,,172614-38210, ,"PIN, TRACK",38,38,38,38,,,,.:555355554
26,3,,172614-38550, ,""SHOE, TRIANGLE™,40,40,40,40,,,,.55352553
27,2,,172614-38290, ,"PIN, MASTER",2,2,2,2,,,,55355535535>»
28,2,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,,,,5535535533>»
29,2,,172614-38720, ,""TRACK, MASTER 350(R)',2,2,2,2,,,:555552353>5
30,1,,772148-38130, ,""SHOE(L), TRIANGLE™,1,1,1,1,,,,2,,55555555
31,2,,772122-38530, ,""CRAWLER ASSY 350(L)",1,1,1,1,,,,555553535555
32,2,,172122-38560, ,""SHOE(L)ASSY, TRIANGLE" ,2,2,2,2,,,55535555355 5
33,3,,172122-38220, ,"LINK(L), TRACK",2,2,2,2,,,553555332233
34,4,,172113-38180, ,BUSH,40,40,40,40,,,,,555535555
35,4,,172614-38210, ,"PIN, TRACK",38,38,38,38,,,,.:555355554
36,3,,172614-38550, ,""SHOE, TRIANGLE',40,40,40,40,,,,,5555355555
37,2,,172614-38290, ,""PIN, MASTER",2,2,2,2,,,,5535555535>»
38,2,,172614-38330, ,"PIN 5X45, LOCK",2,2,2,2,,,,.3555335224
39,2,,172614-38730, ,""TRACK, MASTER 350(L)",2,2,2,2,,,5555555353>
40,1,,172614-38720, ,""TRACK, MASTER 350(R)*,1,1,1,1,,,.3,,,555555>5
41,1,,172614-38730, ,""TRACK, MASTER 350(L)*,1,1,1,1,,,,3,,,555555>5

1,1
2,2
3,3
4,4
5,4
6,3
2



Fig. 22 CaRll\:IWL_—ER5

Jaso—-3
RUBBER CRAWLER

S O RA&
REPAIR PARTS

370L
=fai—
TRIANGLE CRAWLER
(FHFyFALE) 20(350R) 30(350L)
(ATTACHMENT) ! ) - .

2:1 29
T 1

34

A
REPAIR PARTS

40
o
Eﬁ350%

#HA &
REPAIR PARTS

41
= fA350L

TRIANGLE 350R TRIANGLE

B37-2(JP)



,»172165-45000, ,"LEVER L CMP",1,,1,,...5555522225

»»172151-45010, ,"BOOT P,LEVER",2,.,2,,,,,,,.5555555

,»172165-45030, ,LEVER(R),1,,1,,,,..555555555

»,172165-45070, ,KNOB(L),1,,1,,,,55555555555
,1,,172165-45071, ,"KNOB (L) Assy",1,,1,,,,N,,,M21094,,,,M21094,,,,
»»,172165-45080, ,KNOB(R),1,,1,,,,,5555555555

1,,172165-45081, ,""KNOB R COMPL.",1,,1,,,,N,,,M21094, ,,,M21094, ,,,
,1,,26587-040062, ,"SCREW M 4X 6",2,,2,,,,,,,55555555
»1,,26736-140002, ,"NUT M14™,2,.2,,,,,,,.,555555
8,1,,194300-21450, ,"CAP 20™,1,,1,,,,,,,55555555
9,1,,194145-04810, ,"WASHER 10",2,,2,,,.5553553533>»

10,1, ,172165-45300, ,""SUPPORT, FRONT",1,,1,,,,5555555535>»
11,1,,172151-45320, ,"PLATE,BOOT",2,,2,,,555355535535523
12,1,,172165-45420, ,COVER,1,,1,,,,,55555555 5>
13,1,,172165-45450, ,"COVER(R), SUPPORT",1,,1,,,55555553535555
14,1,,172165-45470, ,"COVER(L), SUPPORT",1,,1,,,5555555353553>
15,1,,172165-45620, ,""COVER, SUPPORT",1,,1,,,,55535555535>»
16,1, ,194630-62360, ,GROMMET ,4,,4,,,,555535535535
17,1,,172519-63240, ,""BOLT 8X 16",2,,2,,,.,5555555355>5
18,1,,172519-63240, ,"'BOLT 8X 16',8,,8,,,.5555555355>5
19,1,,172519-63240, ,"BOLT 8X 16",5,.5,,.52553553553>»
20,1,,22217-100000, ,"SPRING WASHER 10" ,7,,7,,3535553533533>5
21,1,,26013-080162, ,""BOLT W/WASHER M8X16',8,,8,,,:55535555355>5
22,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,.,4,,,.:553552255>5
23,1,,26116-100504, ,"BOLT M10X 50 PLATED,1,,1,,,.5555555955>5
24,1,,26116-100902, ,""BOLT M10X 90 PLATED™,2,.2,.,..:535535354
25,1,,26716-100002, ,"NUT M10™,1,,1,,,,,,.5555555>5
26,1,,933168-55770, ,""BAND 146",2,,2,,,,W,,,M21094,,,,M21094,,,,

1,1
2,1
3,1
4,1
4-1
5,1
5-1
6,1
Z



2 BRHEER (LN - & 2901 700 MEEE)
Fig. CONTROL EQUIPMENT(LEVER & STAND:FRONT SPEC. )
@)

B37-2(JP)



,172151-45010, ,"BOOT P,LEVER",,2,.,2,2,2,,,,53555535

,172165-47820, ,""LEVER R ASSY, SI',,1,,1,,,,.5535555535
1,,172165-47821,,"LEVER R ASSY, si*,,1,,1,1,1,N,,,,,M21094,,,,M21094,,
»,172165-47870, ,KNOB(A),,1,,1,,,,.55555553>

,1,,172165-47871, ,""KNOB (A) Assvy*,,1,,1,1,1,S,,,,,M21094,,,,M21094,,
»,172165-47880, ,KNOB(B) ,,1,,1,,,.555335531»

1,,172165-45071, ,"KNOB (L) ASSY™,,1,,1,1,1,S,,,,,M21094,,,,M21094, ,
,26776-140002, ,"LOCK NUT M14 PLATED",,2,,2,,,Z,,,,,M21094,,,,M21094, ,
»1,,194300-21450, ,"CAP 20",,1,,1,1,1,,,,,,555555
,1,,172146-41320, ,GROMMET, ,1,,1,1,1,,,,.555555>»

8,1,,194145-04810, ,"WASHER 10",,2,,2,2,2,,,4553555535
9,1,,172165-45620, ,""COVER, SUPPORT",,1,,1,1,1,,,,,5555535

10,1, ,172165-46400, ,SUPPORT, ,1,,1,1,1,,,,,5555555
11,1,,172165-46660, ,COVER, ,1,,1,1,1,,,,,,555555

12,1,,172165-47100, ,"'STAND R, LEVER",,1,,1,1,1,,,,.555555>
13,2,,172141-41370, ,"BUSH 2015",,2,.,2,2,2,,,,.5535553>»
15,2,,24550-025150, ,"BUSH 25X15",,2,,2,2,2,,,.,553553523

16,1, ,172165-47300, ,""STAND L, LEVER",,1,,1,1,1,,,,,5555535
17,2,,172141-41370, ,"'BUSH 2015",,2,,2,2,2,,,,.555255>»
19,2,,24550-025150, ,""BUSH 25X15",,2,,2,2,2,,,,:555355>5
20,1,,172165-47710, ,PLATE, ,2,.2,2,2,,,25353523

21,1,,172165-47730, ,""GUIDE, HOSE",,1,,1,1,1,,,,.555555>
22,1,,172165-47770, ,""BRACKET, ACCEL",,1,,1,1,1,,,,.555555>
23,1,,172165-47980, ,"SHIM 42X25.5X0.5",,4,,4,4,4,,,,.555255>»
24,1,,172151-53430, ,GROMMET, ,2,,2,2,2,,,52555355»
25,1,,194630-62360, ,GROMMET , ,4,.,4,4.4,,.,.,:52552
26,1,,172519-63240, ,""BOLT 8X 16",,2,,2,2,2,,,,35535533>»
27,1,,172519-63240, ,""BOLT 8X 16",,5,,5,5,5,,,,5555555>»
28,1,,172165-47990, ,WASHER, ,2,,2,2,2,,,,.555355>»

29,1,,22217-100000, ,"SPRING WASHER 10",,7,,7,7,7, 35535222555

30,1, ,22242-000250, ,"CIRCLIP 255",.,2,,2,2,2,,,,325235533>»
31,1,,26013-080162, ,""BOLT W/WASHER M8X16™,.,8,,8,8,8,,:555555555
32,1,,26013-080202, ,"'BOLT W/WASHER M8X20',.,4,,4,4,4,,,,,5:32355>»
33,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,2,,2,2,2,,,,5552353>5
34,1,,26116-100202, ,"BOLT M10X 20 PLATED",.,4,.,4,4.4,,..,:352235
35,1,,26116-100504, ,"BOLT M10X 50 PLATED",,1,,1,1,1,,,,,5555555
36,1,,26116-100902, ,""BOLT M10X 90 PLATED",.,2,,2,2,2,,,,35535535>»
37,1,,26716-100002, ,"NUT M10",,1,,1,1,1,,,,,.555555
38,1,,24311-000340, ,"0-RING 1A P-34.0",,4,.,4,4.,4,,,,.555455>

39,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE", .,4,,4,4,4,,,,,533355>»

40,1, ,26736-140002, ,"NUT M14",,2,,2,2,2,,,53555355>5
41,1,,172165-47820, ,"LEVER R ASSY, SI",,1,.1,,,,,555555555
41-1,1,,172165-47851, ,""LEVER L, SI',,1,,1,1,1,S,,,,,M21094, ,,,M21094, ,
42,1, ,26587-040062, ,"'SCREW M 4X 6',,2,,2,2,2,W,,,,,M21094, ,,,M21094, ,
43,1, ,933168-55770, ,''BAND 146",,2,,2,2,2,W,,,,,M21094,,,,M21094, ,
44,1, ,172165-47730, ,""GUIDE, HOSE",,1,,1,,,,55555352555
44-1,1,,172165-47720, ,"GUIDE COMP.,HOSE",,1,,1,1,1,N,,,,,M20675,,,,M20675, ,

1,1
2,1
2-1
3,1
3-1
4,1
4-1
5,1
6,1
7



2 BAEEE (b7 - & 2900 VR
Fig. CONTROL EQUIPMENT(LEVER & STAND:SIDE SPEC. )

_—

S
5 5 ®
2 4]’_N
IB#
PREVIOUS 6%
PREVI0US

B3T7-2(JP)



»»,172141-41340, ,B00TS,2,2,2,2,2,2,,,,,,,,5,5>

,,172122-45050, ,"KNOB (L)",1,1,1,1,1,1,,,,,,,,5,5>
,»172122-45060, ,"KNOB (R)",1,1,1,1,1,1,,,,,,,55555
,,172168-45100, ,"LEVER L COMP.,TRACK",1,1,1,1,1,1,,,,,,555555
,,172141-41370, ,""BUSH 2015",2,2,2,2,2,2,,,,:555355>»
,,172168-45120, ,"LEVER R COMP.,TRACK",1,1,1,1,1,1,,,,,5555545
2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,2,,,5535352135
8,1,,172124-46200, ,"0-RING 27X5.7",3,3,3,3,3,3,,,555535535>»
9,1,,24761-020000, ,"NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,,,552353>
10,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4,4,4,4,4.,4,,,,,555355>5
11,1, ,26716-100002, ,""NUT M10",4,4,4,4,4,4,,,,.555535>»

12,1, ,26756-100002, ,"'LOCK NUT M10 PLATED",2,2,2,2,2,2,,,.55353525
13,1,,172168-45200, ,""SHAFT, TRACK",1,1,1,1,1,1,,,,,5555555
14,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,5535353>»
15,1,,172165-46100, ,""PEDAL L ASSY",1,1,1,1,1,1,,,,.555355>

16,1, ,172165-46150, ,"PEDAL R COMP",1,1,1,1,1,1,,,,,5555545

17,1, ,26013-060302, ,""BOLT M 6X 30",4,4,4,4,4,4,,,,,3:555535
18,1,,172168-45940, ,""ROD 200",2,2,2,2,2,2,,,,3553533>»
19,1,,172122-46590, ,"ELBALL 8',2,2,2,2,2,2,,,,.,555255>
20,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,2,2,,,,3,555355>»
21,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,2,2,2,2,,,,2553533>»
22,1,,26051-080002, ,"NUT M 8",4,4,4,4,4,4,,,,,555535>»
23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,2,,,553533523

1,1
2,1
3,1
4,1
5,2
6,1
7



CONTROL EQUIPMENT(DRIVE)

Fig :2!55 BHERE (E1T)

B37-2(JP)



, »1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,1,,,,,5555545
,»,172124-46200, ,"0-RING 27X5.7",2,2,2,2,2,2,,,3,553533523
,,172165-46300, ,""LINK W/BUSH",1,1,1,1,1,1,,,,,5555555
,,172141-41360, ,""BUSH 1415",2,2,2,2,2,2,,,,:555255>»
,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,1,1,,,,,,555555
,,172146-41910, ,"PIN 14-100",1,1,1,1,1,1,,,,.,555554
1,,172168-46800, ,"LINK W/BUSH, SWING,1,1,1,1,1,1,,,,5555555>
8,2,,172141-41370, ,""BUSH 2015",2,2,2,2,2,2,,,55355355135
9,1,,172168-46820, ,SHAFT,1,1,1,1,1,1,,,,,555455>
10,1,,22217-100000, ,"'SPRING WASHER 10',1,1,1,1,1,1,,,,.555455>
11,1, ,22351-040032, ,""SPRING PIN 4X32",1,1,1,1,1,1,,,,.555555>
12,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,3,55353523
13,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,5555355>
14,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,.:55535555
14-1,1, ,24761-050000, ,"NIPPLE
C,GREASE",1,1,1,1,1,1,N,, ,M20865, ,M20865, ,M20865, ,M20865, ,

15,1, ,26051-080002, ,"NUT M 8",7,7,7,7,7,7 535535335335
16,1,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,2,2,,,535555355>»
17,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,55535353>»
18,1,,26116-100202, ,"'BOLT M10X 20 PLATED,1,1,1,1,1,1,,,,.555455>
19,1,,172068-28490, ,""SPRING 8",4,4,4,4,4,4,,,,,:523552
20,1,,172157-45990, ,"BOOTS, PEDAL™,1,1,1,1,1,1,,,,.555555>
21,1,,172165-46230, ,"'SHAFT, SWING",2,2,2,2,2,2,,,,3:5535535>»
22,1,,172165-46260, ,""COVER, PEDAL'",2,2,2,2,2,2,,,,5:5335225
22-1,1,,172165-46261, ,"'COVER,
PEDAL",2,2,2,2,2,2,N,,,M21424, ,M21424, ,M21424, ,M21424, ,M21424, ,M21424
23,1,,172165-46280, ,"'PEDAL ASSY, SWING",1,1,1,1,1,1,,,,.555555>
23-1,1,,172165-46281, ,""PEDAL ASSY,
SwinGé*,1,1,1,1,1,1,R,, ,M21254, ,M21254, ,M21254, ,M21254, ,M21254, ,M21254
24,1,,172165-46340, ,B0LT,2,2,2,2,2,2,,,,2555355»
25,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,2,,,.55353554
26,1,,22351-040020, ,"SPRING PIN 4X20'",2,2,2,2,2,2,,,,55353524
27,1,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,2,2,2,2,,,,:555355>»
27-1,1,,26116-080304, ,""BOLT M 8X
30",2,2,2,2,2,2,R,,,M21169, ,M21169, ,M21169, ,M21169, ,M21169, ,M21169
28,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,2,,,,3555355>5
29,1,,26756-080002, ,"LOCK NUT M 8 PLATED",4,4,4,4,4,4,,,,,3:535535
29-1,1,,26716-080002, ,"'NUT M
8",4,4,4,4,4,4,R,, ,M21659, ,M21659, ,M21659, ,M21659, ,M21659, ,M21659
30,1,,172122-46590, ,"ELBALL 8",3,3,3,3,3,3,,.,.555355555
31,1,,172168-46840, ,""ROD 240',1,1,1,1,1,1,,,,.555555>
32,1,,172168-46860, ,"'ROD 100",1,1,1,1,1,1,,,,.555555>»
33,1,,172122-47250, ,"BALL 8, LINK",1,1,1,1,1,1,,,,,555555>
34,1,,22137-080000, ,"WASHER 8, POLISHED',4,4,4,4,4.,4,,,,.:55455>

1,1
2,1
3,1
4,2
5,1
6,1
7



2 BHEEE(Z{))
Fig. CONTROL EQUIPMENT(SWING)

B37-2(JP)



1,1,,172165-45270, ,"LEVER ASSY, BLADE S",,1,
2,1,,172116-45940, ,"'KNOB (C), LEVER",1,1,1,1
3,1,,22351-050032, ,"'SPRING PIN 5X32",1,1,1,1
4,1,,172165-45140, ,"LINK, BLADE",1,1,1,1,1,1,,,,,5555535
5,1,,172165-45180, ,"'BRACKET ASSY, REAR",1,1,1,1,1,1,,,,,.555555
5-1,

ASY

6,2

7

515151111111111111
,1,1,,,,,,,,,,,,
,1,1,

1,,172165-45181, ,""BRACKET

,,172141-41360, ,"BUSH 1415",2,2,2,2,2,2,,,,53555513
,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,:555335225
8,1,,26013-100202, ,""BOLT W/WASHER M10X20",3,3,3,3,3,3,,,,55553555>
9,1,,26116-100354, ,"BOLT M10X 35 PLATED",2,2,2,2,2,2,,,.,55353554
10,1, ,26716-100002, ,"'NUT M10",2,2,2,2,2,2
11,1,,172141-42950, ,""CABLE, BLADE",1,1,1,
12,1,,172141-42960, ,"JOINT, CABLE",1,1,1,1,
13,1,,172168-45140, ,"'SUPPORT ,BR CABLE",1,1,
14,1, ,172142-45670, ,"'ROD, SpOOL',1,1,1,1,1,1,,
15,1,,172122-46590, ,"ELBALL 8",1,1,1,1,1,1,,,,
16,1, ,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,5555555
17,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,5553353>5
18,1,,26051-080002, ,""NUT M 8",1,1,1,1,1,1,,,,.555455>
19,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,...,:55554
20,1,,933168-28480, ,"WASHER 20X9X3.2',1,1,1,1,1,1,,,,,,555554
21,1,,172165-45100, ,"LEVER ASSY, BLADE"™,1,,1,,,.,555553555553
22,1,,22351-030032, ,"SPRING PIN
3xs2",1,1,1,1,1,1,w,,,M21611, ,M21611, ,M21611, ,M21611, ,M21611, ,M21611

’ ,1
1111111111111
1,1,1,,,,,,,11111

1
1
1
1

1
1
1
1

1



IBHEEE(T V)
CONTROL EQUIPMENT(BLADE)

rig 2

g4 FLR—4

SIDE LEVER SPEC.

B37-2(JP)

70Oy LR —#

FRONT LEVER SPEC.




»»,172519-17111, ,BRACKET,1,,1,,,,,5555555555

,»,172165-45800, ,"LEVER R ASSY,CUT-OFF",1,,1,,,,,5555555535
,,172165-45840, ,"LEVER L ASSY,CUT-OFF",1,,1,,,,,5555555535
»»,172165-45880, ,SHAFT,1,,1,,,,,,,55555555

,,172165-45900, ,""BRACKET R ASSY",1,.1,,,,,5555535554
2,,172141-41360, ,"BUSH 1415",1,,1,,,,55555355553
8,1,,172165-45930, ,""BRACKET L COMP",1,,1,,,55555555555>5
9,2,,172141-41360, ,""BUSH 1415",1,,1,,,,555355535535>»
11,1,,172165-45970, ,SPRING,1,.,1,,,,,,55555555>
12,1,,172165-45980, ,"'BOLT 10X65",1,,1,,,,55555552535
13,1,,172116-46630, ,""KNOB, LOCK LEVER",2,,2,,,,55553555535
14,1, ,22137-080000, ,""WASHER 8, POLISHED",2,,2,,,,555535555535
15,1, ,22217-100000, ,""SPRING WASHER 10",1,,1,,,,,5555555535
16,1, ,22351-050025, ,""SPRING PIN 5X25",2,,2,,,.,:5535555355>5
17,1,,26013-080202, ,""BOLT W/WASHER M8X20",2,,2,,,55555353555575
18,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,,2,,,5555555525135
19,1,,26716-100002, ,"NUT M10™,4,.4,,,,,,,55555555
20,1,,172165-45720, ,BRACKET,1,,1,,,,55555555535
21,1,,172122-45830, ,"PAD, METAL",1,,1,,,,:555555255>5
22,1,,172165-46170, ,""PADAL ASSY, LOW-HIGH",1,,1,,,.,.5555355554
23,1,,172165-46190, ,"LINK ASSY, LOW-HIGH",1,.,1,.....255355554
24,1,,172165-46210, ,R0D,1,,1,,,,,,55555555>
25,1,,1C6281-52320, ,""PIN 8,COME-OFF SNAP",1,,1,,,,555553555554
25-1,1,,22417-200200, ,""COTTER PIN 2.0X20",1,,1,,,,N,,,M21611,,,,M21611,,,,
26,1,,22137-100000, ,"WASHER 10,POLISHED",1,,1,,,.,5555525955>5
27,1,,22417-160160, ,""COTTER PIN 1.6X16",1,.,1,.,.:.255355554
28,1,,24311-000210, ,"0-RING 1A P-21.0",2,,2,,,,5553523533>»
29,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,,2,,555535553335225
30,1,,26347-100002, ,"U-NUT M10",1,,1,,,,.5555555535
31,1,,933110-54100, ,"PIN 4.75X14",1,,1,,,.5555552355>5
32,1,,933171-21700, ,"PIN (B), SPOOL LINK",1,,1,,,,55555552535
32-1,1,,22486-080160, ,"PIN 8X 16",1,,1,,,,N,,,M20974,,,,M20974,,,,

1,1
2,1
3,1
4,1
5,1
6



=070 = & AT ooy MEER)

[1=1

CONTROL EQUIPMENT(CUT OFF

e

Fig. 28

LEVER & LOW-HIGH
PEDAL : FRONT SPEC. )

B37-2(JP)



,,172519-17111, ,BRACKET, ,2,,2,2,2,,,,5355553
,1,,172519-17112, ,BRACKET, ,2,,2,2,2,N,,,,,M21694, ,,,M21694, ,M21694, ,M21694
,»,1D4070-23580, ,"GRIP,RED ROUND",,2,,2,2,2,,,,35555535>»

,,172124-46200, ,""0-RING 27X5.7",.,4,,4,4.,4,,.,,,:355235
,,172165-47400, ,""LEVER R ASSY, LOCK",,1,,1,1,1,,,,.555555>
,,172165-47450, ,"LEVER (L), LOCK",,1,,1,1,1,,,,,,,55,5,
,»,172165-47500, ,"ARM ASSY, LOCK",,2,,2,2,2,,,,35535535>»
,»,172165-47550, ,BUSH, ,2,,2,2,2,,,,,,,,5,5

8,1,,172165-47600, ,""GUIDE R ASSY, LOCK",,1,,1,1,1,,,,.555555>
8-1,1,,172165-47601, ,""GUIDE R ASSY,
Lock+,,1,,1,1,1,N,,,,,M21254, ,,,M21254, ,M21254, ,M21254
9,1,,172165-47620, ,""GUIDE L COMP.,LOCK",,1,,1,1,1,,,,,5555555
9-1,1,,172165-47621,,"GUIDE (L) ASSY,
Lock",,1,,1,1,1,N,,,,,M21254,,,,M21254, ,M21254, ,M21254
10,1,,172165-47801, ,"'SPRING,GAS™, ,2,,2,2,2,,,,2555355>5

11,1, ,1A1380-56661, ,""SPRING,ROTARY RETURN",,2,,2,2,2,,,,.555555>»
12,1,,22137-080000, ,""WASHER 8, POLISHED", .,4,,4,4,4,,,,,53553555
13,1,,22137-080000, ,""WASHER 8, POLISHED", .,4,,4,4,4,,,,,53553555
14,1, ,22272-000070, ,""CIRCLIP E- 7",,2,,2,2,2,,,,,53555235
15,1,,22351-060040, ,"'SPRING PIN 6X40",,2,,2,2,2,,,.55232554
16,1, ,22417-200200, ,"COTTER PIN 2.0X20",.4,.4.4,4,.,.,:2553533>»
17,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,4,,4,4,4,,,:55532525
18,1,,26013-100202, ,"'BOLT W/WASHER M10X20", .,4,,4,4,4,,,,5355233>
19,1,,933171-21700, ,"PIN (B), SPOOL LINK™,,1,,1,,,,,55555555>5
19-1,1,,22486-080160, ,"PIN 8X 16",,1,,1,1,1,N,,,,,M20974,,,,M20974,,
20,1,,172165-45720, ,BRACKET, ,1,,1,1,1,,.,.,3555545
21,1,,172122-45830, ,"'PAD, METAL",,1,,1,1,1,,,,,5555545
22,1,,172165-46170, ,"'"PADAL ASSY, LOW-HIGH",,1,,1,1,1,,,,,,555555
23,1,,172165-46190, ,"LINK ASSY, LOW-HIGH",,1,,1,1,1,,,,,.5455555
24,1,,172165-46210, ,R0D, ,1,,1,1,1,,,,,,55555>
25,1,,1C6281-52320, ,"PIN 8,COME-OFF SNAP",,1,,1,1,1,,.,.555555>
25-1,1,,22417-200200, ,""COTTER PIN
2.0x20",,1,,1,1,1,N,,,,,M216112,,,,M21611, ,M21611, ,M21611
26,1,,22137-100000, ,"WASHER 10,POLISHED",,1,,1,1,1,,,,,,555555
27,1,,22417-160160, ,"COTTER PIN 1.6X16",,1,,1,1,1,,,,.555455>
28,1,,24311-000210, ,"0-RING 1A P-21.0",,2,,2,2,2,,,53555355>5
29,1,,26013-100202, ,"BOLT W/WASHER M10X20",,2,,2,2,2,,,535555355>»
30,1,,26347-100002, ,"U-NUT M10",,1,,1,1,1,,,,.555455>
31,1,,933110-54100, ,"PIN 4.75X14",,1,,1,1,1,,,.,.:5554>
32,1,,22351-035040, ,"SPRING PIN 3.5Xx40",,2,,2,2,2,W,,,,,M20675,,,,M20675, ,

1,1
1-1
2,1
3,1
4,1
5,1
6,1
7,1



2 IRUEET (o MIvn - & A5 h L ()
Fig. CONTROL EQUIPMENT(CUT-OFF LEVER & LOW-HIGH
PEDAL:SIDE SPEC. )

[£8i7
PREVIOUS

B37-2(JP)



1,1,,172168-74600, ,"P.T.0. KIT(FRAME END",1,1,1,1,1,1,,1,,,,55555>
1-1,1,,172168-74601, ,"P.T.0. KIT(FRAME
END',1,1,1,1,1,1,S,1,,M21504, ,M21504 , ,M21504, ,M21504, ,M21504, ,M21504
2,2,,172141-42960, ,"JOINT, CABLE",1,1,1,1,1,1,,.,,.:555555>
3,2,,172151-45650, ,CABLE,1,1,1,1,1,1,,,,.,555555>

4,2,,172142-45670, ,""ROD, SPOOL™,1,1,1,1,1,1,,,,.555555>

5,2,,172157-45990, ,"BOOTS, PEDAL",1,1,1,1,1,1,,,,,5555535
6,2,,172168-46250, ,SUPPORT,1,1,1,1,1,1,,,,,555555>»

7,2,,172165-46280, ,"'"PEDAL ASSY, SWING",1,1,1,1,1,1,,,,,,555555
7-1,2,,172165-46281, ,""PEDAL ASSY,
SWiING',1,1,1,1,1,1,R,, ,M21254, ,M21254, ,M21254, ,M21254, ,M21254, ,M21254
8,2,,172165-46340, ,BO0LT,2,2,2,2,2,2,,,5535535213

9,2,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,1,1,,,,,,555555
10,2,,172146-41910, ,"PIN 14-100",1,1,1,1,1,1,,,,,,555555
11,2,,172165-46450, ,"LOCK CMP*,1,1,1,1,1,1,,,,.555455>

12,2,,172165-46480, ,BOLT,1,1,1,1,1,1,,,,.555555>»

13,2,,172165-46490, ,SHIM,5,5,5,5,5,5,,,,5555555»

14,2,,172122-46590, ,"ELBALL 8',1,1,1,1,1,1,,,,,,555555

15,2,,172165-46600, ,""LINK, PEDAL",1,1,1,1,1,1,,,,,5555555
16,3,,172141-41360, ,"'BUSH 1415",2,2,2,2,2,2,,,3:55232524

17,2,,172168-46870, ,BRACKET,1,1,1,1,1,1,,.,.4555545>»

18,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,2,2,,,,3555535>»
19,2,,22351-040032, ,""SPRING PIN 4X32",1,1,1,1,1,1,,,,.555555>»
20,2,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,1,1,,,,,,555555
21,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,2,,,:55235224
22,2,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,.,.,255355554
22-1,2,,24761-050000, ,""NIPPLE
C,GREASE",1,1,1,1,1,1,N,, ,M20865, ,M20865, ,M20865, ,M20865, ,
23,2,,26013-100162, ,"BOLT M10X 16',2,2,2,2,2,2,,,.,455535524
24,2,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,53353555575
25,2,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,2,2,2,2,,,5335555515
26,2,,26051-080002, ,"NUT M 8",1,1,1,1,1,1,,,,.,555555>»
27,2,,26116-080254, ,"BOLT M 8X 25 PLATED",2,2,2,2,2,2,,,,.555355>»
27-1,2,,26116-080304, ,""BOLT M 8X
30",2,2,2,2,2,2,R,,,M21169, ,M21169, ,M21169, ,M21169, ,M21169, ,M21169
28,2,,26716-080002, ,"NUT M 8",2,2,2,2,2,2,,,,3555355>5
29,2,,26756-080002, ,"LOCK NUT M 8 PLATED",2,2,2,2,2,2,,,553535535
29-1,2,,26716-080002, ,"'NUT M
8",2,2,2,2,2,2,R,,,M21659, ,M21659, ,M21659, ,M21659, ,M21659, ,M21659
30,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,.555455>»
31,2,,933168-28480, ,""WASHER 20X9X3.2",1,1,1,1,1,1,,,,.555355>
32,2,,1C6141-35370, ,"SPRING,LOCK",1,1,1,1,1,1,,,,,5555555
33,2,,172165-03230, ,"LABEL, P.T.0.",1,1,1,1,1,1,,,,,,55555>
33-1,2,,172165-03231, ,""LABEL,
p.T.0.",1,1,1,1,1,1,N,,,M21976, ,M21976, ,M21976, ,M21976, ,M21976, ,M21976
34A,1,,172170-74620, ,""PTO CONFLUENCE KIT",1,,1,,,,W,2,,M21051,,,,M21051,,,,
34A-1,1,,772170-74621, ,"'PTO CONFLUENCE
KiT,1,,1,,,,S,2,,*1993.02,,,,*1993.02, ,,,

34B,1,,172170-74630, ,""PTO CONFLUENCE KIT",,1,,1,,,W,2,,,,M21051,,,,M21051, ,
34B-1,1,,772170-74631, ,"'PTO CONFLUENCE
kiT+,,1,,1,1,1,S,2,,,,*1993.02,,,,*1993.02, ,

35,2,,172141-42960, ,"JOINT, CABLE™,1,1,1,1,1,1,,,,.,555555>
36,2,,172142-45670, ,""ROD, SPOOL',1,1,1,1,1,
37,2,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,
38,2,,172312-45930, ,"SPRING 13X1.2X70",1,1,
39,2,,172116-45940, ,"'KNOB (C), LEVER",1,1,1,1,1,
40,2,,172168-46100, ,BRACKET,1,1,1,1,1,1,,,,,5555545
41,2,,172168-46160, ,""LINK W/BUSH",1,1
42,3,,172141-41370, ,""BUSH 2015'",2,2,2
44,2,,172168-46190, ,LEVER,1,1,1,1,1,1
45,2, ,172124-46200, ,"0-RING 27X5.7",2
46,2,,172168-46231, ,""CABLE, 3RDV",1,1 1,,.550555595

7 7 ] 2’2”””””’,
47,2, ,172122-46590, ,""ELBALL 8",1,1,1,1,1,1,,,,,,,,,,,,



48,2,,22217-100000, ,"SPRING WASHER 10",4,4,4,4,4,4,,,,,3:53552
49,2,,22351-080020, ,"SPRING PIN 8X20",1,1,1,1,1,1,,,,,5555555
50,2,,22417-160160, ,""COTTER PIN 1.6X16",1,1,1,1,1,1,,,,.,555555>»
51,2,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,1,1,,,,.555455>
52,2,,26051-080002,,"NUT M 8",1,1,1,1,1,1,,,,.555555>
53,2,,26116-100202, ,"'BOLT M10X 20 PLATED",3,3,3,3,3.,3,.,.5535555535
54,2,,26116-100602, ,"'BOLT M10X 60 PLATED",1,1,1,1,1,1,,,,,5555555
55,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,1,1,,,,,555553>
56,2,,933168-28480, ,""WASHER 20X9X3.2',1,1,1,1,1,1,,,,.555455>



3 BRHEEE(P. T. 0.2V bo-4)
Fig CONTROL EQUIPMENT(P.T.O. CONTROL)

PTOBRFTy M(7L—LIT ¥ F)
P.T.0. UNIFLOW KIT(FRANE END)
172168- 74600

172168-74601

TEENo. 300 B LNo, 1, 1-10 M
JAENo. B8 BB IESE Y,

Detail is shown in Fig. 8.

49

PTO&SEY > F{(Z70¥ bLsx—)
P.T. 0. CONFLUENCE K1T(FRONT LEVER)
172170-74620

172170-74621

EENo. 300 51 UNo_ 34A, 34A- 1o 54 12
EHNo. 88 2B 2X 1,

Detail is shown in Fig. 88. l\
PTOEAHEEy F (T A FL=) f -
P. T. 0. CONFLUENCE KIT(SIDE LEVER) -
172170-74630
172170-74631 g
EEM&ME&LM3$3$I®#WH¢/
HEN. B8R BB (& 1y,

Detail is shown in Fig. B8, &6
fo;\% ,\x/

A

\./

@

B37-2(JP)



1,1,,172170-50100, ,"FRAME COMP.,LOWER",1,1,1,1,1,1,,,,,,555554
1-1,1,,172170-50101, ,""FRAME
covwp.,LOWER",1,1,1,1,1,1,S,,,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
2,1,,172141-50890, ,GROMMET ,2,2,2,2,2,2,,,,4555335555
3,1,,172148-50800, ,""GUARD, CRAWLER",4,4,4,4,4.4,,,,,,35553>»
4,1,,22217-160000, ,""SPRING WASHER 16",12,12,12,12,12,12,,,,,:555555
5,1,,26116-160452,,"BOLT M16X 45 PLATED",12,12,12,12,12,12,,,,,5555535
6,1,,172730-05250, ,"WASHER 12',9,9,9,9,9,9,,,,,5555535
7,1,,172131-37170, ,"BOLT M12X 30',8,8,8,8,8,8,.,,.:55555>
8,1,,172168-53300, ,"WEIGHT L",1,1,1,1,1,1,,,,.555555>
9,1,,172170-53310, ,"WEIGHT ,CENTER™,1,1,1,1,1,1,,,,.555555>»
10,1,,172141-53350, ,""GROMMET 26",6,6,6,6,6,6,,,,5555555>»
11,1,,172168-53350, ,"WEIGHT R",1,1,1,1,1,1,,,,,,555555
12,1,,172168-53430, ,"WEIGHT,SIDE(L)",1,1,1,1,1,1,,,,,.5555 5>
13,1,,172168-53440, ,"WEIGHT,SIDE(R)",1,1,1,1,1,1,,,,,55555 55

14,1, ,172168-53450, ,"BOLT 12X70",3,3,3,3.,3,3,,,,55535535>»

15,1, ,22217-120000, ,""WASHER 12,SPRING",11,11,11,11,11,11,,,,,5555555
16,1,,172170-54100, ,"'FRAME W/BUSH,TURNING,1,1,1,1,1,1,,,,5555555>
17,2,,172169-54750, ,""BUSH 70X75",2,2,2,2,2,2,,,,,5355235
18,2,,172165-81770, ,""'SEAL 70X80X6, DUST",2,2,2,2,2,2,,,5,335223
19,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,1,,,,.4555555>
20,1,,172148-57600, ,"BEARING, TURNING",1,1,1,1,,,,.5535555535
20-1,1,,172148-57601, ,""BEARING,
TURNING",1,1,1,1,1,1,R,, ,M20865, ,M20865, ,M20865, ,M20865, ,
21,2,,172142-57610, ,"SEAL SET",1,1,1,1,1,1,,,,,,555555
22,3,,172122-57630, ,"'SEAL, UPPER",1,1,1,1,1,1,,,.,5555545
23,3,,172122-57640, ,"'SEAL, LOWER",1,1,1,1,1,1,,,,,5555555
24,1,,172122-57610, ,BOLT,32,32,32,32,32,32,,,,53555535
25,1,,172122-57620, ,""PARALLEL PIN 13X36',4,4,4,4,4.,4,,,,.,:55455>
26,1,,172116-46630, ,"KNOB, LOCK LEVER",1,1,1,1,1,1,,,,,,.55554
27,1,,172168-58800, ,"PIN, LOCK™,1,1,1,1,1,1,,.,.4555555>



31 JU—A & EEIR7U YT
Fig FRAME & TURNING BEARING

PREVIOUS

VIEWED FRON A
12552

@®nrsa0

IRON CRAWLER SPEC.

Sy odig

B37-2(JP)



,2,,172165-62340, ,COVER,1,1,1,1,,,N,, ,M20974, ,M20974, ,M20974 , ,M20974, ,
,2,,194145-04810, ,""WASHER 10",1,1,1,1,,,W,,,M20974, ,M20974, ,M20974, ,M20974, ,
,2,,172165-62380, ,COVER,1,1,1,1,,,W,, ,M20974, ,M20974, ,M20974 , ,M20974, ,
,2,,26013-100162,,"BOLT M1O0X 16',1,1,1,1,,,W,,,M20974,,M20974, ,M20974, ,M20974, ,
,2,,26647-100152, ,"WING BOLT
mioxis*,1,1,1,1,,,w,,,M20974, ,M20974, ,M20974, ,M20974, ,
6,1,,172168-61300, ,COVER(A),1,1,,.1,,,.55255553>

7,1,,172168-61350, ,COVER,1,1,1,1,1,1,,,,,,555555

8,1,,172168-61400, ,COVER(B),,,1,1,,1,,,,,,55555,

9,1,,172165-61450, ,COVER,1,1,1,1,1,1,,,,.,555555>»

10,1,,172168-61500, ,PLATE;A,1,1,1,1,1,1,,,,.555555>»

11,1,,172168-61510, ,"PLATE (B",1,1,1,1,1,1,,,,5555555>
12,1,,172168-61520, ,"PLATE,C",1,1,1,1,1,1,,,,.,555555>»
13,1,,172170-61530, ,PLATE,1,1,1,1,1,1,,,,.555555>

14,1,,172168-61540, ,"'PLATE E,1,1,1,1,1,1,,,,.555455>
15,1,,172168-61550, ,"PLATE F",1,1,1,1,1,1,,,,.555555>»
16,1,,172168-61560, ,"PLATE G",1,1,1,1,1,1,,,,,555555>»
17,1,,172165-61650, ,""COVER, FRONT",1,1,,,1,,,,555555535
18,1,,172165-61700, ,"'"COVER ASSY, BL LINK",1,1,1,1,1,1,,,,,555555>
18-1,1,,172165-61701, ,""COVER ASSY, BL
LINK",1,1,1,1,1,1,N,,,M49999, ,M49999, ,M49999, ,M49999, ,M49999, ,M49999
19,1,,172165-61720, ,RUBBER,1,1,1,1,1,1,,,,,5555545

20,1,,172165-61740, ,COVER,1,1,,,1,,,,,,5555555

21,1,,172165-61780, ,"BRACKET ASSY",1,1,,.1,,..555555535
22,1,,172165-61801, ,PLUG,5,5,6,6,5,6,,,,.55555 55

23,1,,172165-61820, ,""COVER L COMP.,SI1",,,.,1,,1,,.,:2555535>»
24,1,,172519-63240, ,""BOLT 8X 16",4,4,4,4,4,4,,,,,3:52553
25,1,,172519-63240, ,""BOLT 8X 16",4,4,4,4,4,4,,,,,3:52553
26,1,,172519-63240, ,"BOLT 8X 16",1,1,,.,1,.,,.555535555
27,1,,22137-100000, ,"WASHER 10,POLISHED",5,5,9,9,5.,9,,.,.555555>
28,1,,22137-100000, ,"WASHER 10,POLISHED",12,12,12,12,12,12,,,,,:55554
29,1,,22217-100000, ,"SPRING WASHER 10",2,2,2,2,2,2,,,5535535535
30,1,,22217-100000, ,"SPRING WASHER 10',8,8,8,8,8,8,,,..,555554
31,1,,22217-100000, ,"SPRING WASHER 10",28,28,28,28,28,28,,,,.,:55555>»
32,1,,22217-120000, ,"WASHER 12,SPRING",4,4,4,4,4,4,,,.5.235224
33,1,,22217-140000, ,"SPRING WASHER 14" ,2,2,,,2,,.35553555233
34,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,2,2,2,2,2,,,53555335>»
35,1,,26013-100352, ,"BOLT M10X 35',5,5,9,9,5,9,,,...555555
36,1,,26116-100162, ,""BOLT M10X 16 PLATED",2,2,2,2,2,2,,,,.555355>»
37,1,,26116-100202, ,""BOLT M10X 20 PLATED",8,8,8,8,8.8,..,..555555>»
38,1,,26116-100202, ,"BOLT M10X 20 PLATED",28,28,28,28,28,28,,,,,555555>
39,1,,26116-120252, ,""BOLT M12X 25 PLATED",4,4,4,4,4,4,,,,,3:525535

40,1, ,26116-140352, ,""BOLT M14X 35 PLATED".,2,2,,.,2,,.,:555355235

41,1, ,26367-100002, ,"U-NUT M10',4,4,4,4,4.,4,,,,.:55455>
42,1,,172165-62300, ,""STEP D',1,1,1,1,1,1,,,,.555455>
43,1,,26013-100202, ,"BOLT W/WASHER M10X20*,3,3,3,3,3,3,,.5555555135
44,1,,172165-62350, ,'STEP D",1,1,1,1,,,Z,,,M20974, ,M20974, ,M20974, ,M20974, ,
45,1,,172165-61100, ,COVER(L), ,,1,,:55555225553

46,1, ,172165-61600, ,""COVER,FRONT",,,1,1,,1,,,.,,.555555

47,1, ,194145-04810, ,""WASHER 10",,.3,3,.3,.,,5555455>»

48,1, ,172732-11510, ,GROMMET,1,1,,,1,,,,,5555355»

49,1,,172141-50761, ,"COVER, UNDER",1,1,1,1,1,1,,,,,,555555
50,1,,172148-61100, ,"COVER,TRAVEL",2,2,2,2,2,2,,,,,.535554
51,1,,172165-61190, ,COVER(R),1,1,1,1,1,1,,,,,,,,5545

1
2
3
4
5



7 b—ALFHN—
FRAME COVER

Fig.3

THNFRLTEy b(Fr /E: 702 FLIN=)
NULTI VALVE KIT{CANOPY:FRONT LEVER)
172168-74650

B BNo, 790 B L No. 1AD (T

BHNo. BBERB KX,

Detail is shown in Fig. 88.

THNFRILTEy p(FrEv:7aryplin—)
MULT| VALVE KIT(CABIN:FRONT LEVER)
172168-74660

JEEBNo, 790 R L iNo. 1BO ML

FHENo. 88ZEER (&1,

Detai! is shown in Fig. 88.

22% v V EHR
35 CANOPY SPEC.

27

15§17
PREV I0US

ZIFF s
MULT| CHANGE SPEC.

+v /s EHEE
CANOPY SPEC.

23

32
=
4777

N AR Lst—
SIDE LEVER

45

Z0wpLri—
FRONT LEVER

THFNRNTE o b {(Fe B A FLIK=)
MULTI| VALVE KIT(CANOPY:SIDE LEVER)
172168-74670

TEEfNo. 80 B i L No, 1AD 2412

HEBNo. B85 8RB (& 1,

Detail is shown in Fig. 88.

THFNAETFy b(Fe B A FLIS—)
MULT| VALVE KIT(CABIN:SIDE LEVER)
172168-74680

J§ BNo. 800 B i LNo. 1BO ¥

HHNo. 8828 1Z &,

Detail is shown in Fig. 88.

B37-2(JP)



2,,172165-62810, , ""GROMMET 10",1,,1,,,,W,,,M21051,,,,M21051,,,,
2,,172168-63200, ,""PANEL(L), INST",1,,1,,,,W,1,,M21051, ,,,M21051,,,,
2,,172168-03300, ,"LABEL, SELECT",1,,1,,,,W,1,,M21051,,,,M21051,,,,
-1,2,,172168-03301, ,"LABEL, SELECT",1,,1,,,,N,1,,M21976,,,,M21976,,,,
1,,172168-62200, ,"MAT, FLOOR™,1,.,1,,,,,,:5555555>
1,,172165-62800, ,""GROMMET 26",1,,1,,,.,55555355555

1,,172165-62810, ,""GROMMET 10",2,,2,,,5555553535553

1,,22217-100000, ,"SPRING WASHER 10',9,,9,,,,555535555535
8,1,,22217-100000, ,"SPRING WASHER 10",4,,4,,,...52555355>5
9,1,,22217-100000, ,"'SPRING WASHER 10",7,,7,,.35553552355>5
10,1, ,22272-000090, ,"CIRCLIP E- 9",1,,1,,,,5,555355554
10-1,1,,22417-320200, ,"COTTER PIN 3.2X20",1,,1,,,,S,,,M20675,,,,M20675,,,,
11,1,,26116-100202, ,""BOLT M10X 20 PLATED',9,,9,,55555355535535>5
12,1,,26116-100202, ,"'BOLT M10X 20 PLATED",4,,4,,,.:55355555>5
13,1,,26116-100202, ,"'BOLT M10X 20 PLATED",7,,7,,5355535523355
14,1, ,26647-100152, ,"WING BOLT M10X15",1,,1,,,.,5553555535
14-1,1,,172142-62300, ,""WING BOLT M10X15',1,,1,,,,F,2,,M20585,,,,M20585,,,,
15,1,,172122-17190, ,CLIP,,.5,,,.,,55555555>5
16,1,,172122-17190, ,CLIP, ,,4,,,,,,,55555555
17,1,,172151-62240, ,GROMMET, , .2, ,,,,,,,555555>
18,1,,172111-16890, ,""GROMMET 9",1,.3,...:5555353554
19,1,,172312-17260, ,""GROMMET 22X2.3",,,1,,,55555355553
20,1,,172165-63200, ,"PANEL ,INST",1,,1,,,,.5535555555>»
20-1,1,,172165-63201, ,"PANEL, INST",1,,1,,,,F,3,,M21051,,,,M21051,,,,
21,1,,172519-63240, ,"BOLT 8X 16",10,,10,,,,.5555355553
22,1,,172165-63250, ,""PANEL(L), INSTRUMENT",1,,1,,,,55555555535
23,1,,172165-63280, ,COVER,1,,1,,,,,,,5555555>5
24,1,,172157-54850, ,""GROMMET 18", ,,1,,,.555553555554
25,1,,172165-68250, ,"PLUG,RUBBER", ,,1,,,.:555555955>»
26,1,,22137-040000, ,"WASHER 4, POLISHED,4,,4,,,.:555525355>5
27,1,,26716-040002, ,"NUT M 4™,4,.4,,,,,,,,,555555
28,1,,172165-62830, ,GROMMET, 1, ,1,,,,W,,,M21051,,, ,M21051,,,,
29,1,,172165-63660, ,CAP,1,,1,,,,W,,,M21051,,,,M21051, ,,,
30,1,,172165-62100, ,STEP,1,,1,,,,,.555555555
31,1,,172168-62100, ,"'STEP (A) ASSY",1,,1,,.:5555553352>5
32,1,,172165-62200, ,"STEP C CMP™,1,,1,,,,5555555355>5
32-1,1,,172165-62201, ,"'STEP (C) ASsy“,1,,1,,,,N,,,M21051,,,,M21051,,,,

1
2
3
3
4
5
6
7



33 25w T & A R (IN7HN —LER)
Fig. STEP & INSTRUMENT PANEL(FRONT LEVER SPEC. )

* o s B
CANOPY SPEC. % 21

18—9 19—8 % 22

PREVIOUS

E:}\-// 30 N .
\ A oJ, L 4 . Vi \Qo o
§ ) - & .

. o
- ! ' S RI0AEFy F(TOY RLN=)
! \ .- P.T.0. CONFLUENCE KIT(FRONT LEVER)
d /\\>\ t 77 1n2im0-Tas20
172170-74621
18 ENo. 30 FLH L No. 34A, 34A- 100§l 1t

BENo. 88 B8R XS 0,
Detaii is shown in Fig. 88.

B3T7-2(JP)



1,1,,172168-63250, ," INSTRUMENT PANEL L",,1,,1,1,1,W,1,,,,M21031,,,,M21031,,
2,2,,172168-03300, ,"LABEL, SELECT",,1,,1,1,1,w,1,,,,M21031,,,,M21031,,
2-1,2,,172168-03301, ,""LABEL,
SELECT™,,1,,1,1,1,N,1,,,,M21976, ,, ,M21976, ,M21976, ,M21976
3,1,,172168-62200, ,"'MAT, FLOOR™,,1,,1,1,1,,,,.555555>
4,1,,172165-62600, ,""STEP C COMP.,SI',,1,,1,1,1,,,,,,555554
5,1,,22217-100000, ,"SPRING WASHER 10", ,7,,7,7,7, 55355353523
6,1,,22217-100000, ,"SPRING WASHER 10',,9,,9,9,9,,,.55555555
7,1,,22217-100000, ,"SPRING WASHER 10", .,4,.,4,4.4,,,,,.3:55535
8,1,,22272-000090, ,"CIRCLIP E- 9",,1,,1,,,,.55555355>5

8-1,1,,22417-320200, ,"COTTER PIN 3.2X20",,1,,1,1,1,S,,,,,M20675,,,,M20675, ,
9,1,,26116-100202, ,""BOLT M10X 20 PLATED",,7,,7,7,7 353553535535

10,1, ,26116-100202, ,""BOLT M10X 20 PLATED",,9,,9,9,9,,,:55555555
11,1,,26116-100202, ,""BOLT M10X 20 PLATED",.,4,.,4.,4,4,,.,.:.535555
12,1,,26647-100152, ,"WING BOLT M10X15",,1,,1,,.,..55555955>5
12-1,1,,172142-62300, ,""WING BOLT M10OX15',,1,,1,1,1,F,2,,,,M20585,,,,M20585, ,
13,1,,172122-17190, ,CLIP,,,,5,.5,,,,5555555>5

14,1,,172122-17190, ,CLIP,,,,4,.4,,,,,.,.5.55
15,1,,172151-62240, ,GROMMET , ,,.2,,2,,.555535555

16,1,,194300-21460, ,CAP,,,,1,.,1,,,,,,555555

17,1, ,172519-63240, ,"BOLT 8X 16',,16,,16,16,16,,,,..55555>»
18,1,,172165-63500, ,""PANEL(R) , INST(SI1",,1,,1,,,,555555355>5
18-1,1,,172165-63501, ,""PANEL(R), INST(SI', ,1,,1,1,1,F,3,,,,M21031,,, ,M21031, ,
19,1,,172165-63550, ,""PANEL(L), INSTRUMENT",,1,,1,1,1,,,,,,,55545
20,1,,172165-63600, ,"COVER (R)",,1,,1,1,1,,,,,,,,,.,>

21,1,,172165-63620, ,"COVER (L)",.1,,1,1,1,,...5:::55
22,1,,172165-63650, ,""PLUG 10,HOLE", ,1,,3,1,3,,,.,55555555
23,1,,22137-040000, ,"WASHER 4, POLISHED",,4,,4,4,4,,,,,3555535
24,1,,26716-040002, ,"NUT M 4", .,4,,4,4.4,,,,,.:5524>

25,1,,172165-62800, ,"GROMMET 26",,1,,1,1,1,,,,,,555555

26,1,,172157-54850, ,"GROMMET 18",,,,1,1,1,,.,.555555>»

27,1,,172165-68250, ,"'PLUG,RUBBER",,,,1,1,1,,,,,5555555

28,1,,172165-62630, ,""RUBBER 90,EDGE",,1,,1,1,1,,,,,,555555
29,1,,172165-62100, ,STEP, ,1,,1,1,1,,,,.,,.55>

30,1,,172168-62100, ,""STEP (A) ASSY",,1,,1,1,1,,,,,553355>
31,1,,172165-63660, ,CAP,,1,,1,1,1,W,,,,,M21051,,,,M21051, ,



34 A5 & A ISR by -8R
Fig. STEP & INSTRUMENT PANEL(SIDE LEVER SPEC. )

P.T.0. SifeitiR

1.
P.T.0. JOINED SPEC.

PTO.&ET» P (U1 FLs—)
P. T. 0. CONFLUENCE KI1T(SIDE LEVER)
172170-74630

172170-74631

15 ENo. 300 5.:H L No. 34B, 34B- 1O Ml 3
IEBNo. 83 2B T Ly,

Detail is shown in Fig. 88.

B37-2(JP)



,,172212-61230, ,""FASTENER, DIAL",1,,1,,,,,,5553555555
,,172162-64200, ,"SEAT ,OPERATOR" ,1,,1,,,,,55535555535
,,172162-64210, ,""CUSHION ASSY",1,,1,,,,555553553553
»,172162-64220, ,"BACK ASSY",1,,1,,,,.5:55555555

,,172162-64230, ,""BACK (B) ASSY",1,.1,,,,..555555555
,,172162-64240, ,""PANEL ,BACK™,1,,1,,,,,,555555555

3,,172162-64320, ,""RUBBER A,EDGE",1,,1,,,,,55535555535
8,3,,172162-64330, ,""RUBBER B,EDGE",1,,1,,,,,55535555535
9,2,,172162-64250, ,""BRACKET R,SIDE",1,,1,,,,.,55553555535
10,2,,172162-64260, ,"'BRACKET L,SIDE",1,,1,,,,.55553555535
11,2,,172162-64270, ,ADJUSTER,1, ,1,,,,555355535555»

12,2,,172162-64280, ,ADJUSTER,1,,1,,,,55535555555>»

15,2,,172162-64310, ,""SCREW M5X10,TAPPING",3,,3,,,5555355535535»
16,2,,26013-080202, ,"'BOLT W/WASHER M8X20",8,,8,,,,,555355555 55
17,2,,26022-080162, ,""'SCREW M 8X 16",4,.,4,,..,5555532523
18,1,,26716-080002, ,"NUT M 8",4,,4,,,,,,,5,55555>5
19,1,,172165-64400, ,""MOUNT, SEAT",1,,1,,,.555355535555>5
19-1,1,,172165-64401, ,""MOUNT, SEAT",1,,1,,,,S,1,,M21032,,,,M21032,,,,
20,1,,172165-64600, ,"COVER COMP. ,MOUNT",1,,1,,,,,55553555535
20-1,1,,172165-64601, ,""COVER, MOUNT",1,,1,,,,S,2,,M21032,,,,M21032,,,,
21,1,,172165-64690, ,"PLATE, SEAT",1,,1,,...5535235533>»
21-1,1,,172165-64691, ,""PLATE, SEAT",1,,1,,,,S,,,M21032,,,,M21032,,,,
22,1,,22137-080000, ,"WASHER 8, POLISHED",4,.,4,,,,,55535525535
22-1,1,,22137-080000, ,""WASHER 8, POLISHED",G6,,6,,,,K,,,M21032,,,,M21032,,,,
23,1,,22217-080000, ,"SPRING WASHER 8",4,.4,,.,.,53555532524
24,1,,933110-58500, ,"GROMMET 50",1,,1,,,..5553535535
25,1,,22217-080000, ,"SPRING WASHER 8",4,,4,,,,5553533533>»
26,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,,4,,,455535553335225
27,1,,26013-100202, ,""BOLT W/WASHER M10X20',4,.,4,,,,.3555552223
28,1,,26577-050122, ,"SCREW M 5X 12",2,,2,,,,235555322232
29,1,,26716-050002, ,"NUT M 5",2,,2,,,,,,,55555555
30,1,,26716-080002, ,"NUT M 8",4,.4,,,,,,,,,5.5555
30-1,1,,26716-080002, ,""NUT M 8",2,,2,,,,K,,,M21032, ,,,M21032, ,,,
31,1,,172165-64750, ,"CAP 8,SCREW",4, .,4,,,.Z,,,M21032, ,,,M21032,,,,
32,1,,172165-64770, ,NUT,2,,2,,,,W,,,M21032, ,,,M21032, ,,,

1,1
2,1
3,2
4,2
5,2
6,2
7



35 —bF & Y—beHy OO -HER)
Fig. SEAT & SEAT MOUNT(FRONT LEVER SPEC. )

B HUNo. 20t
RHEULNo. 3B ITEEHET,
2 INC.3~17

22—>
23—

18— q

31—

B
PREV | 0US

B37-2(JP)



,,172212-61230, ,""FASTENER, DIAL",,1,,1,1,1,,,,..55555>
,,172162-64200, ,"SEAT ,OPERATOR", ,1,,1,1,1,,,,,5555555
,,172162-64210, ,""CUSHION ASSY",,1,,1,1,1,,,,,,555555
,,172162-64220, ,""BACK ASSY",,1,,1,1,1,,,,,.,555555
,,172162-64230, ,""BACK (B) ASSY",.1,,1,1,1,,,,,,.:,.55>
,,172162-64240, ,"PANEL ,BACK", ,1,,1,1,1,,,,,,555554
3,,172162-64320, ,""RUBBER A,EDGE",,1,,1,1,1,,,,,5555535
8,3,,172162-64330, ,""RUBBER B,EDGE", ,1,,1,1,1,,,,,5,555555
9,2,,172162-64250, ,"BRACKET R,SIDE",,1,,1,1,1,,,,.555555>
10,2,,172162-64260, ,"'BRACKET L,SIDE",,1,,1,1,1,,,,.555555>
11,2,,172162-64270, ,ADJUSTER, ,1,,1,1,1,,,.,5555545
12,2,,172162-64280, ,ADJUSTER, ,1,,1,1,1,,,,,5555555
15,2,,172162-64310, ,""SCREW M5X10,TAPPING",,3,,3,3,3,,,5535555535
16,2,,26013-080202, ,""BOLT W/WASHER M8X20",,8,,8,8,8,,,5:55555545
17,2,,26022-080162, ,""'SCREW M 8X 16",,4,,4,4.,4,,,,.555355>5
18,1,,172165-64690, ,"PLATE, SEAT",,1,,1,1,1,,,.,5555545
19,1,,172165-64750, ,""CAP 8,SCREW", ,4,,4,4,4,,,,,3:55553
20,1,,172165-64760, ,""'SPACER, SEAT",.,2,,2,2,2,,,.553553523
21,1,,172165-64800, ,""MOUNT, SEAT",,1,,1,1,1,,,..,.555555
22,1,,172165-64930, ,""MOUNT COMP™,,1,,1,1,1,,,,,,555555
23,1,,172165-64940, ,COVER, ,1,,1,1,1,,..,355554
24,1,,22137-080000, ,"WASHER 8, POLISHED",,4,,4,4,4,,,,,3555535
25,1,,22217-080000, ,"SPRING WASHER 8",,4,,4,4,4,,,,,3525535
26,1,,22217-080000, ,"SPRING WASHER 8",,4,.,4,4.,4,,,,.:55455>5
27,1,,22217-080000, ,"SPRING WASHER 8",,6,,6,6,6,,,,.555455>
28,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,4,,4,4,4,,,,5533352>
29,1,,26013-100202, ,""BOLT W/WASHER M10X20",,4,,4,4,4,,,,:555355>»
30,1,,26116-080202, ,""BOLT M 8X 20 PLATED",.,4,.,4,4,4,,,,:5535535>»
31,1,,26116-080402, ,"BOLT M 8X 40 PLATED",.2,,2,2,2,,,.,53555235
32,1,,26577-050122, ,"SCREW M 5X 12",,2,,2,2,2,,,,:552355>»
33,1,,26716-050002, ,""NUT M 5",,2,,2,2,2,,,.553533524
34,1,,26716-080002, ,""NUT M 8", ,4,,4,4,4,,,,,53553524
35,1,,26716-080002, ,"NUT M 8",.,4,,4,4.4,,.,,.:5523>
36,1,,26716-080002, ,"NUT M 8",,2,,2,2,2,,,,,53555335
37,1,,22137-080000, ,"WASHER 8, POLISHED",,.,2,,2,2,2,,,.55535524

1,1
2,1
3,2
4,2
5,2
6,2
7



S—b & —br2 7 BOHEP IV ()

Fig. 36 SEAT & SEAT MOUNT(SIDE LEVER SPEC.)

B UNo 21K

HE LN 31T EHE T,

2 INC.3~17

B37-2(JP)



1,1,,194145-04810, ,"WASHER 10',4,4,4,4,4,4,,,,,5353555
2,1,,194145-04810, ,""WASHER 10",6,6,6,6,6,6,,,,55555555
3,1,,194145-04810, ,""WASHER 10",4,4,4,4,4,4,,,,,3:55553>
4A,1,,172168-65100, ,""BONNET CR CMP(EV™,1,1,1,1,1,1,,,,,,55555>

4B,1,,172168-65100-1, ,""BONNET CR,EV (GREEN)",1,1,1,1,1,1,,,,5555552>»
5,2,,172168-65780, ,RUBBER,1,1,1,1,1,1,,,,,5522945>
6,2,,172168-65790, ,RUBBER,1,1,1,1,1,1,,,,,5555+5>
7,2,,172168-65800, ,RUBBER,1,1,1,1,1,1,,,,,555555>
8,2,,172168-65810, ,RUBBER,1,1,1,1,1,1,,,,,555555>
9,1,,172168-65200, ,""PIPE, EXH.EXTENSION",1,1,1,1,1,1,,,,455559955%
10,1,,172168-65260, ,"SPRING,GAS",1,1,1,1,1,1,,,.42555529%
11,1,,172734-65260, ,"'PIN, BONNET LEVER™,1,1,1,1,1,1,,,,,55559555
12,1,,172734-65270, ,"'SPRING, CATCH™,1,1,1,1,1,1,,,,,45555555
13A,1,,172168-65300, ,"'BONNET B CMP(EV',1,1,1,1,1,1,,,,,5555225
13B,1,,172168-65300-1, ,""BONNET B, EV (GREEN)",1,1,1,1,1,1,,,,5552555>
14,2,,172168-65760, ,RUBBER,1,1,1,1,1,1,,,..5552295
15,1,,172124-65450, ,""LEVER, LOCK"™,1,1,1,1,1,1,,,,5552595>
16A,1,,172168-65450, ,"'BONNET A CMP(EV*,1,1,1,1,1,1,,,,,5555555
16B,1,,172168-65450-1, ,""BONNET A, EV (GREEN)",1,1,1,1,1,1,,,,,5535555>»
17,2,,172168-65750, ,RUBBER,1,1,1,1,1,1,,,,,5555595>»
18,1,,172126-65460, ,HOOK,1,1,1,1,1,1,,,,.2225525
19,1,,172124-65480, ,CATCHER,1,1,1,1,1,1,,,,..5555245
20,1,,172124-65490, ,"'PLATE,CATCH",1,1,1,1,1,1,,,.45555524»
21,1,,172126-65500, ,KEY,1,1,1,1,1,1,,,..5555944
22,1,,172168-65640, ,"'DUCT ASSY",1,1,1,1,1,1,,,,4.5529929%
23,1,,172168-65660, ,"'BRACKET COMPL.",1,1,1,1,1,1,.,,..5552295>
24,1,,172168-65740, ,SEAL,1,1,1,1,1,1,,.,,,5552245>
25,1,,172168-65820, ,RUBBER,1,1,1,1,1,1,,,,,,,,,
26,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,2
27,1,,22137-100000, ,""WASHER 10,POLISHED",3,3
28,1,,22137-100000, ,""WASHER 10,POLISHED",2,
29,1, ,22217-080000, ,"'SPRING WASHER 8',2,2,
30,1,,22217-080000, ,"SPRING WASHER 8',3,3
31,1,,22217-100000, ,"SPRING WASHER 10',2,2
32,1,,22217-100000, ,"SPRING WASHER 10',3,3
33,1,,22417-200200, ,"COTTER PIN 2.0X20",2, ,
34,1, ,22417-200200, ,"'COTTER PIN 2.0X20",2,2,2,
35,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4
36,1,,26013-100252, ,""BOLT W/WASHER M10X25",6,6
4
5

Nu v
NN v

37,1,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,
38,1,,26013-120352, ,"BOLT M12X 35",5,5,5,5,5,5,
39,1,,26116-080162, ,""BOLT M 8X 16 PLATED",3,3,3
40,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2
41,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,2
42,1, ,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3
43,1, ,933152-02900, ,WASHER,2,2,2,2,2,2,,,,,5355533>

44,1,,933110-00301, ,"KEY ASSY",1,1,1,1,1,1,,,,,5555555

45,1, ,933171-20390, ,"LIGHT, EVER",1,1,1,1,1,1,W,1,,"FROM 1ST",,"FROM 1ST",,"'FROM
isTt",,"FROM 1ST",,



BYLNe (0 BB8EEHET .

R UNe 43

[:]=]
REPAIR PARTS

B37-2(JP)



’ ’772165_68400’ ’I'CABIN ASSY."l’l’ 7% %%3%7%%7%7%%7%7%%3)73
,1,,772165-68401, ,"CABIN ASSY",1,1,,,1,,N,,,M20865, ,M20865,,,,,,
,,194145-04810, ,"WASHER 10",3,3,,,3,,,55535555535

1
1
2
2,,172725-23050, ,""SPRING, RETURN",1,1,,,1,,,.,555535555
2,,194150-24270, ,""SCREW CAP 13",2,2,,,2,,,5535555355>5
2,,26716-100002, ,"NUT M10™,2,2,,,2,,,,,5555555>
2,,194273-47910, ,KNOB,1,1,,,1,,,,,,5555555

2,,172141-53350, ,""GROMMET 26",1,1,,,1,,,555555555>»
8,2,,194310-61610, ,""GROMMET 9",1,1,,.1,,,,,.555555>
9,2,,172151-62240, ,GROMMET , 4,4, , ,4,,W,, ,M20675, ,M20675, ,,,,,
10,2,,172165-67350, ,SEAL ,1,1,,,1,,,,,.5.5555>
11,2,,172165-67500, ,SEAL,1,1,,,1,,W,, ,M20675, ,M20675,,,,,,
12,2,,172137-68120, ,PIN,2,2,,,2,,,,,,,,.555
13,2,,172141-68270, ,"CLIP 8, TREE",4,4,,.,4,.,.,:55535555
14,2,,172165-68400, ,CABIN,1,1,,,1,,,,,,,:5555>
15,2,,172162-69050, ,""LOCK ASSY",1,1,,,1,,,,5553555554
16,2,,172162-69060, ,STRIDER,1,1,,,1,,,,55555555>»
17,2,,172162-69070, ,COATHANGER,1,1,,,1,,,555555555»
18,2,,172165-69090, ,COVER,1,1,,,1,,,,5:555555>
19,2,,172165-69170, ,"" TRIM, ROOM™,1,1,,.,1,,,,,.555455>»
20,2,,172165-69200, ,""'STOPPER R-UN",2,2,,.2,,.:53523533>»
21,2,,172165-69220, ,STOPPER,1,1,,,1,,,,555555554
22,2,,172165-69230, ,""STOPPER L-UP",1,1,,,1,,,,,5555555>»
23,2,,172165-69240, ,COVER,1,1,,,1,,,,5:555555>
24,2,,172165-69250, ,""COVER L-UP",1,1,,.1,,,,,.555555>
25,2,,172165-69260, ,LEVER,1,1,,,1,,,,,,5555555
26,3,,172141-41360, ,"BUSH 1415",1,1,,,1,,,.,553555535
28,2,,172165-69290, ,BRACKET,1,1,,,1,,,,5553555555
29,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,1,,,1,,,,555535555
30,2,,172165-69750, ,RUBBER,1,1,,,1,,,.555555555
31,2,,172165-69760, ,"'RUBBER UP-R,STOPPER™,1,1,,.1,..,.:53555545
32,2,,172165-69770, ,RUBBER,1,1,,,1,,,,,55555535
33,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,1,,,1,,,,555535555
34,2,,172165-69790, ,RUBBER,1,1,,,1,,,..55555555
35,2,,172165-69800, ,""RUBBER UN,CUSHION",2,2,,.,2,,,,55525355>5
36,2,,22137-080000, ,""WASHER 8, POLISHED",4,4,,,4,,,5535555355>5
37,2,,22137-100000, ,"WASHER 10,POLISHED" ,7,7,,,7 5355355353354
38,2,,22137-140000, ,"WASHER 14,POLISHED",1,1,,.1,,..,.555455>
39,2,,22217-100000, ,"SPRING WASHER 10",2,2,,.,2,,.,:55535553
40,2, ,22217-100000, ,"SPRING WASHER 10",3,3,,.3,,.555555555»
41,2, ,22417-400250, ,"COTTER PIN 4.0X25",1,1,,,1,,,,55555355>5
42,2,,22867-300080, ,""SCREW 3X 8",2,2,,,2,,553555353523
43,2,,26013-080162, ,""BOLT W/WASHER M8X16",4,4,,,4,,,555552353»
44,2,,26013-080252, ,"BOLT M 8X 25",4.4,,.4,,..,:555255>5

45,2, ,26013-080302, ,"BOLT M 8X 30",4.,4,,.4,,..5255255>5

46,2, ,26013-100162, ,""BOLT M10X 16",5,5,,,5,,,5555553555>5
47,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,7,,:7 3355535223355
48,2, ,26116-101002, ,""BOLT M10X100",3,3,,.3,,..55555355>5

49,2, ,26450-080202, ,""BOLT M 8X 20",8,8,,.8,.,..55555355>5
50,2,,26577-080122, ,"SCREW M 8X 12",2,2,,.2,,,5535552355>5
51,2,,172165-67370, ,"TRIM,REAR",1,1,,,1,,,,,5555355>»
52,1,,172165-67480, ,CLIP,1,1,,,1,,W,,,M21339, ,M21339, ,,,,,M21339

1
1
2
3
4
5
6
7



3 * ¢ EV(AE & HR)
Fig. CABIN(BODY & FITTING)

19 ®

T ENo. 390 R LNo. 1 RU1-11
HENo. 38® BLH LNo, 2m551&
HENo 300 B LNa. INBH64EEHET.
Fig.38 Ref.No. 1, 1-1
INC. Fig. 38 Ref.Ne, 2~51
Fig. 39 Ref.No. 1~64

REFER TO Fig 39

vy
i

11

rd

© sz
DETAILS OF B

B37-2(JP)



,»,194080-01121, ,"KNOB 8X17X30",4,4,,.,4,,,:553535535
,»,172137-46210, ,SCREW, 2,2, ,,2,,,,,,,55555

,,172165-67100, ,""FRAME UNL ASSY,GLASS",1,1,,,1,,,,535555555>5
,,172165-67170, ,""FRAME UNR ASSY,GLASS",1.,1,,.1,,,..,,.555555>
,,172165-67240, ,"'SPRING 16",4,4,,,4,,,,355235223

,,172165-67250, ,""SPRING, DISH",2,2,,.2,,,.,5535555535

2,,172165-67380, ,SHIM,2,2,,.,2,,,,,,,,,,55

8,2,,172165-69180, ,""COLLAR 6,GLASS",2,2,,,2,,5535553533523
9,2,,172165-69320, ,"FRAME UPL,GLASS",1,1,,.1,,..,,.555555>
10,2,,172165-69410, ,FRAME, 1,1, ,,1,,,,,,555555>

11,2,,172165-69490, ,PLATE,1,1,,,1,,W,, ,M21674, ,M21674, ,,,,,M21674
12,2,,172165-69500, ,""ROLLER 35",4,4,,,4,,,,3553553523

13,2,,172165-69510, ,ROLLER,4,4,,,4,,,,5535555535
14,2,,172165-69520, ,"'SUSH ASSY",1,1,,,.5553555335255
14-1,2,,172165-69521, ,""SUSH ASssy*,1,1,,,1,,N,,,M20865, ,M20865, ,,,,,
15,3, ,172165-67810, ,""GLASS L480 FR",1,1,,,,,W,,,"FROM 1ST",,"FROM 1ST",,,,,,
15-1,3,,172165-67811, ,'"GLASS L440 FR",1,1,,,1,,F,1,,M20865, ,M20865,,,,,,
16,3, ,172165-67820, ,"'GLASS L450 RR",1,1,,,,,W,,,""FROM 1ST",,"FROM 1ST",,,,,,
16-1,3,,172165-67821, ,""GLASS L485 RR",1,1,,,1,,S,,,M20865, ,M20865, ,,,,,
17,3,,172165-67850, ,""CHANNEL CTR"™,1,1,,,1,,W,,,""FROM 1ST",,"FROM 1ST",,,,,,
18,3,,172165-67860, ,"'STRIP ,WATER",1,1,,,1,,W,,,""FROM 1ST",,"FROM 1ST",,,,.,.
19,3,,172162-69970, ,""LOCK ASSY",2,2,,,2,,W,,,"FROM 1ST",,"FROM 1ST",,,,,,
20,2,,172165-69530, ,SPACER,6,6,,,6,,,55535555535

21,2,,172165-69540, ,FINISHER,1,1,,.1,,,,,..,5555>
22,2,,172165-69550, ,SHAFT 4,4, ,.4,,,,,,,,.5.5>

23,2,,172165-69560, ,"SHAFT 14,ROLLER",2,2,,.2,,.,:5325535533>»
24,2,,172165-69570, ,SHAFT,2,2,,,2,,,,,,5555555

25,2,,172165-69580, ,GLASS(UP,1,1,,,1,,,,55555555>»

26,2,,172165-69590, ,GLASS,1,1,,.1,,,,,,555555>

27,2,,172165-69600, ,"ACRYL F",1,1,,,1,,,.555535554

28,2,,172165-69610, ,GLASS,1,1,,,1,,,,,:5555555

29,2,,172165-69620, ,""GLASS L",1,1,,,1,,,,55555535>»

30,2,,172165-69630, ,GLASS,1,1,,,1,,,,55555555>

31,2,,172137-69651, ,"COLLAR, GLASS",10,10,,,10,,,,555555555
32,2,,172165-69660, ,""SEAL,CAB ROOF",1,1,,,,,55555555935
32-1,2,,172165-69661, ,"'SEAL,CAB ROOF",1,1,,,1,,N,,,M20769, ,M20769,,,,,,
33,2,,172165-69670, ,SEAL,1,1,,,,,,,5:5555555

33-1,2,,172165-69671, ,SEAL,1,1,,,1,,N,, ,M20769, ,M20769, , ,,,,
34,2,,172165-69680, ,"SEAL L,CAB",1,1,,.,,.:555555255>5
34-1,2,,172165-69681, ,SEAL,1,1,,,1,,N,,,M20769, ,M20769, ,,,,,
35,2,,172165-69690, ,SEAL,1,1,,,,,,5555555555

35-1,2,,172165-69691, ,SEAL,1,1,,,1,,N,, ,M20769, ,M20769,,,,,,
36,2,,172165-69720, ,"SEAL,DOOR",1,1,,.,1,,,,,.555555>»
37,2,,172165-69731, ,""SEAL ,FRONT" ,1,1,,.,1,,,,,.55545 5>
38,2,,172162-69750, ,HANDLE,1,1,,,1,,,.,55555555

39,2,,172165-69811, ,RUBBER,3,3,,,3,,,555555555

40,2,,172165-69830, ,""SEAL,FRONT",1,1,,,1,,,,555555554
41,2,,172137-69840, ,SCREW,10,10,,,10,,,,555535554

42,2,,172165-69840, ,PACKING,1,1,,.1,,,,,..5.5455>

43,2, ,172165-69850, ,""PACKING UP-R™,1,1,,.1,,,,,.555555>

44,2, ,172165-69860, ,""PACKING UN-L",1,1,,,1,,,,,5555555>5
45,2,,172165-69870, ,""PACKING UN-R",1,1,,,1,,,,55555555>»

46,2, ,172165-69890, ,""LATCH L ASSY",2.2,,.2,,..5255555>5

47,2, ,172165-69960, ,""LATCH R ASSY",2.2,,.2,,..52555355>5
48,2,,172165-69980, ,GUARD,4,4,,.,4,,,,,,,.55555

49,2, ,22137-060000, ,""WASHER 6, POLISHED",9,9,,,9,,,55555355555
50,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,2,,W,,,M21674, ,M21674,,,,,,M21674
51,2,,22137-100000, ,"WASHER 10,POLISHED",8.,8,,.8,,.,55555255>»
52,2,,22137-100000, ,"WASHER 10,POLISHED",8.,8,,.8,,.,55555455>5
53,2,,22157-060000, ,"WASHER 6",2.,2,,.2,,,5535555255>5

54,2,,22157-080000, ,"WASHER 8',10,10,,,10,,,5555555555
55,2,,22217-080000, ,"SPRING WASHER 8",5,5,,,5,,5,5553555553
56,2,,22217-140000, ,"SPRING WASHER 14",2,2,,.,2,,,:555355235

1,2
2,2
3,2
4,2
5,2
6,2
7



57,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,,,8,555555535353>5
58,2,,26013-100202, ,"BOLT W/WASHER
mioxz2o0",2,2,,,2,,W,, ,M21674, ,M21674,,,,,,M21674
59,2,,26116-060122, ,"BOLT M 6X 12",8,8,,.8,,.,:555555535
60,2,,26757-080002, ,"LOCK NUT M 8 PLATED",5,5,,.,5,,,5555535554
61,2,,26757-140002, ,"LOCK NUT M14 PLATED",2,2,,.2,.,55535235535
62,2,,933171-17770, ,"'SHIM SET",2,2,,,2,,55355353523
63,2,,172165-68280, ,COLLAR,1,2,,,1,,W,,,"FROM 1ST",,"FROM 1ST",,,,,,
64,2,,172165-69990, ,SHIM,2,2,,,2,,W,,,""FROM 1ST",,"FROM 1ST",,,,,,



39 FrEL(H TR E $57)
Fig. CABIN(GLASS & SASH)

1 ENo. 380 B # ULNo, 1TRUFT1-112
FENo. 380 BRH LNo. 25514
L L EENc. 390 B UNo. 1058458 E T
T L= o= Fig. 38 Ref.No. 1, 1-1
151‘?:t:ﬁg 16-1?;t=:§g INC. Fig. 38 Ref. No, 2~51

Fig. 39 Ref.No. 1~64
~N

L
5

| / /
REFER TO Fig. 40j\/
5

47

C
4

B37-2(JP)



1,1,,772165-69000, ,"DOOR ASSY,SIDE(GREEN",1,1,,,1,,,,555555535
2A,2,,172165-69000, ,"DOOR COMPL.",1,1,,,,,55535555535>5
2B,2,,172165-69000-2, ,"'DOOR ASSY (GREEN)",1,1,,,1,,,55553552335
3A,3,,172137-69410, ,HINGE,2,2,,,,,,,,,,555555
3B,3,,172137-69410-2, ,""HINGE (GREEN)",2,2,,,2,,555533555575
5A.4,,172137-66650, ,HINGE(B),2,2,,,,.55555223535
5B,4,,172137-66650-2, ,""HINGE (B) (GREEN)",2,2,,,2, 5335553352335
6,4,,172122-69390, ,HINGE, 2,2, ,,2,,,,,,,,.5,5
7,2,,26757-100002, ,"LOCK NUT M10",2,2,,,2,,,.355535555
8,2,,172165-69141, ,""COVER, DOOR"™,1,1,,,1,,,,,5555555>
9,2,,172165-69190, ,RUBBER, 2,2, ,,2,,,,,,5,55555
10,2,,172162-69460, ,""KEY ASSY, CYLINDER™,1,1,,,1,,,,,5555555>5
11,2,,172162-69480, ,""'LOCK ASSY",1,1,,,1,,,,5553555555
12,2,,172162-69490, ,PIN,1,1,,,1,,,,,,5:5555>
13,2,,172162-69500, ,SPRING,1,1,,,1,,,.,5555355555
14,2,,172162-69510, ,""HANDLE ASSY",1,1,,,1,,,,.553555555
15,2,,172162-69520, ,COVER,1,1,,,1,,,,,,5555555
16,2,,172162-69530, ,""ROD ASSY",1,1,,,1,,,555555535>5
17,2,,172162-69540, ,""HANDLE ,OUTER",1,1,,,1,,,,555535555
18,2,,172162-69550, ,HOOK,1,1,,,1,,,,,,5.55555
19,2,,172122-69620, ,""KNOB, DOOR"™,1,1,,.1,,...2555555>»
20,2,,172165-69640, ,""GLASS UP,DOOR",1,1,,,1,,,,555555554
21,2,,172165-69650, ,GLASS,1,1,,,1,,,,,,5555555
22,2,,172165-69700, ,"SEAL UP,DOOR",1,1,,,.555355535255
22-1,2,,172165-69701, ,"'SEAL UP,DOOR",1,1,,,1,,N,,,M20769, ,M20769, ,,,,,
23,2,,172165-69710, ,SEAL,1,1,,,,,,5555555555
23-1,2,,172165-69711, ,SEAL,1,1,,,1,,N,,,M20769, ,M20769, ,,,,,
24,2,,172165-63650, ,""PLUG 10,HOLE",5,5,,,5,,.555555555>»
25,2,,22137-100000, ,"WASHER 10,POLISHED",4.4,,.4,,..5:2555255>5
26,2,,22217-050000, ,"SPRING WASHER 5".,8,8,,.8,,.,.255555555
27,2,,22217-060000, ,"SPRING WASHER 6",8,8,,.8,..,255355554
28,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,4,,,4,,,555352233
29,2,,26557-060102, ,"SCREW M 6X 10",2,2,,.2,,,5535555355>5
30,2,,26557-060162, ,""'SCREW M 6X 16",7,7,,,7,.5553522235>»

31,2, ,26559-050162, ,SCREW, 8,8, ,,8,,,,,,,:5555>
32,2,,26559-050202, ,SCREW, 4,4, ,.,4,,,,,,,55555
33,2,,22217-100000, ,"SPRING WASHER 10",2,2,,,2,,5535553535523
34,2,,26716-100002, ,"NUT M10",4,4,,.,4,,,.:55535254
35,1,,933110-00301, ,"KEY ASSY",1,1,,.,1,,.,.555555535



rio 40 S ooon”

/‘ \ REFER TO Fig.38,39

) ] \l / B UNo, 11
] !/ B UNo 2N 5345 B4 % T,
! V 1 INC.2~34

B37-2(JP)



,1,,772165-68100, ,""CANOPY ASSY",,.,1,1,.1,,,.,.,555555
,2,,172165-68100, ,""POLE ASSY, CANOPY R",,,1,1,,1,,,,.5555555
,2,,172165-68110, ,""POLE ASSY, CANOPY L",,,1,1,,1,,,,.5555555
,2,,172165-68180, ,"BOLT, M14X 35",,.8,8,.8,..,.555555>
,2,,172165-68301, ,"'ROOF, CANOPY™,,,1,1,,1,,,,,,:5555>
,2,,22217-140000, ,"'SPRING WASHER 14",,,8,8,.,8,,,,5555555>»
,2,,26013-120402, ,"'BOLT M12X 40",,,6,6,,6,,,5535555555
,1,,172165-68200, ,""CANOPY F CMP",,,

1
2
3
4
5
6
7
8 1,1,,1

9,1,,26013-120352, ,"BOLT M12X 35",,,2,2,,2,,,355535555

1
2
2
2
2
2
2
1
1



Fig-41 (?:ANME

BH UNo, 114
BRHLUNo. 20 BTEEHET,
1 INC.2~T

1

|

B37-2(JP)



1,1,,172168-71100, ,COVER,1,1,1,1,1,1,,,,.4555555>»

1-1,1,,172168-

71101, ,"COVER,FLYWHEEL",1,1,1,1,1,1,N,,,M21254,,M21254, ,M21254, ,M21254, ,M21254, ,
M21254

2,1,,26013-100302, ,"'BOLT M10X 30',8,8,8,8,8,8,,,,.555555>

3,1,,172165-71200, ,COUPLING,1,1,1,1,1,1,,,,,,555554

4,1,,26450-120402, ,"BOLT M12X 40",3,3,3,3,3,3,,,555535555>»
5,1,,26013-120302, ,"'BOLT W/WASHER M12X30',2,2,2,2,2,2,,,53555335>»
6,1,,172170-73100, ,""PUMP ASSY,HYD OIL",1,1,1,1,1,1,,,,,,,55555
6-1,1,,172170-73101, ,""PUMP CMP
1/2,2/2*,1,1,1,1,1,1,S,,,M21628, ,M21628, ,M21628, ,M21628, ,M21628, ,M21628
7,2,,172168-71200, ,"'SHAFT ASSY, ROCKER™,1,1,1,1,1,1,,,,.555555>
8,3,,172168-71310, ,SHAFT,1,1,1,1,1,1,,,,,,555555

9,3,,172168-71320, ,"'SEAL CASE",1,1,1,1,1,1,,,,,,555555

10,3,,172168-71330, ,BEARING,1,1,1,1,1,1,

11,3,,172164-73170, ,""SEAL ASSY",1,1,1,1
isTt, ,"FROM 1ST",,
12A,4,,172147-73680, ,"'SEAL, OIL",1,1,1,1,1,1,,,,,555555>»
12B,4,,172162-73790, ,"0-RING 140",1,1,1,1,,,,,.55535555

13,3, ,22242-000250, ,""CIRCLIP 25S8'",2,2,2,2,2,2,,,,3:552255>5

14,3, ,22252-000620, ,"CIRCLIP 62(H)",1,1,1,1,1,1,,,,,553555>
16,3, ,172168-71340, ,0-RING,1,1,1,1,1,1,,,,,5555545
17,3,,172168-71550, ,COVER,1,1,1,1,1,1,,,,,,555555

18,3, ,26450-060162, ,"BOLT M 6X 16',4,4,4,4,4,4,,,,.:.5255>
19,2,,172168-71220, ,"'ROTORY SET",1,1,1,1,1,1,,,.,,.555555
20,2,,172168-71230, ,""COVER ASSY,GEAR CASE™,1,1,1,1,1,1,,.,..55545>
21,3,,172168-71350, ,"PLATE, CONTROL",1,1,1,1,1,1,,,,,5555545
22,3,,172168-71360, ,""GASKET, BONNET",1,1,1,1,1,1,,,,,5555545
23,3,,172168-71370, ,CPUPRING,1,1,1,1,1,1,,,,.555455>»
24,3,,172168-71560, ,BEARING,1,1,1,1,1,1,,,,,.555555
25,3,,172141-73210, ,CIRCLIP,1,1,1,1,1,1,,,..,555554
26,3,,172165-73580, ,0RIFICE,3,3,3,3,3,3,,,.55555555
27,3,,172142-74650, ,"PLUG 1/8",1,1,1,1,1,1,,,,,,,55545
28,3,,22312-060140, ,""PARALLEL PIN 6X14",2,2,2,2,2,2,,,,35535533>»
29,3, ,24315-000080, ,"0-RING 1B P-8.0",1,1,1,1,1,1,,,,.555455>
30,3, ,26450-100302, ,"BOLT M10X 30",4,4,4,4,4,4,,,,55332524
31,3,,26450-100502, ,""BOLT 10X 50",1,1,1,1,1,1,,,,,5555555
32,2,,172168-71240, ,"SPRING,CONTROL"",1,1,1,1,1,1,,,,.555455>
33,3,,172168-71380, ,RETAINER,1,1,1,1,1,1,,,,,5555555
34,3,,172168-71390, ,RETAINER,1,1,1,1,1,1,,,,.555455>»

"1.1.W..."FROM 1ST",,"FROM 1ST",,"FROM

36,3,,172168-71410, ,SPRING, 1,1,

37,3,,172168-71420, ,SPRING, 1,1

38,3,,172168-71430, ,0-RING, 1,1

39,3,,172168-71440, ,SHIM,2,2,2

40,3,,172168-71450, ,SHIM,2,2,2

41,3,,172168-71460, ,SHIM,2,2,2 2335339335303
C

1 1 1 1 1111111111777
1 1111111111111

42,3, ,172165-73640, ,""ADJUST S W .1,
43,3, ,172165-73670, ,"'NUT M 6",1,1,1,1
(0}

44,3, ,26450-080302, ,"BOLT M 8X 30",2,2,2,2,2,2,,,,,33555535
45,2,,172168-71250, ,"PISTON ASSY, CONTROL™,1,1,1,1,1,1,,,,,5555555
46,3,,172168-71470, ,CYLINDER,1,1,1,1,1,1,,,,,4555555>»
47,3,,172168-71480, ,PISTON,1,1,1,1,1,1,,,,,.,55555>
48,3,,172168-71490, ,"PARALLEL PIN",2,2,2,2,2,2,,,,5535535525
49,3,,172168-71500, ,""PARALLEL PIN",1,1,1,1,1,1,,,,,5555555
50,3,,172168-71510, ,0-RING,1,1,1,1,1,1,,,,,,555555
51,3,,172168-71520, ,""CONICAL SPRING",4,4,4,4,4,4,,,,,3:52553>
52,3,,172168-71530, ,RETAINER,1,1,1,1,1,1,,,,,5555555
53,3,,172165-73790, ,0-RING,1,1,1,1,1,1,,,,,,,55555
54,3,,172143-74220, ,0-RING,1,1,1,1,1,1,,,,,,.55555

55,3, ,26450-080252, ,""BOLT M 8X 25" 2,2,2,2,2,2,,,553555533
56,2,,172168-71280, ,"PUMP ASSY,DUPLX.GEAR™,1,1,1,1,1,1,,,,.555555>
57,3,,172168-71290, ,"PUMP, HYD. OIL",1,1,1,1,1,1,,,,.555455>



58,4,,172141-71520, ,RING,2,2,2,2,2,2,,,,55353554

59,4,,172141-73230, ,GUIDE,2,2,2,2,2,2,,,,5355553
60,4,,172168-71540, ,PLATE,1,1,1,1,1,1,,,,,5555555
61,4,,172141-71550, ,0-RING,2,2,2,2,2,2,,,,4555335255
62,4,,172141-71560, ,RING,2,2,2,2,2,2,,,,3,555355>»

63,4,,172141-73220, ,PLATE,2,2,2,2,2,2, ,,55352553
64,4,,172141-73240, ,"PIN, PARALLEL",4,4,4,4,4,4,,,,,,553555

65,4, ,26450-100852, ,""BOLT M10X85,HEX.SCKT",4,4,4,4,4,4,,,,,555535>»
66,3,,172168-71300, ,"PUMP, HYD. OIL",1,1,1,1,1,1,,,,.,555555>
67,4,,172141-73240,,"PIN, PARALLEL",2,2,2,2,2,2,,,,,5355553>
68,4,,172165-73860, ,COUPLING,1,1,1,1,1,1,,,,,5555545
69,4,,172165-73870, ,0-RING,1,1,1,1,1,1,,,,,555555>
70,4,,172165-73880, ,0-RING,1,1,1,1,1,1,,,,,555555>
71,4,,26450-080182, ,"BOLT M 8X 18",2,2,2,2,2,2,,,,555335555
72,4,,26450-080402, ,"BOLT 8X40",4,4,4,4,4.,4,,,,,:,55523>
73,2,,172168-

71270, ,PLAG,1,1,1,1,1,1,Z7,,,M21628, ,M21628, ,M21628, ,M21628, ,M21628, ,M21628
74,2,,24311-000140, ,"0-RING 1A P-
14.0",1,1,1,1,1,1,7,,,M21628, ,M21628, ,M21628, ,M21628, ,M21628, ,M21628
75,1,,172164-

73110, ,VALVE,1,1,1,1,1,1,W,,,M21628, ,M21628, ,M21628, ,M21628, ,M21628, ,M21628



4 R7 & EEF
Fig. HYD. OIL PUMP & SHAFT

B37-2(JP)



1A,1,,172148-72101, ,""CYLINDER ASSY,BOOM U",1,1,,.,,555555355553
1B,1,,172148-72101-1, ,"CYLINDER, BOOM",1,1,,,1,,,,55555555>»
iB-1,1,,172148-72501-1, ,"CYLINDER, BOOM",1,1,,,1,,S,,,M21254, ,M21254,,,,,,M21254
2A,2,,172148-72111, ,"TUBE W/BUSH",1,1,,,,,55555555525
2B,2,,172148-72111-1, ,"TUBE W/BUSH",1,1,,,1,,,55555353555>
2B-1,2,,172148-72511-1, ,"TUBE W/BUSH",1,1,,,1,,S,,,M21254, ,M21254,,,,, ,M21254
3,3,,172146-72310, ,""BUSH 45 50",1,1,,,1,,,.,555555535

4,3,,933126-44500, ,""SEAL VAY45X55X4,DUST",2,2,,,55553553533523
4-1,3,,172168-81410, ,""'SEAL 45X55X4, bpbusT1',2,2,,,2,,R,,,M21101, ,M21101,,,,,,
5,2,,172148-99340, ,"KIT, BOOM CYLINDER",1,1,,.,1,,,,,.555555>
6,3,,172148-72900, ,""SEAL SET, HEAD",1,1,,,1,,,,.553555555
13,3,,172148-72910, ,""SEAL SET, PISTON",1,1,,,1,,,,55555555>»

17,3, ,172142-72260, ,""WASHER 80 B",1,1,,,1,,,,555555555

18,3, ,22252-000601, ,"CIRCLIP 60",1,1,,.,1,,,,,.555555>
19,3,,933125-94500, ,"RING 60, SPRING",1,1,,.1,,,,,.555555>
20,2,,172148-72081, ,""PISTON 80 33",1,1,,,1,,,.,5555555>»

21,2,,172148-72091, ,""SPACER 80 33 19",1,1,,,1,,,,55555555>»
22,2,,172148-72161,,"ROD W/BUSH, BOOM U™,1,1,,,1,,,,55555555>5
22-1,2,,172148-72302, ,"'ROD COMP",1,1,,,1,,S,,,M21254, ,M21254, ,,,,,M21254
23,3,,172146-72310, ,"BUSH 45 50",1,1,,,1,,,,,.555455>5
24,3,,933126-44500, ,""SEAL VAY45X55X4,DUST",2,2,,,.355553223533
24-1,3,,172168-81410, ,""SEAL 45X55X4, busT",2,2,,,2,,R,,,M21101,,M21101,,,,,,
25,2,,172148-72180, ,""HEAD 80 45",1,1,,,1,,,,535555535>»
26,3,,194300-24130, ,"BUSH 45X50X30",1,1,,.,1,,,.,.555455>
28,2,,172148-72210, ,"RING 50 CUSHION",1,1,,,1,,,.555535554
29,2,,172148-72220, ,"'PLUNGER 50 CUSHION",1,1,,,1,,.,:55355554
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,2,,,53555335225
31,2,,933111-20200, ,"U-NUT M33",1,1,,,1,,,.,555555535

32,1,,172162-61770, ,"GUIDE,SLIDE",2,2,,,2,,W,, ,M21254, ,M21254, ,,,, ,M21254
33A,1,,172169-72300, ,'"COVER,SLIDE",1,1,,,1,,W,,,M21254, ,M21254,,,,,,M21254
33B,1,,172169-72300-1, ,"COVER,SLIDE",1,1,,,1,,W,, ,M21254, ,M21254,, ,,, ,M21254
34,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,1,,W,, ,M21254, ,M21254,,,,,,M21254
35,1,,26116-100162, ,"BOLT M10X 16
PLATED",1,1,,,1,,W,,,M21254, ,M21254, ,,,,,M21254

36,1,,933147-03400, ,"WASHER, BRAKE ARM",1,1,,,1,,W,,,M21254,,M21254,,,,,,M21254
37,1,,933168-14170, ,"SPRING 16",2,2,,,2,,W,,,M21254, ,M21254,,,,,,M21254



43 F—AL UG (k)
Fig. BOOM CYLINDER(CABIN)

257
PREV10US
<
/o
N
- RLHi UNo. 113
S~ | RHiLNe28B31EBHET.
1 INC. 2~31
1B-1
B UNo. 111

B LNo.2- 103315 EHE T
i-1 INC.2-1~31

B
PREVI0US

B
_PREV10US

B37-2(JP)




1A,1,,172148-72252, ,""CYLINDER ASY, BOOM Z",,,1,1,,1,,,.,5555555
1B,1,,172148-72252-1, ,"CYLINDER ASSY,BOOM Z",,,1,1,,1,,,.,.5555555
2A,2,,172148-72261, ,"TUBE W/BUSH", ,,1,1,,1,,,555555555
2B,2,,172148-72261-1, ,""TUBE W/BUSH",,,1,1,,1,,,,,555355>
3,3,,172146-72310, ,"'BUSH 45 50",,,1,1,.,1,,,,.555555>
4,3,,933126-44500, ,""SEAL VAY45X55X4,DUST",,,2,2,,,55355353554
4-1,3,,172168-81410, ,"'SEAL 45X55X4, busT",,,2,2,,2,R,,,,,,,M21102,,M21102,,
5,2,,172148-99340, ,"KIT, BOOM CYLINDER",,,1,1,,1,,,555555555
6,3,,172148-72900, ,"'SEAL SET, HEAD",,,1,1,.1,..,.:55555>
13,3,,172148-72910, ,"'SEAL SET, PISTON",,,1,1,.,1,,,.,55555555
17,3, ,172142-72260, ,"WASHER 80 B",,,1,1,.1,,,,.,555555

18,3, ,22252-000601, ,"CIRCLIP 60",,,1,1,,1,,,,.555555>»

19,3, ,933125-94500, ,"RING 60, SPRING",,,1,1,,1,,,,55555555
20,2,,172148-72081, ,"PISTON 80 33",,,1,1,.1,,,,,.555555
21,2,,172148-72091, ,"SPACER 80 33 19",,,1,1,,1,,,.,5,535555
22,2,,172148-72302, ,"'ROD COMP™,,,1,1,,1,,,,,5555554
23,3,,172146-72310, ,"BUSH 45 50", ,,1,1,,1,,,,5555555>»
24,3,,933126-44500, ,""SEAL VAY45X55X4,DUST", ,,2,2,,55555352553
24-1,3,,172168-81410, ,""SEAL 45X55X4, DusT",,,2,2,,2,R,,,,,,,M21102,,M21102,,
25,2,,172148-72180, ,""HEAD 80 45",,,1,1,,1,,,,.555355>»
26,3,,194300-24130, ,""BUSH 45X50X30",,,1,1,.1,,,...555554
28,2,,172148-72210, ,"RING 50 CUSHION",,,1,1,,1,,,,.555555>»
29,2,,172148-72220, ,"'PLUNGER 50 CUSHION",,,1,1,,1,,,,,,555555
30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,.2,2,,2,,,:55555543
31,2,,933111-20200, ,"U-NUT M33",,,1,1,.1,,,,.555455>»
32,1,,172162-61770, ,""GUIDE,SLIDE", ,,2,2,.2,,.,.5352553
33A,1,,172169-72300, ,""COVER,SLIDE", ,,1,1,,1,,,,5555555>»
33B,1,,172169-72300-1, ,"COVER,SLIDE", ,,1,1,,1,,,,55555535
34,1,,22217-100000, ,"SPRING WASHER 10",,.,2,2,.2,,.,.553555535
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",,.,2,2,,2,,.:55535224
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,,.2.,2,.2,,.55352553
37,1,,933168-14170, ,"SPRING 16",,,4,4,,4,,,553555535



_ 44 T—L Y G (kb))
Fig. BOOM CYL INDER(CANOPY)

gy

RHULNo 1R
BHLNe 205315 EHET .
1 INC. 2~31

1

|

B37-2(JP)



1A,1,,172148-72341, ,""CYLINDER ASSY,ARM™,1,1,1,1,1
1B,1,,172148-72341-1,,"CYLINDER ASSY,ARM",1,1,1,1
2,2,,172148-72050, ,"PISTON 75",1,1,1,1,1,1,,,,,5555535
3,2,,172148-99380, ,"KIT, ARM CYLINDER",1,1,1,1,1,1,,,,,5555535
4,3,,172141-72190, ,"WASHER 75",1,1,1,1,1,1,,,,,.555555
5,3,,172148-72920, ,"'SEAL SET, HEAD",1,1,1,1,1,1,,,,,,555555
10,3,,172148-72930, ,""SEAL SET, PISTON",1,1,1,1,1,1,,,,,,555555
13,3, ,933125-94500, ,"RING 60, SPRING™,1,1,1,1,1,1,,,,,555555>
14A,2,,172148-72351, ,""TUBE W/BUSH",1,1,1,1,1,1,,,,,,,5555>
14B,2,,172148-72351-1, ,""TUBE W/BUSH",1,1,1,1,1,1,,,,,555555>
15,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,1,1,,,,.555555>
16,3,,172168-81270, ,"'SEAL ,DUST 38X50X4",2,2,2,2,2,2,,,5535335513
17,2,,172148-72371,,""ROD COMP*",1,1,1,1,1,1,,,,,,555555
18,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,1,1,,,,,,555555
19,3,,172168-81270, ,""SEAL,DUST 38X50X4',2,2,2,2,2,2,,,355532224
20,2,,172148-72390, ,""HEAD 75 45",1,1,1,1,1,1,,,,,,555555
21,3,,194300-24130, ,"BUSH 45X50X30",1,1,1,1,1,1,,,,,,555555
23,2,,24761-040000, ,""NIPPLE B,GREASE'",2,2,2,2,2,2,,,,55355355
24,2,,933111-20200, ,"U-NUT M33",1,1,1,1,1,1,,,,,,555555

51111111111111
,1,1,,,,,,,,,,,,



T—ALIY 4
Fig. 45 ARM CYL INDER

R UNo 11
EHlNe 2062458557, ,//
1 INC, 2~24 -

B37-2(JP)



1A,1,,172148-72711, ,"CYLINDER,BUCKET(YELL",1,1,1,1,1,1,,,,5555555>

1B,1,,172148-72711-1,,"CYLINDER,BUCKET(GREE™,1,1,1,1,1,1,,,,,5555555
2,2,,172142-99420, ,"CYLINDER KIT, BUCKET",1,1,1,1,1,1,,,,,5555555

3,3,,172142-71920, ,"'SEAL SET, HEAD",1,1,1,1
8,3,,172148-72940, ,"'SEAL SET, PISTON",1,1,
11,3, ,172142-72560, ,""WASHER 65, LOCK",1,1,
12,3,,933111-26600, ,"RING 55, SPRING",1,1,
13,2,,172141-72250, ,"U-NUT M27*,1,1,1,1,1,
14,2,,172142-72510, ,""HEAD 65 40 W/BUSH",1,

1,1,,
19,3,,172168-81270, ,"'SEAL,,DUST 38X50X4',2,2,2,2,2,2,,,:555335255
20,2,,172148-72771,,"ROD COMP*",1,1,1,1,1,1,,,,,,555555
21,3,,172168-72240, ,""BUSH 38X50X40",1,1,1,1,1,1,,,,,,555554
22,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,2,2,,,,35535533>»
23,2,,172148-72790, ,""PISTON 65",1,1,1,1,1,1,,,,,555555>»
24,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,2,,,,.555255>5



Ny b YUY
Fig. 46 BUCKET CYLINDER

1
B UNo. 1
BH UNo. 20524554 %7T,
1 INC.2~24

1

B37-2(JP)



,1,,172169-72200, ,""CYLINDER ASSY,SWING",1,1,1,1,1,1,,,,.,555554
,2,,172169-72210, ,"TUBE W/BUSH, SWING',1,1,1,1,1,1,,,,5555555>
,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,1,1,,,,,555555>»
,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,2,2,2,2,,,,,535533
5,2,,172148-99340, ,"KIT, BOOM CYLINDER",1,1,1,1,,,Z,,,""FROM 1ST", ,""FROM
isTt, ,"FROM 1ST",,"FROM 1ST",,
6,3,,172148-72900, ,""SEAL SET, HEAD',1,1,1,1
6-1,2,,172148-72950, ,"SEAL SET, HEAD",1,1,1
13,3,,172148-72910, ,"'SEAL SET, PISTON",1,1
13-1,2,,172148-72960, ,""SEAL SET, PISTON",1
14,4, ,24311-000220, ,"0-RING 1A P-22.0",1,1
17,2,,172146-72270, ,""LOCK WASHER 85",1,1,1
18,2, ,22252-000561, ,""CIRCLIP 56',1,1,1,1
19,2,,933111-26600, ,""RING 55, SPRING',1,1,1,1,1,
20,2,,172146-72220, ,""HEAD 85 40 W/BUSH",1,1,1,1,
22,3,,933135-14600, ,""BUSH 40 30, ROD',1,1,1,1,1,
23,2,,172146-72241, ,"PISTON 85 27 B",1,1,1,1,1,1,,,,,5555535
24,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,1,,
25,2,,172146-72251, ,"PISTON 85 27 A",1,1,1,1
26,2,,172137-72700, ,"RING 40A, CUSHION",1,1
27,2,,172137-72710, ,""COLLAR 40B, CUSHION",1
28,2,,172137-72720, ,""COLLAR 40A, CUSHION",1
29,2,,172137-72730, ,"RING 44B, CUSHION",1,1
30,2,,172142-72781, ,""ROD W/BUSH, SWING",1,1,1,1,
31,3,,172171-72150, ,"BUSH 38X50x40",1,1,1,1,1,1,
32,3,,172168-81270, ,""SEAL ,DUST 38X50x4'",2,2,2,2,
33,2,,172142-72800, ,""PLUNGER 44D, CUSHION',1,1,1,
34,2,,172142-72810, ,"CIRCLIP 22',1,1,1,1,1,1,,,,,
35,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE™,1,1,1,1
36,1,,26116-100162, ,""BOLT M10X 16 PLATED",1,1,,,1
37,1,,172168-72300, ,COVER, ,,1,1,,1,,,,,,,55555
38,1,,22217-100000, ,"SPRING WASHER 10",,,2,2,,2,,,355535535523
39,1,,26116-100162, ,"BOLT M10X 16 PLATED",.,.2,2,,2,,.,:55535254
40,1, ,933147-03400, ,""WASHER, BRAKE ARM",,.2,2,.2,.,,2555355>5
41,1, ,933168-14170,,"SPRING 16",,,4,4,.,4,,,,:552255»

42,1, ,22157-100000, ,"WASHER 10",1,1,,,1,,,,,5555555>5
43,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,1,,,.,555555535

1
2
3
4

’ ,M,,,,,,,,,,
11,1,,,,,,,,,,,,
M1111111111

1,1,,,,,1111111
1

RPRRRRY

PR Ry v v v

[

11111111111777



RAVET LYY
Fig. 47 SWING CYLINDER

F ¢/ EEE
CANOPY SPEC,

39

- <%\
4 ELEH e
CABIN SPEC. P
36—% \Z "
jl . e [ \\/
R LNo. 113
BH LN 2~BEFHET )
1 INC. 2~35
1
A
19 |2F:73
PREV0US

B37-2(JP)



1,,172142-72571, ,""CYLINDER ASSY, BLADE",1,1,1,1,1,1,,,,,5555555
2,,172142-72581, ,""TUBE ASSY, BLADE",1,1,1,1,1,1,,,,,,555555
3,,172168-72410, ,""BUSH 40X50X40',1,1,1,1,1,1,,,,,,555555
,3,,172165-81750, ,"SEAL 40X50X5, DUST',2,2,2,2,2,2,,,,:555255>»
,2,,172142-72661, ,"PISTON 80 27
¢',1,1,1,1,1,1,2,,,M21675, ,M21675, ,M21675, ,M21675, ,M21675, ,M21675
6,2,,172142-72930, ,""SEAL SET, HEAD",1,1,1,1,1,1,,,,,,555555
11,2,,172142-72950, ,""SEAL SET, PISTON",1,1,1,1,1,1,,,,,,555555
14,3,,172142-72260, ,""WASHER 80 B',1,1,1,1,1,1,,,,.,555555>
15,3,,933111-26600, ,""RING 55, SPRING,1,1,1,1,1,1,,,,.555555>
16,2,,172142-72241, ,"PISTON 80 27 A",1,1,1,1,1,1,,,,,5555545
16-1,2,,172175-72480, ,""PISTON
so,1,1,1,1,1,1,N,,,M21675, ,M21675, ,M21675, ,M21675, ,M21675, ,M21675
17,2,,172141-72250, ,""U-NUT M27",1,1,1,1,1,1,,,,55555535
18,2,,172142-72621, ,"'ROD, BLADE™,1,1,1,1,1,1,,,,,.555555

19,3, ,172168-72410, ,""BUSH 40X50X40",1,1,1,1,1,1,,,,.555555>»
20,3,,172165-81750, ,"SEAL 40X50X5, DUST",2,2,2,2,2,2,,,,553553523
21,2,,172142-72640, ,""HEAD 80 40 W/BUSH",1,1,1,1,1,1,,,,,5555555
23,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,1,1,,,,.555555>

1
2
3
4
5



JL—Fk2y¥
Fig. 48 BLADE CYLINDER

LNo, 112

INC. 223 ° 16
1 5

| e (:¥§D'E§§ﬁ

@ ! 1zF
PREV10US
20

B37-2(JP)



,,172148-73300, ,""MOTOR ASSY, DRIVING",2,2,2,2,2,2,,,,53555535
,,172123-70020, ,BALL ,4,4,4,4,4.,4,,,,,,,.,,,,,

,,172147-70490, ,SPRING,2,2,2,2,2,2,,,,3:5535533>»
,»,172141-70040, ,""NUT, RING",2,2,2,2,2,2,,,,,555555>5
,,172141-70100, ,""PLATE, THRUST",2,2,2,2,2,2,,,,:555355>5
2,,172141-70110, ,SCREW,8,8,8,8,8,8,,,.55555554
8,2,,172148-70110, ,""BEARING, ANGULAR",2,2,2,2,2,2,,,,5535355
9,2,,172148-70120, ,"'"GEAR(B) , PLANETARY",8,8,8,8,8,8,,,5553555555
10,2,,172148-70130, ,"CAGE & ROLLER",8,8,8,8,8,8,,,.,,,555555
11,2,,172148-70140, ,COLLAR,8,8,8,8,8,8,,,,5555555>»
12,2,,172141-70150, ,"CAGE & ROLLER",6,6,6,6,6,6,,,,5555555>
13,2,,172148-70150, ,""WASHER, THRUST",8,8,8,8,8,8,,,,535555555
14,2,,172141-70160, ,"INNER LACE",6,6,6,6,6,6,,,,5555555>»
15,2,,172148-70160, ,""GEAR, SUN",2,2,2,2,2,2,,,.,555335554
16,2,,172148-70170, ,HOLDER,2,2,2,2,2,2,,,,:555355>»
17,2,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,2,2,2,2,,1,,,,53355>
18,2,,172148-70180, ,""GEAR(A), PLANETARY",2,2,2,2,2,2,,,5533552335
19,2,,172141-70190, ,"'PLATE(T2.3), THRUST",2,2,2,2,2,2,,1,,,,55355>»
20,2,,172148-70190, ,"GEAR, DRIVE",2,2,2,2,2,2,,,,53533523
21,2,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,2,2,2,2,,1,,,.,55555>5
22,2,,172141-70210, ,COVER,2,2,2,2,2,2, ,,553523553
23,2,,172147-70500, ,PLUG,2,2,2,2,2,2,,,,553553554
24,2,,172141-70230, ,WIRE,2,2,2,2,2,2,,,,55353524
25,2,,172122-70350, ,BALL,262,262,262,262,262,262,,,,,55545 55
26,2,,172122-73430, ,PLUG,4,4,4,4,4,4,,,,.,555455»
27,2,,22242-000350, ,"CIRCLIP 35",2,2,2,2,2,2,,,,35355935
28,2,,22351-050016, ,"SPRING PIN 5X16',6,6,6,6,6,6,,,,55555554
29,2,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4,4,4,4,,,,,,3355555
30,2,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,4,4,,,,,,,55545
31,2,,172148-70200, ,SHAFT,2,2,2,2,2,2,,,,2555355 5
32,2,,172148-70210, ,PLATE,2,2,2,2,2,2, ,,55352552
33,2,,172147-70220, ,PLUG,4,4,4,4,4,4,,,,,,3:55555
34,2,,172147-70510, ,PLUG,4,4,4,4,4,4,,,..::3355
35,2,,172147-70520, ,PLUG,2,2,2,2,2,2,,,.333333 25
36,2,,172148-70240, ,0RIFICE,4,4,4,4,4.4,,.,,,.55234>»
37,2,,172122-70540, ,"BOLT, SOCKET",12,12,12,12,12,12,,,,,555355>
38,2,,24101-060054, ,"BALL BEARING"™,2,2,2,2,2,2,,,,3:5535535>»
39,2,,172148-70260, ,"BLOCK SET, RELIEF",2,2,2,2,2,2,,,,,53555535
40,3,,172148-70270, ,"BODY, VALVE",2,2,2,2,2,2,,,,35555533>»
41,3,,172148-70280, ,""VALVE SET, RELIEF',4,4,4,4,4,4,,,,,:55455>»
42,4,,172148-70290, ,"PISTON, FREE"™,4,4,4,4,4.,4,,,,,,55533>
43,4,,172147-70610, ,"WASHER 12",4,4,4,4,4,4,,,,,3:55553>

44,3, ,172148-70350, ,B0LT,8,8,8,8,8,8,,,,.555355>»
45,3,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4,4,4,4,,,,,,,:355>»
46,2, ,172147-70280, ,COLLAR,2,2,2,2,2,2,,,,,3352233
47,2,,172147-70290, ,SPRING,2,2,2,2,2,2,,,,,35355533
48,2,,172147-70300, ,"WASHER,LOCK",2,2,2,2,2,2,,,,35535535»
49,2,,172148-70301, ,PLUG,4,4,4,4,4,4,,,,..:::555
50,2,,172147-70310, ,"RING, SNAP',2,2,2,2,2,2,,,,.555255>5
51,2,,172147-70320,,PIN,6,6,6,6,6,6,,,,,,555555
52,2,,172147-70330, ,"HOLDER, RETAINER",2,2,2,2,2,2,,,:55535525
53,2,,172147-70340, ,""PLATE, RETAINER",2,2,2,2,2,2,,,,55355354
54,2,,172148-70340, ,0RIFICE,8,8,8,8,8.,8,,..,.55555>
55,2,,172147-70360, ,SPRING,4,4,4,4,4,4,,,.,,,.:5555
56,2,,172147-70370, ,"'PLATE VALVE",2,2,2,2,2,2,,,55353523
57,2,,172147-70390, ,"BALL BEARING",2,2,2,2,2,2,,,,55532524
58,2,,172122-70410, ,PIN,4,4,4,4,4,4,,,,,3:53553>
59,2,,172122-70430, ,"VALVE, CHECK",4,4,4,4,4,4,,,,,.,,3:5555
60,2,,172147-70430, ,PLUG,4,4,4,4,4,4,,,,.,.55455>
61,2,,172122-70440, ,SPRING,4,4,4,4,4,4,,,,,,23:5554
62,2,,172147-70440, ,"SEAT, SPRING",4,4,4,4,4,4,,,,,,332555
63,2,,172147-70450, ,SPRING,4,4,4,4,4,4,,,,,555535>»
64,2,,172147-70460, ,CAP,4,4,4,4,4.4, ,,,,,:5533>

1,1
2,2
4,2
5,2
6,2
7



65,2,,172141-70480, ,PIN,2,2,2,2,2,2,,,,,,,,555>5
66,2,,172148-70360, ,""SEAL KIT",2,2,2,2,2,2,,,5535335535
67,3,,172148-70310, ,"SEAL KIT, REDUCTION",2,2,2,2,2,2,,,553555355135
70,3,,172148-70320, ,"SEAL KIT, MOTOR",2,2,2,2,2,2,,,,:555255>»
78,3,,172148-70330, ,"SEAL KIT, RELIEF",2,2,2,2,2,2,,,,55535555
87,2,,172148-70400, ,"BLOCK ASSY, CYLINDER",2,2,2,2,2,2,,,,:5535535>»
90,2,,172148-70410, ,""PLATE SET, BASE'",2,2,2,2,2,2,,,,55355355
94,1,,26013-120352, ,""BOLT M12X 35',18,18,18,18,18,18,,,,,5555555



4 ETE—%4
Fig. DRIVING MOTOR

R H LNo 6612
RHLUNo. 6TONSTBEEHET S
66 INC. 67~78

B37-2(JP)



,,172169-73310, ,""MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,5555555
,,172169-73330, ,"VALVE ASY, SHOCKLESS™,1,1,1,1,1,1,,,,.555555>
,,172168-73340, ,"VALVE BODY",1,1,1,1,1,1,,,,,,555555
,,172169-73350, ,CARTRIDGE,2,2,2,2,2,2,,,,,53555535
,,172168-73360, ,""SEAL KIT",1,1,1,1,1,1,,,,,555455>
,,172168-73370,,B0LT,6,6,6,6,6,6,,,,,,,,,,,,
2,,172168-73400, ,""MOTOR ASSY,SWING",1,1,1,1,1,1,,,,,,555555
8,3,,172168-73410, ,""HOUSING, BEARING',1,1,1,1,1,1,,,,,,555555
9,3,,172168-73420, ,PINION,1,1,1,1,1,1,,,,.,555555>
10,3,,172168-73430, ,"'BEARING, BALL",1,1,1,1,1,1,,,,,,555555
11,3,,172168-73440, ,"NEEDLE BEARING",1,1,1,1,1,1,,,,,5555555
12,3,,172168-73450, ,"CIRE CLIP(H)",1,1,1,1,1,1,,,,5555555>
13,3,,172168-73460, ,"CIRCLIP, SHAFT",1,1,1,1,1,1,,,,,5555535
14,3,,172141-77400, ,"PLUG, BLIND",1,1,1,1,1,1,,,,,5555555
15,3,,172168-73470, ,COLLAR,1,1,1,1,1,1,,,,.555555>

16,3, ,172168-73480, ,"PLATE, VALVE",1,1,1,1,1,1,,,,,5555545
17,3,,172168-73490, ,"VALVE,EXH.",1,1,1,1,1,1,,,,,555555>»
18,3,,172168-73500, ,"RING, BALANCING™,1,1,1,1,1,1,,,,,555555>
19,3,,172168-73510, ,SPRING,2,2,2,2,2,2,,,,.555255>»
20,3,,172168-73520, ,"PLATE, WEAR",1,1,1,1,1,1,,,,.555455>
21,3,,172168-73530, ,PIN,2,2,2,2,2,2,,,.5353553
22,3,,172168-73540, ,DRIVE,1,1,1,1,1,1,,,,,5555545
23,3,,172168-73550, ,ROLLER,1,1,1,1,1,1,,,,,4555555>»
24,3,,172168-73560, ,"DRIVE, VALVE",1,1,1,1,1,1,,,,,555555>»
25,3,,172168-73570, ,""HOUSING, VALVE",1,1,1,1,1,1,,,,.555455>
26,3,,172168-73580, ,BALL,2,2,2,2,2,2,,,.,425353554
27,3,,172168-73590, ,PLAG,2,2,2,2,2,2,,,,55353523
28,3,,172168-73600, ,SPRING,2,2,2,2,2,2,,,,3:5535531>»
29,3,,172168-73610, ,"CIRCLIP, HOLE™,1,1,1,1,1,1,,,.,,,555555
30,3,,172168-73620, ,B0LT,2,2,2,2,2,2,,,,2555355>»
31,3,,172168-73630, ,BOLT,2,2,2,2,2,2,,,.425353554
32,3,,172137-70490, ,PLUG,1,1,1,1,1,1,,,,,,555555
33,3,,172168-73640, ,"SEAL SET",1,1,1,1,1,1,,,,,.,.55555

43,1, ,22217-160000, ,""SPRING WASHER 16",4,4,4,4,4.4,,,,,.3:5533>
44,1, ,26116-160502, ,""BOLT M16X 50 PLATED",4,4,4,4,4,4,,,.5:235254

1,1
2,2
3,3
4,3
5,3
6,3
7



5 IEEE—%
Fig. TURNING MOTOR

R LNo 212
RiLNo 3665 EHET,
2 INC. 3~6 9

30

»

7
B H UNo. Tid
REUNo. 85332847,
T INC.8~33

B37-2(JP)



,»,172148-73800, ,""JOINT, SEIVEL",1,1,1
,»,172148-73810, ,"'SHAFT, SWIVEL",1,1,1
,»,172148-73830, ,"FLANGE, SWIVEL',1,1,
,»,172148-73840, ,"'"HUB, SWIVEL"™,1,1,1,1
,,172137-73860, ,""SPACER, SWIVEL",1,1
,»,172148-73880, ,"'SEAL KIT, SWIVEL",1
3,,172142-73800, ,"0-RING 55.76X5.7",1
8,3,,172148-73860, ,"'SEAL STK",7,7,7,7,7
9,3,,172148-73870, ,"LING EL, BUCK UP",1,
10,3, ,24311-000750, ,"0-RING 1A P-75.0",1
11,3,,24321-000700, ,"0-RING 1A G-70.0",1
12,2,,22242-000451, ,""CIRCLIP 45" ,1,1,1
13,2,,23871-020000, ,"PLUG PT1/4,SCREW"™,7

3

4

1,1
2,2
3,2
4,2
5,2
6,2
7

14,2,,26013-100352, ,"'BOLT M10X 35",3,3
15,1,,26013-100302, ,"'BOLT M10X 30'",4,4



Hg51

ZARNT 3 AV bk
SWIVEL JOINT

B37-2(JP)



,,172169-74100, ,"VALVE ASSY, CONTROL"™,1,1,1,1,1,1,,,,,5555555
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»

,»,172169-72400, ,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,5555555
,»,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,555555>
,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»
3,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
8,3,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,5555535
9,3,,172122-74520, ,"'SECTION, INLET",1,1,1,1,1,1,,,,,,555555
10,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.555555>
11,2,,172169-72410, ,""SECTION KIT, INLET",1,1,1,1,1,1,,,,.555555>
12,3,,172169-72490, ,"'VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,555555>
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
14,3,,172122-74520, ,"'SECTION, INLET",1,1,1,1,1,1,,,,,,555555
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
16,2,,172168-72620, ,""SECTION ASSY.,SPACER™,1,1,1,1,1,1,,,,.555555>
17,3,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,555555>»
18,3,,172142-74900, ,SPACER,1,1,1,1,1,1,,,,,5555535
19,2,,172169-72450, ,"'SECTION KIT, SPACER",1,1,1,1,1,1,,,,.,555555>
20,3,,172112-06480, ,PLUG,1,1,1,1,1,1,,,,.555455>»
21,3,,172112-06490, ,0-RING,1,1,1,1,1,1,,,,..55555>»
22,3,,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,5555555
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
24,3,,172168-72740, ,"PLUG ASSY",1,1,1,1,1.,1,,,..,.555555
25,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555555
26,3,,172146-74680, ,"'SECTION ASSY, SPACER™,1,1,1,1,1,1,.,..,...5555>
27,4,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,,555555
29,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,5555555
30,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555555
31,2,,172151-74110,,TIE-R0D,2,2,2,2,2,2,,,,,2355233»
32,2,,172151-74120, ,TIE-ROD,1,1,1,1,1,1,,,..,555554
33,2,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
34,2,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,.,555455>
35,2,,26716-080002, ,""NUT M 8'",4,4,4,4,4,4,,,,.,,.5455>
36,2,,26716-100002, ,""NUT M10",2,2,2,2,2,2,,,,2555355>»
37,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,555555
38,1,,172165-45490, ,CUSHION,5,5,5,5,5,5,,,,55555554

39,1, ,22252-000280, ,"CIRCLIP 28",5,5,5,5,5,5,,,.,.555555

40,1, ,26106-100352, ,""BOLT M10X 35 PLATED",5,5,5,5,5,5,,,.55555555
41,1, ,26013-100302, ,"BOLT M10X 30",3,3,3,3,3.3,,..,5555555

42,1, ,26716-100002, ,""NUT M10",1,1,1,1,1,1,,,,,5555555

1,1
2,2
3,2
4,2
5,3
6,4
7



Fig. 52

3w b O—JLsYIL T ASSY
CONTROL VALVE ASSY
172169-74100

Fig. 52 Ref.No. 1
INC Fig. 52 Ref. No

Fig. 53 Ref, No
Fig. 54 Ref. No
Fig. 5% Ref. No
Fig. 56 Ref.No

H B #HEE
SPECIF ICATION | APPL ICATION FIGURE

PTO ML

WOPTQ 52~56
P10
WITHP.T.0. 51~61

.2~36
L ~4t
. 1~36
. 1~34
. 1~25

A bO—2IVTGHEP.T.0. PR -1 & AT H)
CONTROL VALVE(W/0 HYD.OIL P.T.0.
‘P PORT & VALVE STAND)

B37-2(JP)



,,172168-72540, ,"SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,,.,555554
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»
,,172168-72610, ,""SECTION ASSY, SPOOL™,1,1,1,1,1,1,,,.,,.555555
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72760, ,"SPRING, SPOOL",1,1,1,1,1,1,,,,,,555555
4,,172151-74060, ,"'BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,3555533>5
8,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555555
9,4,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,5535533525
10,4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,2555355»

11,4, ,933166-80520, ,WIPER,2,2,2,2,2,2,,,,553555554

12,4, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,5555555

13,4, ,933166-80550, ,""SCREW, CAP",1,1,1,1,1,1,,,,,555555>
14,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,.555255>5
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>

16,4, ,933171-80610, ,0-RING,2,2,2,2,2,2,,,,,353553
17,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",2,2,2,2,2,2,,,,:5535535>»
18,4,,172116-74150, ,0-RING,2,2,2,2,2,2,,,553533553

19,4, ,24311-240100, ,"0-RING 1A P-10A",2,2,2,2,2,2,,,,:555235>5
20,2,,172168-72580, ,"SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,.555455>
21,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,..55545>»
22,3,,172116-74220, ,SCREW,2,2,2,2,2,2, ,,455352553
23,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,5355553

24,3, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,555555
25,3,,933166-80550, ,"SCREW, CAP,1,1,1,1,1,1,,,,.555455>
26,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,:5535533>»
27,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>»
28,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»
29,3,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,,53555235
30,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,:552355>5
31,2,,172168-72640, ,"'SECTION ASSY, SPOOL"™,1,1,1,1,1,1,,..,2555545
32,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,555555>»
33,3,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,.55545 55
34,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.:55455>»
35,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,55555>

36,3, ,933166-80550, ,"SCREW, CAP",1,1,1,1,1,1,,,,.555555>
37,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,3:5535535>»
38,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,,55555
39,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,55535254

40,3, ,172151-74060, ,""BOLT, SOCKET HEAD',2,2,2,2,2,2,,,,:55255>5
41,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,355535523

1,2
2,3
3,3
4,3
5,4
6,4
7



53 A2 bO—JL7OILTGRHEP. T. 0. 8 ZET & P.T.0.)
Fig. CONTROL VALVE(W/0 HYD.OIL P.T.O0.

ETT(R)

17

DRIVING(R)

Jx bo—Jbsiak 7 ASSY
CONTROL. VALVE ASSY

172169-74100

Fig. 52 Ref.No. 1

INC Fig. 52 Ref No
Fig. B3 Ref.No
Fig. 54 Ref, No
Fig. 55 Ref, No
Fig. 56 Ref, No

.2~36
. 1~41
. 1~36
.1~34
.1~25

DRIVING(L)

:DRIVING & P.T.0.)

31

& 17 (R)

DRIVING(R)

& 17 (L)
DRIVING(L)

F T3
OPT I ONAL

B37-2(JP)



,»,172169-72420, ,"SECTION KIT, SPOOL",1,1,
,,172169-72520, ,""VALVE 240/33, RELIEF",1,
,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,,
,,172169-72460, ,"'SECTI0O ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72850, ,"'"END, SPOOL',1,1,1,1,1,1,,,,.,555555
4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555555
8,4,,172168-72880, ,SPRING,1,1,1,1,1,1,,,,,5555555
9,4,,172168-72890, ,CAP,1,1,1,1,1,1,,,,,,:.555>

10,4,,172168-72900, ,CAP,1,1,1,1,1,1,,,,,,555555
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,3:535535
12,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,5353553
14,4,,933171-80510, ,"SEAT, SPRING',1,1,1,1,1,1,,,,.555455>
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>

16,3, ,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,,555554
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
18,2,,172169-72430, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.,555555>»
19,3,,172168-72600, ,"'SECTION ASSY, SPOOL',1,1,1,1,1,1,,,,.,555555>
20,4,,172168-72750, ,"SPRING,CHECK VALVE™,1,1,1,1,1,1,,,,.555455>
21,4,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,..55545>»
22,4,,172151-74060, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,35535533>»
23,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,.555555>»
24,4,,172116-74190, ,""PLATE, SEAL",2,2,2,2,2,2,,,55353523
25,4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,.555355 5
26,4,,172146-74740, ,WASHER,1,1,1,1,1,1,,,,..55544>»
27,4,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,5555555
28,4,,933166-80550, ,""SCREW, CAP'",1,1,1,1,1,1,,,,,,555555
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.:55355>»
30,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,.,55532524
31,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,..55555>
32,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»
33,3,,172169-72510, ,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,.55555>
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555
35,3,,172146-74730, ,"VALVE ASSY",1,1,1,1,1,1,,,,.555455>
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555555

1,2
2,3
3,4
4,3
5,4
6,4
7



54 Ay bO—INIVTGHEP. T.0.88:7-4 & Z4797)
Fig. CONTROL VALVE(W/O HYD.OIL P.T.0.:ARM & SWING)

3w bh0O—sN T ASSY
CONTROL VALVE ASSY
172163-T4100
Fig. 52 Ref.No. 1
INC Fig. 52 Ref.No.2~36 ¢
Fig. 53 Ref.No. 1~41
Fig. 54 Ref No. 1~36
Fig. 55 Ref No. 1~34
Fig. 56 Raf. No, 1~2%



,»,172169-72440, ,"SECTION KIT, SPOOL"™,1,1,
,,172169-72500, ,"VALVE 240/33, RELIEF",1,
,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,,
,,172169-72470, ,""'SECTIO ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72850, ,"'"END, SPOOL',1,1,1,1,1,1,,,,.,555555
4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555555
8,4,,172168-72880, ,SPRING,1,1,1,1,1,1,,,,,5555555
9,4,,172168-72890, ,CAP,1,1,1,1,1,1,,,,,,:.555>

10,4,,172168-72900, ,CAP,1,1,1,1,1,1,,,,,,555555
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,3:535535
12,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,5353553
14,4,,933171-80510, ,"SEAT, SPRING',1,1,1,1,1,1,,,,.555455>
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
16,3,,172169-72520, ,""VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,5553555
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
18,2,,172168-72790, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.555555>»
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,,55355>
20,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555555
21,3,,172168-72820, ,""SECTION ASSY.,SPoOL"™,1,1,1,1,1,1,,..,5555545
22,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555554
23,4,,172168-72850, ,"END, SPOOL',1,1,1,1,1,1,,,,.555555>
24,4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,.555455>
25,4,,172168-72880, ,SPRING,1,1,1,1,1,1,,,,,,555555
26,4,,172168-72890, ,CAP,1,1,1,1,1,1,,,.,355554>
27,4,,172168-72900, ,CAP,1,1,1,1,1,1,,,,,5555535
28,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,5535535>»
29,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,555555>»
30,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,3:55335224
31,4,,933171-80510, ,"SEAT, SPRING™,1,1,1,1,1,1,,,,.555555>
32,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>
33,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,5555535
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555

1,2
2,3
3,4
4,3
5,4
6,4
7



55 a2 bO—JbXIVT(GHEP. T.0. #:7 -4 & ~ Ty})
Fig. CONTROL VALVE(W/O HYD. CIL P.T. 0. :BOOM & BUCKET)

33

Ny b
BUCKET

18

a2 bO— NN T ASSY
CONTROL VALVE ASSY
112169-74100
Fig. 52 Ref. No. 1
INC Fig. 52 Ref.No.2~36 v
Fig. 53 Ref.No, 1~41
Fig. 54 Ref No. 1~36
Fig. 55 Ref. No. 1~ 34
Fig, 56 Ref No. 1~25

B37-2(JP)



,,172168-72830, ,"SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,,,555554
,,172168-72750, ,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72850, ,""END, SPOOL',1,1,1,1,1,1,,,,,,555555
,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,,555555
,,172151-74340, ,SPRING,1,1,1,1,1,1,,,,,555555>
,»,172168-72870,,CAP,1,1,1,1,1,1,,,,,,,5,55>

3,,172168-72840, ,""CAP, FILLER",1,1,1,1,1,1,,,,,5555555
8,3,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,3:555535
9,3,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
10,3,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,:555355 5
11,3,,933171-80510, ,""SEAT, SPRING",1,1,1,1,1,1,,,,,5555545
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
13,2,,172168-72670, ,""SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
14,3,,172168-72750, ,"'SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
15,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,.,555455>»

16,3, ,172151-74060, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,5535335535
17,3,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
18,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,553553523
19,3,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,.555355»
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
21,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,.,3555545
22,3,,933166-80550, ,"'SCREW, CAP'",1,1,1,1,1,1,,,,,,555555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,3:5535535>»
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,.55555
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,3,55335524

1,2
2,3
3,3
4,3
5,3
6,3
7



56 A bO—IbXIVTGHAEP.T. 0. el & 77 1-1)
Fig. CONTROL VALVE(W/0O HYD.OIL P.T.0.
:TURNING & BLADE)

BE [0

TURNING
! 4
10

}i [a}

2 Y bO—JbsXILF ASSY TURNING

CONTROL VALVE ASSY
172169-74100
Fig. 52 Ref, No. 1
INC Fig, 52 Ref.No,2~136
Fig.53 Ref.No, 1~41 W
Fig. 54 Ref.No, 1~36
Fig. 55 Ref.No. 1~34
Fig. 56 Ref.No. 1~25

B37-2(JP)



,,172170-74120, ,""VALVE ASSY,CONTROL™,1,1,1,1,1,1,,,,.,555554
,,172112-06480, ,PLUG,2,2,2,2,2,2,,,,,,,,,,5,

,,172112-06490, ,0-RING,2,2,2,2,2,2,,,,3:5535533>»

,»,172169-72400, ,"SECTION KIT, INLET",1,1,1,1,1,1,,,,,5555555
,»,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,555555>
,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,.555555>»

3,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
8,3,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,5555535

9,3,,172122-74520, ,"'SECTION, INLET",1,1,1,1,1,1,,,,,,555555
10,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.555555>
11,2,,172169-72410, ,""SECTION KIT, INLET",1,1,1,1,1,1,,,,.555555>
12,3,,172169-72490, ,"'VALVE 180/27, RELIEF",1,1,1,1,1,1,,,,,555555>
13,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
14,3,,172122-74520, ,"'SECTION, INLET",1,1,1,1,1,1,,,,,,555555
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
16,2,,172168-72620, ,""SECTION ASSY.,SPACER™,1,1,1,1,1,1,,,,.555555>
17,3,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,,555555>»
18,3,,172142-74900, ,SPACER,1,1,1,1,1,1,,,,,5555535
19,2,,172169-72530, ,"'SECTION KIT, SPACER",1,1,1,1,1,1,,,,.,555555>
20,3,,172169-72480, ,"VALVE 210/33, RELIEF",1,1,1,1,1,1,,,,,555555>5
21,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,..55545>»
22,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,1,1,1,1,1,,,,.555555>
23,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,555555>»
24,4,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,1,,,,.555455>
25,3,,172146-74680, ,"SECTION ASSY, SPACER",1,1,1,1,1,1,,,.,,.55555
26,4,,172122-73430, ,PLUG,1,1,1,1,1,1,,,,.,555554
27,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,,5555555
28,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>
29,2,,172151-74110, ,TIE-R0D,2,2,2,2,2,2,,,,5535533523
30,2,,172151-74120,,TIE-ROD,1,1,1,1,1,1,,,,,.55555>
31,2,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,..55545>»
32,2,,172116-74320, ,PLUG,1,1,1,1,1,1,,,,,,555555
33,2,,26716-080002, ,"NUT M 8'",4,4,4,4,4,4,,,,.,,.5455>
34,2,,26716-100002, ,""NUT M10",2,2,2,2,2,2,,,,.555255>5
35,1,,172168-45400, ,"PLATE ASSY, LINK",1,1,1,1,1,1,,,,,,555554
36,1,,172165-45490, ,CUSHION,5,5,5,5,5,5,,,,,5555555
37,1,,22252-000280, ,"CIRCLIP 28",5,5,5,5,5,5,,,,5555535>5
38,1,,26106-100352, ,""BOLT M10X 35 PLATED",5,5,5,5,5.5,..,.555555>
39,1,,26013-100302, ,"BOLT M10X 30'",3,3,3,3.,3,3,,.,:55535555

40,1, ,26716-100002, ,""NUT M10",1,1,1,1,1,1,,,,,,555554

1,1
2,2
3,2
4,2
5,3
6,4
7



57 Ay bO—JWILF (P -} & N E:P.T. 0. {£4k)
Fig. CONTROL VALVE(P PORT & VALVE STAND:P. T. 0. SPEC. )

v po—NsR )T ASSY A7
CONTROL VALVE ASSY PUNP 1
172170-74100

Fig. b7 Ref.No. 1

INC Fig. 57 Ref.No, 2~34

Fig. 58 Ref. No. 1~38
Fig.59 Ref. No. 1~36
Fig. 60 Ref_No. 1~34
Fig.61 Ref.No. 1~25

B37-2(JP)



,,172168-72610, ,"SECTION ASSY, SPOOL™,1,1,1,1,1,1,,,,,5555555
,,172168-72750, ,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72760, ,"SPRING, SPOOL",1,1,1,1,1,1,,,,,,555555
,,172151-74060, ,""BOLT, SOCKET HEAD',2,2,2,2,2,2,,,,.555355>5
,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,555555>
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,,352553
3,,172116-74220, ,SCREW,2,2,2,2,2,2, ,,,553553523
8,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,553553553
9,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,,.55>
10,3, ,933166-80550, ,"'SCREW, CAP",1,1,1,1,1,1,,,,,.555555
11,3,,933171-80510, ,""SEAT, SPRING",2,2,2,2,2,2,,,,,3525535
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
13,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,53555553
14,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF',2,2,2,2,2,2,,,,.555355>»
15,3,,172116-74150, ,0-RING,2,2,2,2,2,2,,,,:555355»

16,3, ,24311-240100, ,"0O-RING 1A P-10A",2,2,2,2,2,2,,,,3553533>»
17,2,,172168-72580, ,""SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
18,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,5555555
19,3,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,.555355»
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
21,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,.,3555545
22,3,,933166-80550, ,"'SCREW, CAP'",1,1,1,1,1,1,,,,,,555555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,3:5535535>»
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,.55555
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,3,55335524
26,3,,172151-74060, ,""BOLT, SOCKET HEAD"™,2,2,2,2,2,2,,,,32523533>»
27,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,553523553
28,2,,172168-72640, ,""SECTION ASSY, SPOOL"™,1,1,1,1,1,1,,,,,5555555
29,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,,,,55555
30,3,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,.555355»
31,3,,933166-80520, ,WIPER,2,2,2,2,2,2, ,,,,352553
32,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,5555535
33,3,,933166-80550, ,"SCREW, CAP',1,1,1,1,1,1,,,,.555555>
34,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,,.535254
35,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,555554
36,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,3555535554
37,3,,172151-74060, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,35535533>»
38,3,,172116-74190, ,""PLATE, SEAL",2,2,2,2,2,2,,,553553523

1,2
2,3
3,3
4,3
5,3
6,3
7



58 a2 bO—ILNJLF(GEFT &P.T.0.:P.T.O.
Fig. CONTROL VALVE(DRIVING & P.T.0. :P.T. 0. SP

£ 47 (R)
DRIVING(R)

T3

OPTEONAL

a2 b O— NI T ASSY

CONTROL. VALVE ASSY

172170-74100

Fig.57 Ref.No. |

INC Fig.57 Ref, No.2~34
Fig. 58 Ref.No, 1~38
Fig. 59 Ref.No. 1~36
Fig. 60 Ref.No. 1~34
Fig. 61 Ref. No. 1~25

DRIVING(L)

28

»
*Fa v
OPTIONAL

FEAT(R)
DRIYING(R)

18R
EC.)

E T (L)
DRIVING(L)

B37-2(JP)



,»,172169-72420, ,"SECTION KIT, SPOOL",1,1,
,,172169-72520, ,""VALVE 240/33, RELIEF",1,
,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,,
,,172169-72460, ,"'SECTI0O ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72850, ,"'"END, SPOOL',1,1,1,1,1,1,,,,.,555555
4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555555
8,4,,172168-72880, ,SPRING,1,1,1,1,1,1,,,,,5555555
9,4,,172168-72890, ,CAP,1,1,1,1,1,1,,,,,,:.555>

10,4,,172168-72900, ,CAP,1,1,1,1,1,1,,,,,,555555
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,3:535535
12,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,5353553
14,4,,933171-80510, ,"SEAT, SPRING',1,1,1,1,1,1,,,,.555455>
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>

16,3, ,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,,555554
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
18,2,,172169-72430, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.,555555>»
19,3,,172168-72600, ,"'SECTION ASSY, SPOOL',1,1,1,1,1,1,,,,.,555555>
20,4,,172168-72750, ,"SPRING,CHECK VALVE™,1,1,1,1,1,1,,,,.555455>
21,4,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,..55545>»
22,4,,172151-74060, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,35535533>»
23,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,.555555>»
24,4,,172116-74190, ,""PLATE, SEAL",2,2,2,2,2,2,,,55353523
25,4,,172116-74220, ,SCREW,2,2,2,2,2,2,,,,.555355 5
26,4,,172146-74740, ,WASHER,1,1,1,1,1,1,,,,..55544>»
27,4,,933166-80530, ,CAP,1,1,1,1,1,1,,,,,5555555
28,4,,933166-80550, ,""SCREW, CAP'",1,1,1,1,1,1,,,,,,555555
29,4,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.:55355>»
30,4,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,.,55532524
31,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,..55555>
32,4,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,3:5535535>»
33,3,,172169-72510, ,"VALVE 230/33, RELIEF",1,1,1,1,1,1,,,,,.55555>
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555
35,3,,172146-74730, ,"VALVE ASSY",1,1,1,1,1,1,,,,.555455>
36,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555555

1,2
2,3
3,4
4,3
5,4
6,4
7



59 Ay b=V T (7-A & 2497 P T. 0. (H6R)
Fig. CONTROL VALVE(ARM & SWING:P. T. 0. SPEC. )

a5 0= F ASSY
CONTROL VALVE ASSY
172170-74100
Fig. 57 Ref. No. 1
INC Fig. 57 Ref. No. 2~34 '
Fig. 58 Ref. No. 1~38
Fig. b% Ref.No, 1~36
Fig. 60 Ref.No, 1~34
Fig.61 Ref,No. 1~25

B37-2(JP)



,»,172169-72440, ,"SECTION KIT, SPOOL"™,1,1,
,,172169-72500, ,"VALVE 240/33, RELIEF",1,
,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,,
,,172169-72470, ,""'SECTIO ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
,,172168-72750, ,""SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72850, ,"'"END, SPOOL',1,1,1,1,1,1,,,,.,555555
4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,5555555
8,4,,172168-72880, ,SPRING,1,1,1,1,1,1,,,,,5555555
9,4,,172168-72890, ,CAP,1,1,1,1,1,1,,,,,,:.555>

10,4,,172168-72900, ,CAP,1,1,1,1,1,1,,,,,,555555
11,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,3:535535
12,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
13,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,5353553
14,4,,933171-80510, ,"SEAT, SPRING',1,1,1,1,1,1,,,,.555455>
15,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,.,555555>
16,3,,172169-72520, ,""VALVE 240/33, RELIEF",1,1,1,1,1,1,,,,,5553555
17,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,5555555
18,2,,172168-72790, ,""SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,.555555>»
19,3,,172168-72730, ,""VALVE 260/33,RELIEF",1,1,1,1,1,1,,,,,,55355>
20,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,555555
21,3,,172168-72820, ,""SECTION ASSY.,SPoOL"™,1,1,1,1,1,1,,..,5555545
22,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555554
23,4,,172168-72850, ,"END, SPOOL',1,1,1,1,1,1,,,,.555555>
24,4,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,.555455>
25,4,,172168-72880, ,SPRING,1,1,1,1,1,1,,,,,,555555
26,4,,172168-72890, ,CAP,1,1,1,1,1,1,,,.,355554>
27,4,,172168-72900, ,CAP,1,1,1,1,1,1,,,,,5555535
28,4,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,5535535>»
29,4,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,555555>»
30,4,,172151-74320, ,0-RING,2,2,2,2,2,2,,,3:55335224
31,4,,933171-80510, ,"SEAT, SPRING™,1,1,1,1,1,1,,,,.555555>
32,4,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,555555>
33,3,,172310-79180, ,VALVE,1,1,1,1,1,1,,,,,5555535
34,4,,172116-74150, ,0-RING,1,1,1,1,1,1,,,,,,,55555

1,2
2,3
3,4
4,3
5,4
6,4
7



60 A hO—=JbNIVT(T -4 & N iyb:
Fig. CONTROL VALVE(BOOM & BUCKET:P.

Jv b=k T ASSY

CONTROL VALVE ASSY

172170-74100

Fig. 57 Ref, No. 1

INC Fig. 57 Ref,No, 2~34
Fig. 58 Ref No. i~38
Fig. 59 Ref, No. i~36
Fig. 60 Ref. No. 1~34
Fig. 61 Ref.No. 1~25

. BUCKET

18

b:P. T.0. {45
T. 0. SPEC. )

33

B37-2(JP)



,,172168-72830, ,"SECTION KIT, SPOOL™,1,1,1,1,1,1,,,,,,555554
,,172168-72750, ,"SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
,,172168-72850, ,""END, SPOOL',1,1,1,1,1,1,,,,,,555555
,,172168-72860, ,"SEAT,SPRING",1,1,1,1,1,1,,,,,,555555
,,172151-74340, ,SPRING,1,1,1,1,1,1,,,,,555555>
,»,172168-72870,,CAP,1,1,1,1,1,1,,,,,,,,,55>
3,,172168-77840,,CAP,1,1,1,1,1,1,,,,,,,5,55>
8,3,,172151-74060, ,""BOLT, SOCKET HEAD",4,4,4,4,4,4,,,,,3:555535
9,3,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
10,3,,172151-74320, ,0-RING,2,2,2,2,2,2,,,,:555355 5
11,3,,933171-80510, ,""SEAT, SPRING",1,1,1,1,1,1,,,,,5555545
12,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
13,2,,172168-72670, ,""SECTION ASSY, SPOOL",1,1,1,1,1,1,,,,,,555555
14,3,,172168-72750, ,"'SPRING,CHECK VALVE",1,1,1,1,1,1,,,,,,555555
15,3,,172122-74050, ,SPRING,1,1,1,1,1,1,,,,.,555455>»

16,3, ,172151-74060, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,5535335535
17,3,,172122-74130, ,POPPET,1,1,1,1,1,1,,,,,5555535
18,3,,172116-74190, ,"PLATE, SEAL",2,2,2,2,2,2,,,,553553523
19,3,,172116-72200, ,SCREW,2,2,2,2,2,2,,,,.55535 55
20,3,,933166-80520, ,WIPER,2,2,2,2,2,2,,,,.555355>»
21,3,,933166-80530, ,CAP,1,1,1,1,1,1,,,.,3555545
22,3,,933166-80550, ,"'SCREW, CAP'",1,1,1,1,1,1,,,,,,555555
23,3,,933171-80510, ,"SEAT, SPRING",2,2,2,2,2,2,,,,3:5535535>»
24,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,,.55555
25,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,3,55335524

1,2
2,3
3,3
4,3
5,3
6,3
7



6 A ba—F(EER & 77— P T. 0. {15R)
Fig. CONTROL VALVE(TURNING & BLADE:P.T.0. SPEC. )

B @
TURNING

b

aw bOa—JsF ASSY
CONTROL VALVE ASSY
172170-74100
Fig, 57 Ref.No. 1
INC Fig. 57 Ref.No, 2~34
Fig. 58 Ref.No. 1~38 W
Fig. 59 Ref. No, 1~36
Fig. 60 Ref. No, 1~34
Fig. 61 Ref.No, 1~25

#Em
TURNING

B37-2(JP)



1,1,,172151-74610, ,"VALVE ASSY,RMT.CONT.",2,2,2,2,2,2,,,3,5535354
2,2,,172151-74860, ,""'SHIM(COUNT. SET'",8,8,8,8,8,8,,,555553555>5
3,2,,172151-74870, ,SPRING,8,8,8,8,8,8,,,,5,35555555
4,2,,172151-74880, ,RETAINER,8,8,8,8,8,8,,.,,.,:55555>
5,2,,172151-74890, ,"SP (SYN.",8,8,8,8,8,8,,,,,::5541>
6,2,,172151-74900, ,P1STON,8,8,8,8,8,8,,,,,3:555555
7,2,,172151-74910, ,SEAL,8,8,8,8,8.,8,,,,,,,.,,
8,2,,172151-74920, ,COLLAR,8,8,8,8,8,8,,,,535555535
9,2,,172151-74930, ,B00T,2,2,2,2,2,2,,,,,535533
10,2,,172151-74940, ,PLATE,2,2,2,2,2,2,,,,2555355 5
11,2,,172151-74950, ,UNION,2,2,2,2,2,2,,,,4553555554
12,2,,172151-74960, ,D1SK,2,2,2,2,2,2,,,,35535535 5

15,2,,172151-74990, ,PLUG,4,4,4,4,4.,4,,,,,:,35533>

16,2, ,24311-000200, ,"O-RING 1A P-20.0",8,8,8,8,8.8,,,.:5355554
17,2,,24311-000700, ,"O-RING 1A P-70.0",2,2,2,2,2,2,,,3,55353523
18,2,,26116-060202, ,""BOLT M 6X 20",8,8,8,8,8,8,,,,55555555



62 JEIA NIV
Fig. REMOTE CONTROL VALVE

g 7oOx bkL—44
FRONT LEVER SPEC.

REFER TO Fig 23
I
=
r) P
—

B37-2(JP)



,,172165-74200, ,BRACKET,1,1,1,1,,,,,553555555
,»,172151-74600, ,""VALVE CMP,MULTICHNG.",1,1,1,1,,,,,555555553
,»,172151-74700, ,LEVER,1,1,1,1,,,,,,,,,55555
»»,172151-74710, ,COVER,1,1,1,1,,,,,,.555555>
»»,172151-74720, ,COVER,1,1,1,1,,,,,,,555555>
,,172151-74730, ,SPRING,1,1,1,1,,,,,,55555555
2,,172151-74740, ,"PLATE, MARK",1,1,1,1,,,,,555555535
8,2,,172151-74750, ,"PLATE, MARK",1,1,1,1,,,,,555555535
9,2,,172151-74760, ,WASHER,2,2,2,2, ,,,.,555355553
10,2,,172151-74760, ,WASHER,1,1,1,1,,,,555555555>
11,2,,172151-74770, ,""GASKET, CYL. HEAD",1,1,1,1,,,,.,5555555>»
12,2,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,1,1,,,,555555535>
13,2,,24190-100001, ,"'BALL 5/16, STEEL",1,
14,2,,24311-000280, ,'"'0-RING 1A P-28.0",1,
15,2,,24321-000600, ,""0-RING 1A G-60.0",2,
16,2, ,26450-060162, ,"BOLT M 6X 16",2,2,2,
8,

1,1
2,1
3,2
4,2
5,2
6,2
7

17,2, ,26450-060162, ,"BOLT M 6X 16",8,8, 2333933399393

18,2, ,26450-060162, ,""BOLT M 6X 16",8,8,8,8,,,.5535555555>»
19,2,,26647-060202, ,""WING BOLT M 6X20",1,1,1,1,,,,5555555555
20,1,,26013-100252, ,"'BOLT W/WASHER M10X25',4,4,4,4,,,,5555333525
21,1,,26013-100352, ,""BOLT M10X 35",4,4,4.4,,,.,:55323524
21-1,1,,26013-100302, ,""BOLT M10X
30",4,4,4,4,,,R,, ,M20865, ,M20865, ,M20865, ,M20865, ,



6 3 O—4& UV T(INFFy 08R)
Fig. ROTARY VALVE(MULTI CHANGE SPEC. )

19——§
10—

-

THNFRNTH s b(Fx FE: 7OV ML =) o FALTHe b(Ey /B g FLR=)

. MULT1 VALVE KIT(CANOPY:FRONT LEVER) MULTI VALVE KIT{CANOPY:SIDE LEVER)
172168-74650 172168-74670
T E No. 790 B L No, 1A SE4A L A ENo, 800 R.1H LNo. IAO S #lli1d
JEHNo, 885 B8R (X 1y, JHBNo, 88 BB (&,
Detail is shown in Fig 88. Detail is shown in Fig. 88.

THFRNTF s F(FYyE: 7D bN=) ZUFANTEy F(FrEr HaqRLIN=)

MULT! VALVE KIT(CABIN:FRONT LEVER) MULT} VALVE KIT(CABIN:SIDE LEVER)
172168- 74660 172168-74680

J§ HNo. 7190 B UNo. 1B Ell2 EHBNo. 800 R UNo, IBO ML
HHNo. 882 2B K, EENo. 885 BB 2 W,

Detail is shown in Fig, 88. Detail is shomn in Fig. 88.

B37-2(JP)



1,1,,172165-74702, ,"VALVE ASSY, LOW-HIGH",1,1,1,1,,,:ss05ss0s505>
1-1,1,,172165-74703, ,"VALVE ASSY, LOW-
HIGH",1,1,1,1,,,N,,,M20865, ,M20865, ,M20865, ,M20865, ,
1-2,1,,172165-74704, ,"VALVE ASSY, LOW-
HIGH",1,1,1,1,,,N,,,M21339, ,M21339, ,M21339, ,M21339, ,
2,2,,172151-74420, ,"BOLT M 4X 10",3,3,3,3,,,5155550500>
3,2,,172165-74710, ,SOLENOID, 1,1,1,1, 15150520505
4,2,,172165-74720, ,"BOLT M5X16,HEX.SCKT.",2,2,2,2,, 11 1rs052020>
5,2,,172165-74730, ,"BOLT M5X8,HEX.SCKT.",2,2,2,2, 1122522520255
6,2,,172165-74740, ,SPRING,1,1,1,1,,,,,,5555555>5
7,2,,172165-74760, ,SPRING,1,1,1,1,,,,,555355553>5
8,2,,172165-74770, ,PACKING,2,2,2,2, 1111525225205
9,2,,172165-74780, ,PLATE,2,2,2,2,,,,53555533335

10,2, ,172165-74790, ,COVER,1,1,1,1,, 515225225205

11,2, ,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,,,,,50552525>
12,2,,23871-010000, ,"PLUG
PT1/8,SCREW",1,1,1,1,,,W,, ,M21339, ,M21339, ,M21339, ,M21339, ,
13,1,,26013-080162, ,"BOLT W/WASHER M8X16™,2,2,2,2,,, 11525225255



O—/\NA{/XIVT

Fig. 64 LOW-HIGH VALVE

B37-2(JP)



) PTO
,,26716-080002, ,"NUT M 8',4,4,4
,,172614-74410,,TIE-ROD,2,2,2,2 33333333333
,»,26716-100002, ,"'NUT M10",2,2,2,2,2,2,,,,,5555555
,,172168-74820,,""ROD, TIE™,1,1,1,1,1,1,,,,,555455>
,,172168-74810, ,"SECTION ASSY.,INLET",1,1,1,1,1,1,,,,,5555555
2,,933171-80420, ,""SECTION, OUTLET",1,1,1,1,1,1,,,,,555555>
8,2,,172168-74800, ,"'SECTION SET, SPOOL™,1,1,1,1,1,1,,,,.555555>
9,3,,172312-74230, ,0-RING,2,2,2,2,2,2,,,,.555355»
10,3,,172116-74190, ,""PLATE, SEAL',2,2,2,2,2,2,,,,:552355>5
11,3,,933171-80610, ,0-RING,2,2,2,2,2,2,,,,,353553

12,3, ,933166-80520, ,WIPER,2,2,2,2,2,2,,,,553555555

13,3, ,933166-80530, ,CAP,1,1,1,1,1,1,,,,,5555555
14,3,,172168-74830, ,SPACER,1,1,1,1,1,1,,,,.,555455>
15,3,,172168-74840, ,PIN,1,1,1,1,1,1,,,,,,,,,,,,

16,3, ,172168-74850, ,SLEEVE,1,1,1,1,1,1,,,,,5:555545
17,3,,933171-80590, ,0-RING,1,1,1,1,1,1,,,,,5555555
18,3,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,,53555535
19,3,,172151-74290, ,""BOLT, SOCKET HEAD",2,2,2,2,2,2,,,:555335555
20,3,,172168-74870, ,"BALL,STAINLESS STEEL",2,2,2,2,2,2,,,.455535554
21,3,,172168-74880, ,SPRING,1,1,1,1,1,1,,,,..55545>»
22,3,,172312-74220, ,SPACER,2,2,2,2,2,2,,,,35535533>»
23,1,,26013-100302, ,"BOLT M10X 30",3,3,3,3,3,3,,,55555555>»
24,1,,172168-74750, ,""BRACKET COMPL."",1,1,1,1,1,1,,,,.555455>
25,1,,26013-100162, ,"BOLT M10X 16',3,3,3,3,3.,3,,.:555355554

1,1
2,2
3,2
4,2
5,2
6,2
7



. GG & Lo st
Fig. OJ P. T. 0. VALVE (CONFLUENCE SPEC. )

PTO &Rty F(TJD Y P LN=) P.T.O. &% v F(H A K Lst—)

P. T. 0, CONFLUENCE KIT(FRONT LEVER) P. T. 0. CONFLUENCE KIT(SIDE LEVER)
172170-74620 172170-74630

172170-74621 172170-74631

JEHNo. 30 B UNo, 34A, 34A- 1O E#IZ  THENo. 30D R H LNo. 34B, 34B- 10 32
ABNo. 83E B IZE L, FANo. 885 8B T b,

Detail is shown in Fig. 88. Detail is shown in Fig. 88.

B37-2(JP)



1A,1,,772168-75100, ,"RESERVOIR ASSY.",1,1,1,1,1,1,,,,.555555>
1B,1,,772168-75100-1, ,""RESERVOIR (GREEN)"",1,1,1,1,1,1,,,,5555355>
2,2,,172124-73700, ,"BAR,FILTER SUPPORT",1,1,1,1,1,1,,,,.555555>»
3,2,,172112-74801, ,"'STRAINER, SUCTION",1,1,1,1,1,1,,,,,,555555
4,2,,172112-74901, ,"ELEMENT W/VALVE",1,1,1,1,1,1,,,,,5555555
5,2,,172112-74911, ,ELEMENT,1,1,1,1,1,1,,,,..55555>»
6,3,,172112-74971, ,"VALVE, BY-PASS",1,1,1,1,1,1,,,,,,555555
7,2,,172165-75340, ,COLLAR,1,1,1,1,1,1,,,,,5555555
8,2,,172112-75770,,"'SPRING, STRAINER",1,1,1,1,1,1,,,,,5555555
9,2,,172112-75780, ,"'SPRING, STRAINER",1,1,1,1,1,1,,,,.555555>

10,2, ,26716-100002, ,""NUT M10™,1,1,1,1,1,1,,,,.555555>
11,2,,23080-010000, ,"CLAMP 10',1,1,1,1,1,1,,,,,,555555
13A,2,,172122-75331, ,"COVER (B), RESERVOIR",1,1,1,1,1,1,,,,,,555555
13B,2,,172122-75331-1, ,""COVER, TANK (GREEN)",1,1,1,1,1,1,,,,,5555555
14A,2,,172165-75401, ,"COVER CMP.,RESERVOIR",1,1,1,1,1,1,,,,,,555555
14B,2,,172165-75401-1, ,"COVER,",1,1,1,1,1,1,,,,,5555545
15A,2,,172165-75450, ,PLATE,1,1,1,1,1,1,,,,,5555535
15B,2,,172165-75450-1, ,""PLATE (GREEN)"",1,1,1,1,1,1,,,,5555555>
16,2,,172165-75460, ,GASKET,1,1,1,1,1,1,,,,.,555455>
17,2,,172165-75480, ,ELEMENT,1,1,1,1,1,1,,,,,,555554

17-1,2,,172165-

75481, ,ELEMENT,1,1,1,1,1,1,N,,,M21424, ,M21424 , ,M21424 , ,M21424 , ,M21424 , ,M21424
18,2,,172165-75490, ,HOSE ,1,1,1,1,1,1,,,,.,555555>»
19,2,,172122-75600, ,"GAUGE, OIL LEVEL",1,1,1,1,1,1,,.,,.:55455>
20,3,,172122-75620, ,B0LT,2,2,2,2,2,2,,,,2555355>»
21,3,,172122-75630, ,GASKET ,4,4,4,4,4,4, ,,,:5335533»
22A,2,,172116-75850, ,'"PLUG, OIL FEED',1,1,1,1,1,1,,,,,,555555
22B,2,,172116-75850, ,'"PLUG, OIL FEED',1,1,1,1,1,1,,,,,,555555
23,2,,22134-240000, ,"WASHER 24",1,1,1,1,1,1,,,.,,.:5555>
23-1,1,,24341-000300, ,""0-RING 1A S-
30.0",1,1,1,1,1,1,S,,,M21659, ,M21659, ,M21659, ,M21659, ,M21659, ,M21659
24,2,,22137-100000, ,""WASHER 10,POLISHED",8,8,8,8,8,8,,,.55555554
25,2,,22417-200160, ,"COTTER PIN 2.0X16",1,1,1,1,1,1,,,,,.555555
26,2,,24311-000380, ,"0-RING 1A P-38.0",1,1,1,1,1,1,,,,,,555554
27,2,,24321-001350, ,"0-RING 1A G-135.0",2,2,2,2,2,2,,,5,3352222
28,2,,26013-100202, ,"'BOLT W/WASHER M10X20",8,8,8,8,8,8,,,555555515
29,2,,26022-050102, ,""SCREW M 5X 10",3,3,3,3,3,3,,,:55555555
30,2,,933171-23042, ,MAGNET,1,1,1,1,1,1,,,,,555555>»
31,2,,933171-23062, ,"PLUG 24, DRAIN",1,1,1,1,1,1,,,,.555455>
31-1,2,,172183-75750, ,"PLUG 24,
DRAIN",1,1,1,1,1,1,F,1, ,M21659, ,M21659, ,M21659, ,M21659, ,M21659, ,M21659
32,1,,22137-140000, ,"WASHER 14,POLISHED",4,4,4,4,4,4,,,,,5355554
33,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,4,4,4,4,,,,,.,.,3:5555
34,1,,26116-140302, ,""BOLT M14X 30 PLATED",2,2,2,2,2,2,,,,.555255>»
35,1,,26116-140452, ,"'BOLT M14X 45 PLATED",2,2,2,2,2,2,,,55353352135
36-1,1,,172126-16540, ,""CLAMP 10Xx70",1,1,1,1,1,1,,M,,,,,,.55>



6 EEhidy
Fig. HYD. OIL TANK

20 REFER TO Fig.37
28—§
2M—> 22
13 26 36
13 @ 28 Y | //‘ ~
27— 917 L 18
= 24—~A<E/
= - 14
8 LY
TS 27
{6 9
4 2
Bt UNo. 12
5 @ EtHLNg.(I)iJ\E-SIE—ﬁ?fiTe

’ 1 INC. (1) ~31
1

B

PREV10US NEYW

23— 23-1 -
31£ 311

Hi

B37-2(JP)



1,1,,172142-76100, ,CONNECTOR,1,1,1,1,1,1,,,
2,1,,172168-76100, ,"FLANGE 32.5,ROUND",1,1,
3,1,,172142-76130, ,"" JOINT 7/8UN-1/4"",1,1,1,
4,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,
4-1,1,,172168-76190, ,"'CONNECTOR PF1/2-
3/8,1,1,1,1,1,1,N,,,M21505, ,M21505, ,M21505, ,M21505, ,M21505, ,M21505
5,1,,172168-76240, ,""CONNECTOR UN7/8PF1/2'",1,1,1,1,1,1,,,,5555355>»
6,1,,172168-76620, ,""ELBOW,90RADJUSTABLE",2,2,2,2,2,2,,,,35555355>»
7,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,2,2,2,2,,,,.555255>»
8,1,,172165-76790, ,""CONNECTOR 1/4X1/2",2,2,2,2,2,2,,,5555533133
9,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",1,1,1,1,1,1,,,,,553355>
10,1, ,22137-100000, ,""WASHER 10,POLISHED",4,4,4,4,4,4,,,,:555535>»
11,1,,23391-040000, ,"' JOINT RGl 1/2",2,2,2,2,2,2,,,3555332225
12,1,,24315-000140, ,""0-RING 1B P-14.0",1,
13,1,,24315-000180, ,""0O-RING 1B P-18.0",1,
14,1, ,24315-000240, ,"0O-RING 1B P-24.0",1,
15,1, ,24321-000400, ,"0O-RING 1A G-40.0",1,
16,1,,26013-100252, ,"'BOLT W/WASHER M10X25
17,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,
18,1,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,,,5555555
19,1,,933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,5555535
20,1,,933166-24140, ,CONNECTOR,1,1,1,1,1,1,,,,.555555>»
21,1,,172168-76500, ,TUBE,1,1,1,1,1,1,,,,,,555555
22,1,,26013-100202, ,"BOLT W/WASHER M10X20',2,2,2,2,2,2,,,,333555555
23,1,,172168-78100, ,"HOSE 44_.5X57.5",1,1
24,1,,172168-78110, ,""HOSE G820YY040",1,
25,1,,172168-78120, ,""HOSE G816YY044",1,
26,1,,172168-78140, ,""HOSE G608BY042",1,
27,1,,172168-78150, ,""HOSE G208CV130',2
28,1,,172168-78160, ,'"HOSE G208CV140",
29,1,,23000-022000, ,"CLAMP 22'",2,2,
30,1,,23000-041000, ,"CLAMP 41" .,4,
31,1,,23000-048000, ,"CLAMP 48" .4,
32,1,,23000-070000, ,"CLAMP 70",4,
33,1,,172165-76780, ,B0DY,2,2,2,2,

51
1,

1 1,1,
1 1,1,
1 1,1,
1 1,1,
' 4,4,

1
1
1
1
4,4,4,4,4,4, ,,,55555555
1



SHEECE (Y0~ 2" ~n"h77)
Fig.(s‘?'

HYD. OIL PIPING(TANK~PUMP~VALVE)

fkghm s
HYD. OIL TANK

. O T
“27

% >

B37-2(JP)



,,172730-75140, ,ADAPTOR,2,2,2,2,2,2,,,,55353555
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',1,1,1,1,1,1,,,,5555355>»
,»933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,,,,5,5>
,»24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,2,,,,3.55555>»
,,933152-24120, ,"0-RING (B)",4,4,4,4,4.,4,,,,,,,.,.,,
»»933152-24120, ,""0-RING (B)",3,3,3,3,3,3,,,,,,55555>
1,,933155-08481,,"CONNECTOR (A)",4,4,4,4,4,4,,,,,3355233>
8,1,,172168-78500, ,HOSE,1,1,1,1,1,1,,,,,,
9,1,,172168-78510, ,'""HOSE G206BC145",1,1,1
10,1,,172168-78520, ,""HOSE G206BC153",1,1,
11,1,,172168-78530, ,""HOSE G206BC145",1,1,
12,1,,172168-78540, ,""HOSE G206BC145",1,1,
13,1,,172168-78550, ,""HOSE G206BC135",1,1,
14,1,,172168-78700, ,"SUPPORT ASSY, HOSE",1,1,1,
16,2,,172168-78760, ,RUBBER,1,1,1,1,1,1,W,,,"FRO
isTt, ,"FROM 1ST",,

17,1,,172168-78920, ,""HOSE P208CC080S",1,1,1,1,1,1,,,,.,555555>
18,1,,172168-78960, ,""HOSE P206BC080S",1,1,1,1,1,1,,,,,555555>»
19,1,,22217-100000, ,"SPRING WASHER 10',2,2,2,2,2,2,,,,.555255>»
20,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,2,2,,,5535555575
21,1,,26116-100652, ,"'BOLT M10X 65 PLATED",2,2,2,2,2,2,,.,:.352553
22,1,,172142-76160, ,"JOINT 3/74UN-3/8",3,3,3,3,3,3,,,55555335>5
23,1,,172165-78150, ,GROMMET ,1,1,1,1,1,1,,,,,,555554
24,1,,172168-78590, ,CLAMP,1,1,1,1,1,1,,,,.555455>
25,1,,172168-78740, ,""COVER ASSY',1,1,1,1,1,1,,,,.555455>
26,2,,172168-78760, ,RUBBER,1,1,1,1,1,1,,,,.4.55545>»

1,1
2,1
3,2
4,1
5,1
6,1
7

1111111111111111

1sT1", ,""FROM 1ST",,"FROM



6 8 SHIEBRRE (N W7 ~1-4, 77-4)
Fig. HYD. OIL P!PING(VALVE~MOTOR, BOOM)

EEFL—FnNT
TURNING BRAKE VALVE

/”ﬁ@f— =4
TURNING MOTOR

'S

&7 avrO—NsNT
3 & “ CONTROL VALVE

B37-2(JP)



,1,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,2,2 . 35325325732
.2,,933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,75524515

,1,,172312-76220, ,""CONNECTOR 1/4-3/4UN",3,3,3,3,3,3,.,555555555

, »23391-020000, ,"JOINT RGI1/4™",2,2,2,2,2,2, 5553555235

, »23393-020000, ,""JOINT 90RGI1/4",3,3,3,3.,3,3,,422559522993

, »23393-030000, ,""JOINT 90RGI 3/8",4,4,4,4,4,4, ., ,2352524
,,933152-24120, ,"0-RING (B)™,2,2,2,2,2,2,,1,420s4445
8,1,,933152-24120,,"0-RING (B)",3,3,3,3,3,3,,:555332335
9,1,,933155-08481,,""CONNECTOR (A)",2,2,2,2,2,2, 55352332325
10,1,,172168-78180, ,""HOSE P204BE112S™,1,1,1,1,1.,1,,,.45555255
10-1,1,,172168-78181, ,"'"HOSE
p204BB127S'*,1,1,1,1,1,1,N,,,M49999, ,M49999, ,M49999, ,M49999, ,M49999, ,M49999
11,1,,172168-78190, ,"'"HOSE P204BC195S",1,1,1,1,1,1,,,,,55555 55
11-1,1,,172168-78191, ,"'"HOSE
pP204BC195s",1,1,1,1,1,1,N,,,M49999, ,M49999, ,M49999, ,M49999, ,M49999, ,M49999
12,1,,172141-78240, ,HOSE,1,1,1,1,1.,1,....555555»

13,1,,172168-78280, ,"'"HOSE P204BE135",1,1,1,1,1,1,,,,,55555 55
14,1,,172131-78600, ,HOSE,1,1,1,1.,1,1,,....5555555
15,1,,172168-78900, ,"'HOSE P206BCO70S',1,1,1,1,1,
16,1,,172168-78940, ,""HOSE P206BC089S™,1,1,1,1,1,1,,,.45555255
17,1,,172168-78980, ,""HOSE P204BC100S",2,2,2,2,2,2,,, 555522252
18,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,1,1,1.,1,,,.::555555
19,1, ,24315-000110, ,"'0-RING 1B P-11.0",1,1,1,1,1,1,,,,,5555555
20,1,,172168-76140, ,""CONNECTOR UN3/4PF1/4",1,1,1,1,1,1,.,,,55555555
21,2,,933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,.5555922%

N~NoOo o~ WNR

1
2
1
1
1
1
1



69 HEBE(N B ~24N b, 2797)
Fig.

HYD. OIL PIPING(VALVE~SWIVEL, SWING)

AL TETL YL
SWING CYL.

==y 7AYo
<2 CONTROL VALVE

s E VAV AY P
LOW-H1GH VALVE

e
24 RNTIL T
SWIVEL JOINT

B37-2(JP)



,»,172168-76150, ,""CONNECTOR UN7/8PF1/2",2,2,2,2,2,2, 45335325224
,,933152-07400, ,"0-RING (A)",2,2,2,2,2,2,,,,410s4445
,,172141-76220, ,NIPPLE,1,1,1,1,1,1,,,,,5555555

, »23391-060000, ,"JOINT RGI 3/4",1,1,1,1,1,1,,..:5555555

, »23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,1,1,.,1,,,...4455
,»,172168-76170, ,""CONNECTOR 12,ROUND*,1,1,1,1,1,1,...05555555
1,,933171-24901, ,CONNECTOR,1,1,1,1,1,1,,,...5555555
8,2,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,,,.,...54.>
9,1,,172168-78240, ,""HOSE G612BY165S",1,1,1,1.,1.1,...:5555555
10,1,,172168-78260, ,""HOSE G608BY112S™,1,1,1,1,1,1,,,.::555255
11,1,,172168-78470, ,""HOSE G608BE043",1,1,1,1,1,1,,,,,5555555
12,1,,23000-022000, ,""CLAMP 22™,1,1,1,1.,1,1,.,..55555555

13,1, ,23000-035000, ,""CLAMP 35",1,1,1,1.,1,1,,..55555555
14,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,1,1,1,1,.,,,55555555
15,2,,24315-000140, ,""0-RING 1B P-14.0",1,1,1,1,1,1,,.,..:555245
16,1,,172165-76220, ,NIPPLE,1,1,1,1,1.,1,....555555»
17,1,,172312-17260, ,"'"GROMMET 22X2.3",1,1,1,1,1,1,,1,,,,,555 55
18,1,,172142-76290, ,"'"GROMMET 28X2.3",1,1,1,1,1,1,,1,,,,,55555

1,1
2,2
3,1
4,1
5,1
6,1
7



70 HERE(S-2)
Fig. HYD. OIL PIPING(RETURN)

HYD, O1L TANK

AARWNTIAq 2}
SWIVEL JOINT

B37-2(JP)



1,2,,172168-76300, ,"JOINT, 3RD",1,1,1,1,1,1,,,,,5555545
2,2,,172112-77420, ,""CONNECTOR PF1/2PT3/4',1,1,1,1,1,1,,,,:555355>»
3,2,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,1,1,,,,5555555>
4,2,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,1,1,,,,,,55555>
5,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,2,,,,55533535
6,2,,933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,,522221»
7,2,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,2,2,,3,5533552335
8,2,,172168-78370, ,""HOSE G208BC127',1,1,1,1,1,1,,,,,5555555
9,2,,172168-78460, ,"'"HOSE G208BC145",1,1,1,1,1,1,,,,,,555555
10,2,,172137-75570, ,""ADAPTER PF1/2",1,1,1,1,1,1,,,,,553555>
11,2,,172151-76600, ,""ADAPTER PF3/4,BLIND",1,1,1,1,1,1,,,,,555555>

11-1,2,,23871-060000, ,'"PLUG
PT3/4,SCREW",1,1,1,1,1,1,S,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
12,2,,172165-03230, ,"LABEL, P.T.0.",1,1,1,1,1,1,,,,,,555555
12-1,2,,172165-03231, ,""LABEL,
p.7.0.",1,1,1,1,1,1,N,,,M21976, ,M21976, ,M21976, ,M21976, ,M21976, ,M21976
13,2,,172142-76200, ,"" JOINT,
ELBOW',1,1,1,1,1,1,wW,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
13-1,2,,172142-76201, ,""JOINT,
ELBOW",1,1,1,1,1,1,N,,,M21694, ,M21694, ,M21694, ,M21694, ,M21694, ,M21694
14,2,,172142-76270, ,"JOINT 1/2,
SwWIveL",1,1,1,1,1,1,w,,,M21504, ,M21504, ,M21504, ,M21504 , ,M21504, ,M21504
14A,3,,172142-77040, ,"'SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

15,2,,172142-76280, ,"JOINT 3/4,
SwWiveL",1,1,1,1,1,1,w,,,M21504, ,M21504, ,M21504, ,M21504 , ,M21504 , ,M21504
15A,3,,172142-77050, ,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt,,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

16,2,,172168-78450, ,"'HOSE
G3oseco92',1,1,1,1,1,1,W,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
17,2, ,172142-

78850, ,HOSE,1,1,1,1,1,1,W,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
18,2,,26013-100252, ,""BOLT W/WASHER
M10x25",2,2,2,2,2,2,W,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504



Y00K2821-1
F{TNaOOOYO0K2821-1
ALV Sep o9 7 P.T. 0. (AEBCE(7V-h: BFRAHR)

Fig. P.T.0. HYD.OIL PIPING(FRAME:UNIFLOW SPEC. )

S 2~ - sm—
. ? > P ~ i
B% @.\\1’,\,‘/ : JQ:\:I% )

PREVI0US o)

PTOBER*:y P(ZFL—LI Y F)
P. T. 0. CONFLUENCE KIT{FRAME END)
172168-T4600

172168-74601

EHBNo. 300 R UNo. 1, 1-1ORE#IR
IEENo. 88 SR L& b,

Detail is shown in Fig. 88.

B37-2(JP)



,»»,172142-76130, ,"JOINT 7/8UN-1/4",1,1,1,1,1,1,,,,,5555535
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',2,2,2,2,2,2,,,53555335>5
,»933152-24120, ,"0-RING (B)",2,2,2,2,2,2,,,,,,,,555>
,»,172168-76130, ,""CONNECTOR UN3/4PF3/8,1,1,1,1,1,1,,,,,:55555>
,,933152-24120, ,"0-RING (B)",1,1,1,1,1,1,,,,,,,5,55>
,»,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,1,1,,,,,5555535
2,,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,1,1,1,1,,,,,5552355
8,3,,933152-24120,,"0-RING (B)",1,1,1,1,1,1,,,,,,,,,,,,
9,2,,172312-76180, ,""NIPPLE 1/2X3/8",1,1,1
10,2,,172124-76350, ,""CONNECTOR 1/2",1,1,1
11,3,,933152-07400, ,"0-RING (A)",1,1,1,1,1,1,
12,2,,23391-040000, ,"JOINT RGI 1/2',1,1,1,1,1
13,2,,23391-060000, ,"JOINT RGI 3/4'",1,1,1,1,1
14,2,,23393-040000, ,"JOINT 90ORGI 1/4',1,1,1,1,
14-1,2,,172168-

76660, ,CONNECTOR,1,1,1,1,1,1,S,,,*1993.02, ,*1993.02, ,*1993.02, ,*1993.02, ,*1993.0
2,,*1993.02

15,2,,933152-07400, ,"'0O-RING (A)",1,1,1,1,1,1,,,,,555555>

16,2,,172130-78220, ,HOSE,1,1,1,1,1,1,,,,
17,2,,172168-78230, ,""HOSE P206BB070",1,1
18,2,,172168-78230, ,""HOSE P206BB0O70",1,1
19,2,,172168-78330, ,""HOSE G608BC058",1,1
20,2,,172168-78340, ,""HOSE G212BC068",1,1
21,2,,172165-

76270, ,NIPPLE,1,1,1,1,1,1,W,,,*1993.02,,*%1993.02,,*1993.02, ,*%1993.02, ,*1993.02,,
*1993.02

22,2,,23391-040000, ,"JOINT RGI
i/2*,1,1,1,1,1,1,w,,,*1993.02,,*1993.02, ,*1993.02, ,*1993.02, ,*1993.02, ,*1993.02
23,1,,172168-76300, ,"JOINT, 3RD",1,1,1,1,1,1
24,1,,22137-100000, ,"WASHER 10,POLISHED",2,
25,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,
26,1, ,23871-040000, ,"PLUG PT1/2,SCREW",1,1,
27,1,,26013-100202, ,""BOLT W/WASHER M10X20',
28,1,,933152-24120, ,"0-RING (B)",2,2,2,2,2,
29,1, ,933166-24120, ,""CONNECTOR PF1/2-10",2,
30,1,,172168-78370, ,""HOSE G208BC127'',1,1,1,
31,1,,172142-76201, ,"JOINT, ELBOW",1,1,1,1, 2335339335303

32,1,,172142-76270, ,""JOINT 1/2, SWIVEL",1,1,1,1,1,1,,,,,,.5555>
32A,2,,172142-77040, ,""SEAL SET",1,1,1,1,1,1,wW,,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

33,1,,172142-76280, ,"'JOINT 3/4, SWIVEL",1,1,1,1,1,1,,,,,555555>
33A,2,,172142-77050,,,1,1,1,1,1,1,wW,,,"FROM 1ST",,"FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST"

34,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,,3:3555555
35,1,,172168-78450, ,""HOSE G308BC092'",1,1,1,1,1,1,,,,.555455>
36,1,,172142-78850, ,HOSE,1,1,1,1,1,1,,,,.555555>

1,2
2,2
3,3
4,2
5,3
6,2
7

1212111111177777

2
1
1
2,2,2,
2,555,
2,2,2,2,2,,,,55559595
1,1,1,

1.1,



Y00K2821-1
%ﬁNuOOVt)‘Yg%% ‘_‘02982 1-1
]%f??ﬁfsev-ﬂ% 7 P.T.0. jEECE (7V-A: SiftER)

Fig. P.T.0. HYD.OIL PIPING(FRAME :CONFLUENCE SPEC. )

MED Y bO— () HE
% HYD. DIL CONTROL(NEW)SPEC.
g 14-1
-~ @—
32—~32A~§ %’33‘\’ C@
i 2]22
—® : -~
fEghm ey o
‘ @ HYD. OIL TANK

g ba—Ni S
- CONTROL VALVE

< Q \! -
® \ \\\& T 5

\
23
@! e
35 / PTO &R+ H(TOY kLX)

P. T. O_ CONFLUENCE KIT(FRONT LEVER) @E,&\L—
172170-74620

H [ .
172170- 74621 Sty >
B ENo. 3000 B UNo. 34A, 34A- 1O M 12 '16/\" P vl
HEN..BBE SR FEE Y, S

Detai!l is shown in Fig. 88,

P.T.O. &%+~ (T A FLiX—)

P. T. 0. CONFLUENCE KIT(SIDE LEVER)
172170-74630

172170-74631

15 B No. 300 B {H L No. 34B, 34B- 1O Sl 1
FENe. 885 BB (XX 1y,

Detail is shown in Fig. 88. B37-2(JP)




,»»,172123-76120, ,"'CONNECTOR PF1/4",2,2,2,2,2,2,,,5555533135
,»,23391-020000, ,""JOINT RGI11/4',2,2,2,2,2,2,,,53555355>5
,»,23391-030000, ,""JOINT RGI 3/8",2,2,2,2,2,2,,,53555335>5
»»23394-020000, ,""JOINT 45RG11/4",2,2,2,2,2,2, ,,355552225
»»23394-020000, ,""JOINT 45RG11/4",2,2,2,2,2,2, ,,3555533133
»»23394-030000, ,"JOINT 45RGI 3/8",2,2,2,2,2,2,,,5555533135
1,,24315-000110,,"0-RING 1B P-11.0",2,2,2,2,2,2,,,,3555533>»
8,1,,24315-000180, ,"0-RING 1B P-18.0",4,4,4,4,4,4,,,,,,3555555
9,1,,933160-01370, ,""CONNECTOR PF1/2-3/8",4,4,4,4,4,4,,,,,,,:355>»
10,1,,172168-78200, ,""HOSE P204AB043",2,2,2,2,2,2,,,5,35352533
11,1,,172148-78220, ,HOSE ,2,2,2,2,2,2,,,,3:5535535»

RPRR R R R

1
2
3
4
5
6
7

12,1,,172148-78230, ,HOSE ,2,2,2,2,2,2,,,,3555535»
13,1,,172142-78310, ,HOSE ,2,2,2,2,2,2,,,,3:5535535»
14,1,,172142-78320, ,HOSE,2,2,2,2,2,2,,,,.:55221»
15,1,,172142-78340, ,HOSE,2,2,2,2,2,2,,,,,5355533



Fig 7 3 SHERE(159770-4)

HYD. OIL PIPING(TRACK FRAME)

- kS uDy ,
LADE CYL. ”

7
B
s

SN

St

B37-2(JP)



1A,1,,172142-76500, ,"PIPE(A), BOOM",1,1,1,1,1,1,,,,,555555>
1B,1,,172142-76500-1, ,"TUBE A W/BUSH, BOOM",1,1,1,1,1,1,,,,,,555555
2A,1,,172148-76500, ,"PIPE(L), ARM",1,1,1,1,1,1,,,,,5555555
2B,1,,172148-76500-1, ,"TUBE,ARM L(GREEN:85)",1,1,1,1,1,1,,,,,5555555
3A,1,,172142-76520, ,"PIPE(B), BOOM™,1,1,1,1,1,1,,,,,555555>5
3B,1,,172142-76520-1, ,""TUBE B W/BUSH, BOOM™,1,1,1,1,1,1,,,,5555555>5
4A,1,,172148-76520, ,"PIPE(L), BUCKET",1,1,1,1,
4B,1,,172148-76520-1, ,""PIPE(L), BUCKET',1,1,1
5A,1,,172148-76540, ,"PIPE(R), BUCKET",1,1,1,1,
5B,1,,172148-76540-1, ,"PIPE(R), BUCKET",1,1,1,
6A,1,,172142-76560, ,"PIPE(R), ARM™,1,1,1,1,1,1
6B,1,,172142-76560-1, ,""TUBE R W/BUSH, ARM",1,1
7A,1,,172141-76670, ,"CLAMP, PIPE(A)',6,6,6,6,6 2335339335303
7B,1,,172141-76670-1, ,""CLAMP, TUBE (GREEN)",6,6,6,6,6,6,,,,55555555
8A,1,,172141-76680, ,"'CLAMP, PIPE(B)",3,3,3,3,3,3,,,:555555135
8B,1,,172141-76680-1, ,""CLAMP, TUBE (GREEN)",3,3,3,3,3,3,,,553555557>5
9,1,,22217-080000, ,"'SPRING WASHER 8',6,6,6,6,6,6,,,,55555555

10,1, ,26013-100352, ,""BOLT M10X 35",6,6,6,6,6,6,,,,55555555
11,1,,26717-080002, ,""NUT 8",6,6,6,6,6,6,,,,5,555555
12,1,,172142-78270, ,HOSE, 2,2,
13,1,,172142-78281, ,HOSE, 1,1,
14,1,,172142-78290, ,HOSE, 1,1,
15,1,,172146-78640, ,HOSE, 1,1,
16,1,,172168-78771, ,""HOSE G20
17,1,,172122-17190, ,CLIP,2,2,

1,1
»1,1,1,,.55555055

1,1

1,1

j—:l,l,,,,,,,,,,,,

" 11111111111111111111111

2,2,2
1,1,1
1,1,1
1,1,1,,..55353335
BO85W
2,2,2

’ 11111111111



74 JAERCE (T -4)
Fig. HYD. OIL PIPING(BOOM)

REFER TO Fig §3

P—LIUTS
ARM CYL.

T—LU
BOOM CYL.

FAS AT R IR
BUCKET CYL.

B37-2(JP)



1A,1,,172170-74500, ,"P.T.O. KIT(ARM END)*,1,1,1,1,1,1,,1,,,,55555>
1A-1,1,,172170-74501,,"P.T.0. KITCARM
END)**,21,1,21,1,1,1,S,1,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
1B,1,,172170-74500-1, ,"P.T.O.KIT(ARM END)85',1,1,1,1,1,1,,1,,,,,,,,,>
1B-1,1,,172170-74501-1, ,"P.T.O0.KIT(ARM
END)85",1,1,1,1,1,1,S,1, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
2,2,,172142-76270, ,"' JOINT 1/2,
SwWIveL",1,1,1,1,1,1,2,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504 , ,M21504
2A,3,,172142-77040, ,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST",,"FROM 1ST",,"FROM
isTt",,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

2A-1,3,,172142-77040, ,""'SEAL
SeET*,1,1,1,1,1,1,72,,,M21504, ,M21504 , ,M21504 , ,M21504 , ,M21504 , ,M21504
3,2,,172142-76280, ,"' JOINT 3/4,
SwiveL,1,1,1,1,1,1,7,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
3A,3,,172142-77050, ,"SEAL SET",1,1,1,1,1,1,W,,,"FROM 1ST',,"FROM 1ST',,"FROM
isTt, ,"FROM 1ST",,"FROM 1ST",,"FROM 1ST"

3A-1,3,,172142-77050, ,""SEAL
SET*,1,1,1,1,1,1,72,,,M21504, ,M21504 , ,M21504 , ,M21504 , ,M21504 , ,M21504
4,2,,26013-100252, ,""BOLT W/WASHER
M10x25",2,2,2,2,2,2,7Z,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
5,2,,172168-78450, ,""HOSE
Gsossco092,1,1,1,1,1,1,7,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
6,2,,172142-

78850, ,HOSE,1,1,1,1,1,1,7,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
7,2,,172142-76200, ," JOINT,
ELBOW",1,1,1,1,1,1,Z,,,M21504, ,M21504, ,M21504, ,M21504, ,M21504, ,M21504
8A,2,,172142-76940, ,"CLAMP 3/4",2,2,2,2,2,2,,,553355233>

8B,2,,172142-76940-1, ,CLAMP,2,2,2,2,2,2, ,,,553553524
9A,2,,172142-76950, ,""CLAMP 1/2",3,3,3,3,3,3,,..55553555
9B,2,,172142-76950-1, ,CLAMP,3,3,3,3,3.,3,,..,555555>
10,2,,172142-77100, ,"VALVE, STOP",2,2,2,2,2,2,,,.4553533524

10-1,2,,172142-77101, ,""STOP
VALVE",2,2,2,2,2,2,N,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641
10-1A,3,,172142-77150, ,"'SEAL
SET",2,2,2,2,2,2,W,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641

10-1F, 3, ,22242-000300, ,""CIRCLIP
30",2,2,2,2,2,2,W,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641
11,3,,172142-77110, ,"BODY,
VALVE",2,2,2,2,2,2,Z2,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641
12,3,,172142-77120, ,""RING, BACK
up*,2,2,2,2,2,2,2,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641

13,3, ,172142-

77130, ,VALVE,2,2,2,2,2,2,Z2,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641
14,3,,172142-77140, ,"RING, BACK
up",2,2,2,2,2,2,2,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641

15,3, ,22242-000200, ,""CIRCLIP
20",2,2,2,2,2,2,7,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641

16,3, ,22351-040010, ,"'SPRING PIN
4X10",2,2,2,2,2,2,7,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641

17,3, ,24315-000160, ,""O-RING 1B P-
16.0",4,4,4,4,4,4,7,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641

18,3, ,24315-000200, ,"0-RING 1B P-
20.0",2,2,2,2,2,2,7,,,M21641, ,M21641, ,M21641, ,M21641, ,M21641, ,M21641
19,2,,22217-120000, ,"WASHER 12,SPRING",2,2,2,2,2,2,,,,.555455>5
20,2,,23394-060000, ,"JOINT 45RGI13/4",1,1,1,1

1,1
21,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,2,2,2,2,,,5555553135
22A,2,,172148-76700, ,"TUBE (A), 3RD,1,1,1,1,1,1,,,,5555555>
22B,2,,172148-76700-1, ,"TUBE A,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,,55545
23,2,,26013-120302, ,"BOLT W/WASHER M12X30",4,4,4,4,4.,4,,,,,:555555

24,2,,26013-120402, ,"BOLT M12X 40",3,3,3,3,3,3,,,
25,2,,26116-120552, ,"BOLT M12X 55 PLATED",2,2,2,2
26A,2,,172148-76720, ,"TUBE (B), 3RD',1,1,1,1,1,1,,,,5555555>
26B,2,,172148-76720-1, ,"TUBE B,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,,55545

:5:211111,,,,,,,



27,2,,172142-78500, ,HOSE,1,1,1,1,
28,2,,172142-78510, ,HOSE,1,1,1,1,
29A,2,,172148-76740, ,"TUBE (C), ,1,1,1,1,1,1,,,,5555559
29B,2,,172148-76740-1, ,"TUBE C,PTO(GREEN:85)",1,1,1,1,1,1,,,,,,555545
30,2,,172142-78860, ,HOSE,1,1,1,1,1,1,,,,.,555455>»

31,2,,172142-78870, ,HOSE,1,1,1,1,1,1,,,,.,555554

32A,2,,172142-78950, ,""CLAMP(A), HOSE™,1,1,1,1,1,1,,,,5555355>
32B,2,,172142-78950-1, ,""CLAMP A, HOSE",1,1,1,1,1,1,,,,,5555555
33,2,,172142-78960, ,""CLAMP(B) , HOSE",1,1,1,1,1,1,,,,,,,55545
34,2,,22217-120000, ,"WASHER 12,SPRING",1,1,1,1,1,1,,,,,,555555
35,2,,26116-120602, ,"'BOLT M12X 60 PLATED",1,1,1,1,1,1,,,,,5555555
36A,2,,172148-76760, ,"TUBE (D), 3RD,1,1,1,1,1,1,,,,5555555>
36B,2,,172148-76760-1, ,""TUBE D,PTO(GREEN:85)",1,1,1,1,1,1,,,,5555555>
37,2,,172125-81110, ,STAY,1,1,1,1,1,1,,2,,,,555555

38,2,,172142-81700, ,STAY(A,1,1,1,1,1,1,,2,,,,55555>5
39,2,,172142-81710, ,STAY(B,2,2,2,2,2,2,,2
40,2,,172142-81720, ,"STAY ASSY',2,2,2,2,2
41,2,,172142-81740, ,"SEAT, SCREW",4,4,4.,4

,2,,2,,,,,,,,,,
,4,4,,2,,,,,,,,,,



YOO0K2821-1

SRFTNa000Y00K2821-1
SEE H:1996 09

W] 7R PTOMEREG b
Fig. P.T.0. HYD.OIL PIPING(BOOM)

FP=LUd
ARM CYL.

—

BOOM CYL.

w
10-1 NEW

PREV10US

4

1

P.T.O.F o M(ZF—LT Y F)

P.7.0. KIT(ARM END)

172168-74500

172168-74501

BEENo. 750 RH UNo, 1, 1- 1D FEMIE
THENo. 88 BB KX 1y,

Detail is shown in Fig, 88.

1z
PREV10US

B37-2(JP)



,»,172156-76100, ,"'JOINT PF1/2-19",1,1,1,1,1,1,,,,,5555535

,,172148-76110, ,"JOINT, HOSE",1,1,1,1,1,1,,,,,5555555

,,172168-76110, ,"JOINT ASSY',1,1,1,1,1,1,,,,,,555555

,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,1,1,1,1,,,,,,55355>

,1,,172157-76150, ,"'CONNECTOR 3/8-1/4'",1,1,1,1,1,1,,,,,555555>5

,1,,172157-76150, ,"'CONNECTOR 3/8-1/4',1,1,1,1,1,1

,1,,172168-76150, ,""CONNECTOR

N7/8PF1/2',1,1,1,1,,,Z,,,M21031, ,M21031, ,M21031, ,M21031,,

8,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,1,1,,,,.,555555543

8-1,1,,172730-75140, ,ADAPTOR,1,1,1,1,1,1,S,,,M21031, ,M21031, ,M21031, ,M21031,,

9,1,,172141-76220, ,NIPPLE,1,1,1,1,1,1,,,,,5:555545

10,1,,172165-76220, ,NIPPLE,1,1,1,1,1,1,,,,,5555555

11,1,,172165-76270, ,NIPPLE,1,1,1,1,1,1,,,,,5555555

12,1,,23391-020000, ,"JOINT RGI1/4",1,1,1,1,1,2,,,,,,55355>

13,1,,23393-020000, ,"JOINT 90RGI1/4",1,1,1,1,1,1,,,,,555555>5

14,1, ,23393-030000, ,"JOINT 9ORGI 3/8",1,1,1,1,1,1,,,,,555555>5

15,1,,23871-020000, ,""PLUG PT1/4,SCREW",1,

16,1, ,24315-000110, ,"0O-RING 1B P-11.0",1,

17,1,,24315-000140, ,"0O-RING 1B P-14.0",1

18,1,,24315-000140, ,""O-RING 1B P-14.0",1

19,1, ,24315-000140, ,"O-RING 1B P-14.0",1
1
2

1
1
1
1
1

1
2
3
4
5
6
7
U

1,
1 )
»1

,1

.1
20,1,,24315-000180, ,"0-RING 1B P-18.0",1,1
21,1,,26013-100202, ,""BOLT W/WASHER M10X20*
22,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,Z,,
23,1,,172168-78130, ,""HOSE G812YY043',1,1,1,1,1,
24,1,,172168-78170, ,""HOSE P204CE140",1,1,1,1,1,1,,..,3555545
25,1,,172148-78190, ,HOSE,1,1,1,1,1,1,,,,,,555555
26,1,,172168-78270, ,""HOSE G608BB026",1,1,1,1,,,,,,5555555>»
26-1,1,,172168-78271, ,""HOSE
G606EY127S",1,1,1,1,1,1,S,,,M21031, ,M21031, ,M21031, ,M21031,,

27,1,,172168-78400, ,""HOSE G803BY050",1,1,1,1,1,1,,..,3555545
28,1,,172168-78890, ,""HOSE G804EY050",1,1,1,1,1,1,,,,,5555545

PNNRRRRPP
NERRPPRRE

»1,
1
1
1
1
1
2
M21031,,M21031,,M21031,,M21031,,
1

29,1,,23000-016000, ,"CLAMP 16",1,1,1,1,1,1,,,,,,555555

30,1,,23000-035000, ,"CLAMP 35",4,4,4,4,4,4,,,,,,:35555

31,1,,23010-014000, ,"CLAMP 14" ,3,3,3,3,3,3,,.:55535554

32,1,,23010-014000, ,"CLAMP 14" ,1,1,1,1,1,1,,,,,5555555

33,1,,23010-014000, ,"CLAMP 14",1,1,1,1,1,1,,,,,5555535
34,1,,172168-78300, ,""HOSE G704YY025',1,1,1,1,1,1,,,,.555455>
35,1,,172126-11510, ,"BAND 300",2,2,2,2,2,2,,,,455535255

36,1,,172168-76650, ,CONNECTOR,1,1,1,1,1,1,W,, ,M21031, ,M21031, ,M21031, ,M21031, ,
37,1,,23000-022000, ,"CLAMP 22',1,1,1,1,1,1,W,,,M21031, ,M21031, ,M21031, ,M21031, ,
38,1,,172116-74150, ,0-RING,1,1,1,1,1,1,W,,,M21031, ,M21031, ,M21031, ,M21031,,
39,1,,172116-74320, ,PLUG,1,1,1,1,1,1,W,, ,M21031, ,M21031, ,M21031, ,M21031,,



7 a2 bO—IVEREF V7 ~0-MN VT ~15-7)
Fig. CONTROL PIPING(PUMP~LOW-HIGH VALVE~RETURN)

25

REFER TO Fig. 70

AANRNTIA b
SWIVEL JOINT

= T N B PR Y P
CONTROL VALVE

Ve 3 s
% ‘ > S o
. n} ) > '\ !
\‘_ . I
™~
Oo—nA307
LOW-HIGH VALVE
PREY10US
39
125::3
PREVIDUS
K 22
® 7
26 PREVI0US

B37-2(JP)



,»,172151-76030, ,"BOLT, PIPE JOINT",2,,2,,.,55535535535>»
,»,172151-76040, ,"BOLT, PIPE JOINT",2,,2,,,555535535533>»
,,172123-76120, ,""CONNECTOR PF1/4",8,.,8,,,5555535522335
,,172123-76120, ,""CONNECTOR PF1/4",5,.,5,,,,555533555555
»»,172165-76290, ,""CONNECTOR PF1/4-1/4",1,,1,,,,:355555523133
,»,172168-76550, ,"" JOINT PF1/4-0.9",1,,1,,,555535352355>5
1,,172162-76770,,"JOINT PF1/4",2,,2,,,3,5553522335>5
8,1,,23393-020000, ,"" JOINT 90RGI1/4",1,,1,,,,:555352233>
9,1,,24315-000110, ,"O-RING 1B P-11.0",8,,8,,,.,:5535555355>»
10,1,,24315-000110, ,""O-RING 1B P-11.0",7,,7,,535553555335>5
11,1, ,24315-000110, ,"0-RING 1B P-11.0",1,,1,,,,,5553555535
12,1,,24315-000180, ,""0-RING 1B P-18.0",4,,4,,,,,5553555535
13,1,,24315-000180, ,""0-RING 1B P-18.0",4,,4,,,,555535535535
14,1,,172126-11510, ,""BAND 300",7,,7,,535553522335>5
15,1,,172168-46870, ,BRACKET,1,,1,,,,,5555535555
16,1,,172165-78570, ,HOSE,2,,2,,,,,,,55555555
17,1,,172165-78580, ,HOSE,1,,1,,,,,5555555555
18,1,,172165-78590, ,HOSE,1,,1,,,,,5,5555555>5
19,1,,172168-79300, ,""HOSE G604BCO70",1,,1,,,,.5555525535
20,1,,172168-79310, ,""HOSE G604BCO70",1,,1,,,.5555552955>5
21,1,,172168-79320, ,""HOSE G604BC110S™,1,.1,.,..5553525535
22,1,,172168-79330, ,""HOSE G604BC110S",1,,1,,,,555535555535
23,1,,172168-79340, ,HOSE,1,.,1,,,,.5555555555
24,1,,172168-79350, ,""HOSE G604BC110",1,,1,,,.5555555355>5
25,1,,172168-79360, ,HOSE,1,,1,,,,,555555555>
26,1,,172168-79370, ,HOSE,1,.,1,,,,,5.55555555
27,1,,26013-100162, ,""BOLT M10X 16",2,,2,,,5555535535535

RPRR R R R

1
2
3
4
5
6
7



_ 77 3 P O—IIEEOs N - 5 {00 MEER)
Fig. CONTROL PIPING(FRONT LEVER, DIRECT SPEC. )

EAs3RIL
VIEWED FROM UPPER

YEIVSLT
REMOTE CONTROL VALVE

R s By A R g
CONTROL VALVE

L O-=NnAINT
LOW-HIGH VAVLE

B37-2(JP)



,»,172151-76030, ,"BOLT, PIPE JOINT",,2,,2,2,2,,,553555525
,»,172151-76040, ,"BOLT, PIPE JOINT",,2,,2,2,2,,,5535555535
,,172123-76120, ,""CONNECTOR PF1/4",,8,,8,8,8,,,535555355>5
,,172123-76120, ,""CONNECTOR PF1/4",.,5,,5,5,5,,,.,53555555>5
,»,172165-76290, ,"'CONNECTOR PF1/4-1/4",,1,,1,1,1,,,,,553355>
,»,172168-76550, ,""JOINT PF1/4-0.9",,1,,1,1,1,,,,,555555>5
1,,172162-76770,,"JOINT PF1/4",,2,,2,2,2,, 5553552335
8,1,,23393-020000, ,"JOINT 90RGI1/4",,1,,1,1,1,,,,5555355>5
9,1,,24315-000110, ,"0-RING 1B P-11.0",.,8,.,8,8,8,,,.,5555555
10,1,,24315-000110, ,""0-RING 1B P-11.0",,7,,7,7,7, 3523532233
11,1,,24315-000110, ,"O-RING 1B P-11.0",,1,,1,1,1,,,,,5555545
12,1,,24315-000180, ,"0-RING 1B P-18.0",,4,,4,4,4,,,,535235535
13,1,,24315-000180, ,"0O-RING 1B P-18.0",,4,,4,4,4,,,,53555535
14,1,,172126-11510, ,"'BAND 300", ,6,,6,6,6,,,,,,555555
15,1,,172122-79930, ,CLAMP, ,4,,4,4,4,,,.,.,535555
16,1,,172165-78580, ,HOSE, ,1,,1,1,1,,,,,,,,,,,>
17,1,,172165-78630, ,HOSE, ,2,,2,2,2,,,,,,,,,,,,
18,1,,172165-78640, ,HOSE, ,1,,1,1,1,,,,,,,,,,,,
19,1,,172165-79810, ,SPONCGE, ,2,,2,2,2,,,,,5355535
20,1,,172165-79220, ,HOSE, ,1,,
21,1,,172165-79290, ,HOSE, ,1,,
22,1,,172165-79300, ,HOSE, ,1,,
23,1,,172165-79310, ,HOSE, ,1,,
24,1,,172165-79340, ,HOSE, ,1,,
25,1,,172165-79350, ,HOSE, ,1,,
26,1,,172165-79360, ,HOSE, ,1,,

RPRR R R R

1
2
3
4
5
6
7

27,1,,172165-79370, ,HOSE, ,1,
28,1,,194202-56460, ,BAND, ,6,

w,,,,,""FROM 1ST",,,,"FROM 1ST",,

ORRRRERRRRR
ORRRRRRRR



CONTROL PIPING(SIDE LEVER, DIRECT SPEC. )

EnsRA
VIEWED FROM UPPER

78 A2 bO—IEEGY N - 5 {VIMEER)
Fig.
A

HEIAHANLT
REMOTE CONTROL VALVE

4 5y vo—nssns
CONTROL VALVE

o—n4 X7
- {OW-HIGH VALVE

B37-2(JP)



1A,1,,172168-74650, ,"MULTI VALVE KIT",,,1,,.,555355535535>5
1B,1,,172168-74660, ,""MULTI VALVE KIT",1,,,,55555355535535>5
2A,2,,172151-03550, ,"LABEL,PATTERN B",,,1,,,.555553555555
2B,2,,172165-03471,,LABEL,1,,,,,,:.555555555
3,2,,172123-76120, ,""CONNECTOR PF1/4",2,,2,,,5555553533525
4,2,,172141-76180, ,CONNECTOR,6,,6,,,5553555355553
6,3,,24315-000110,,"0-RING 1B P-11.0",6,,6,,,555553525535
7,2,,24315-000110,,"0-RING 1B P-11.0",2,,2,,,55555352553
8,2,,172126-11510, ,""BAND 300",8,,8,,,,,5555555555
9,2,,172165-78900, ,HOSE,1,,1,,,,,,.55555555
10,2,,172165-78910, ,HOSE,1,,1,,,,,555555555>5
11,2,,172165-78920, ,HOSE,1,,1,,,,,5,5555555>5
12,2,,172165-78930, ,HOSE,1,,1,,,,,555555555>5
13,2,,172165-78940, ,HOSE,1,.,1,,,,,,55555555>
14,2,,172165-78950, ,HOSE,1,,1,,,,,,55555555>
15,2,,172165-78960, ,HOSE,1,,1,,,,,555555555>5
16,2,,172165-78970, ,HOSE,1,,1,,,,,5555555555
17,1,,172151-76030, ,""BOLT, PIPE JOINT",2,,2,,,555553555535
18,1,,172151-76040, ,"BOLT, PIPE JOINT",2,,2,,,.5555555255>5
19,1,,172123-76120, ,""CONNECTOR PF1/4",8,,8,,.:555553533525
20,1,,172165-76290, ,""CONNECTOR PF1/4-1/4",1,,1,,,,:3555522335
21,2,,24315-000110, ,"0O-RING 1B P-11.0",1,,1,,,,W,,,N21853,,,,N21853,,,,
22,1,,24315-000110, ,"0-RING 1B P-11.0",8,,8,,,,555355535535>»
23,1,,24315-000180, ,"0-RING 1B P-18.0",4,.,4,,.,..53555335225
24,1, ,24315-000180, ,"0-RING 1B P-18.0",4,.,4,,..553555232224
25,1,,172168-46870, ,BRACKET,1,.,1,,,..555355553
26,1,,172165-78570, ,HOSE,2,.,2,,,,,,,,555555>
27,1,,172165-78580, ,HOSE,1,.,1,,,,,,555555555
28,1,,172165-78590, ,HOSE,1,,1,,,,,5555555555
29,1,,26013-100162, ,"BOLT M10X 16",2,.,2,,.5553555532523
30,1, ,23393-020000, ,"JOINT 90RGI1/4",1,,1,,,,5555553352>



79 32 b O—IIEEURWFY {T8E)
Fig. CONTROL PIPING(FRONT MULT! CHANGE SPEC.)

LtASRA
VIEWED FROM UPPER

YEIIALTS
REMOTE CONTROL VALVE

THFNRNTFy b(X+ /E:T70O2 b LIN=)
MULTI VALVE KIT(CANOPY:FRONT LEVER)
172168-74650

IHBNc. 79D R H UNo. 1AD FFM 12

EENe. BBEBR XL,

Detail is shown in Fig. 88.

IRNFHRNTFy M{FyEr:TOY L)
MULTI VALVE KIT(CABIN:FRONT LEVER}
172168-74660

J5 HNo. T90 R L No, 1BOFMIE

FHBNo. 88 BRI E L
Detail is shown in Fig. 88,

¥y B
CABIN SPEC.

* ¥ /EHE

CANOPY SPEC.

B37-2(JP)



1A,1,,172168-74670, ,""MULTI VALVE KIT",,,.,1,,..555555555>5
1B,1,,172168-74680, ,""MULTI VALVE KIT",,1,,,,.55555535535>5
2A,2,,172151-03550, ,"LABEL,PATTERN B",,,,1,,,555553555555
2B,2,,172165-03471, ,LABEL,,1,,,,,..555555555
3,2,,172123-76120, ,""CONNECTOR PF1/4",.2,,2,,,555553533525
4,2,,172141-76180, ,CONNECTOR, ,6,,6,,,553555355554
6,3,,24315-000110,,"0-RING 1B P-11.0",,6,,6,,5555535555535
7,2,,24315-000110,,"0-RING 1B P-11.0",,2,,2,,,55553525535
8,2,,172126-11510, ,""BAND 300",,6,,6,,,,,555555555
9,2,,172165-78940, ,HOSE, ,1,,1,,,,,.55555555
10,2,,172165-78950, ,HOSE, ,1,,1,,,,5,55555555
11,2,,172165-78960, ,HOSE, ,1,,1,,,,,,55555555
12,2,,172165-78970, ,HOSE, ,1,,1,,,,,,5555555>5
13,2,,172165-79060, ,HOSE, ,1,,1,,,,,,:555555>
14,2,,172165-79070, ,HOSE, ,1,,1,,,,,5.555555>
15,2,,172165-79080, ,HOSE, ,1,,1,,,,5,5555555>5
16,2,,172165-79090, ,HOSE, ,1,,1,,,,,,5555555>
17,1,,172151-76030, ,""BOLT, PIPE JOINT",,2,,2,,,555535535535
18,1,,172151-76040, ,"BOLT, PIPE JOINT",.2,,2,,,,,53555255>5
19,1,,172123-76120, ,""CONNECTOR PF1/4",.,8,,8,,:555555353525
20,1,,172165-76290, ,""CONNECTOR PF1/4-1/4",,1,,1,,,,335555523135
21,2,,24315-000110, ,"0O-RING 1B P-11.0",,1,,1,,.,W,,,,,M21853,,,,M21853,,
22,1,,24315-000110, ,"0-RING 1B P-11.0",,8,.8,,,.55355535555>»
23,1,,24315-000180, ,"0-RING 1B P-18.0",,4,.,4,,.,.3555335224
24,1, ,24315-000180, ,"0-RING 1B P-18.0",,4,,4,,.,53555232524
25,1,,172165-78580, ,HOSE, ,1,,1,,,,,.:5555555
26,1,,172165-78630, ,HOSE, ,2,,2,,,,,,,,,5555>
27,1,,172165-78640, ,HOSE, ,1,,1,,,,,,,5555555
28,1,,172165-79810, ,SPONGE, ,2,,2,,,,,,,555555>
29,1,,172122-79930, ,CLAMP, ,4, .4, ,,,,.,,55555>

30,1, ,23393-020000, ,"JOINT 90RGI1/4",,1,,1,,,55555533525



CONTROL PIPING(SIDE MULTI CHANGE SPEC. )

AR
VIEWED FROM UPPER LZF_

80 A b O—IVECEH Y IFFL sy (R)
Fig.
5

YEI LT
REMOTE CONTROL VALVE

RS
O—nAd1n7
LOW-HIGK VAVLE

THNFNRLTEy b (Fy /BB A FLR—)
MULTI VALVE KIT{CANOPY:SIDE LEVER)
172168-74670

THENo. 80> B LNo. 1AD M1

HEN. BBEER (IS,

Detail is shown in Fig, 88.

THFIRATEy PR EX A FL/S—)
HULT! VALVE KIT(CABIN:SIDE LEVER)
172168-74680 .

HHNo. 800 B H UNo. 1B FEMIX

Fy Ut +r /s EHE HENo. 88 BB LS 1,

CABIN SPEC, CANOPY SPEC. Detail is shown in Fig. 88.

B37-2(JP)



,,172123-76120, ,""CONNECTOR PF1/4",8,8,8,8,,,5553535555575
,,24315-000110, ,"0-RING 1B P-11.0",8,8,8,8,,,,55535555535
,,172168-79100, ,""HOSE G604BCO30 A"™,1,1,1,1,,,,,5535555535
,,172168-79110, ,""HOSE G604BCO70S B",1,1,1,1,,,,5555555555
,,172168-79120, ,""HOSE G604BCO70S C",1,1,1,1,,,,:555555555
,»,172168-79130, ,""HOSE G604BCO30 D",1,1,1,1,,,,,5535555595
2,,172168-79140, ,""HOSE G604BCO70 E",1,1,1,1,,,,,5535555535
8,2,,172168-79150, ,""HOSE G604BC095S F",1,1,1,1,,,,.,5535555535
9,2,,172168-79160, ,""HOSE G604BC0O95S G",1,1,1,1,,,,,55555555>
10,2,,172168-79170, ,""HOSE G604BCO30 H",1,1,1,1,,,,5555555535
11,1,,172123-76120, ,"CONNECTOR PF1/4",5,5,5,5,,,555555335555
12,1,,172168-76550, ,"' JOINT PF1/4-0.9",1,1,1,1,,,,,5555355555
13,1,,172162-76770, ,"' JOINT PF1/4",2,2,2,2,, 5533555332233
14,1, ,24315-000110, ,"0O-RING 1B P-11.0",7,7,7,7,,,3355532523
15,1,,24315-000110, ,""0-RING 1B P-11.0",1,1,1,1,,,,555555553>

1,2
2,2
3,2
4,2
5,2
6,2
7



81 O bO—IVECE(INVFFvy )
Fig. CONTROL PIPING(MULTI CHANGE SPEC. COMMON)

o
1 o—-2
6 \
4—? r\ =

—

| 2

/ THNFFIIIINT

3

1-—§i
2/:'-10 1 6
S22

e j

\
\

1

—— 9
=2 | PRYTG O
2] ‘] @

7®@

\/ MULT| CHANGE VALVE

~.

: I RO—iNT
\/\_> CONTROL VALVE

’

En
L

-— "

THAFNANTEy b (Fy/E:TOY LI
HULT| VALVE KIT(CANOPY:FRONT LEVER)
172168-74650

1H B No, T80 B LNo, IADFEMIX

HEHHENo 88 EMC & 0y,

Detail is shown in Fig. 88.

THFRANLTFy P(FyEr: 702 sLIX—)
MULT! VALVE KIT(CABIN:FRONT LEVER)
172168-74660

IHHBNo, 790 B LNo. 1IBOSElli2

AN 88EBB(IEES LY,

Detail is shown in Fig, 88,

i

THFALTHy b (Fr JEH A FLA—)
MULT| VALVE XET(CANOPY:SIDE LEVER)
172168-74670

JE BNo, 800 K1 UNo. 1AD 3 12

IEBNo. 88 ER ( FE& Ly,

Detail is shown in Fig, 88.

THFNRNATF o F(FrEr A FLi-—)
MULTI VALVE KIT(CABIN:SIDE LEVER)
172168-74680

IHHNo. 800 B H LNo. 1BO#IE
JHBNo. 88 B & 1,

Detai! is shown in Fig. 88.

B37-2(JP)



1
2
3
4
5
6

RPRR R R R

,172112-77580, ,"JOINT 1/8",1,1,1,1,1,1,,,,55555535
,172141-77800, ,""JOINT, GREASE"™,4,4,4,4,4,4,,,,,555535>»
,172142-77800, ,HOSE,1,1,1,1,1,1,,,,,5555535
,172142-77811, ,HOSE,2,2,2,2,2,2,,,555535
,172312-77820, ,"FITTING, GREASE",1,1,1,1
,24761-020000, ,""NIPPLE PT1/8,GREASE",3,3

W



Fig 82 BRI — Y

GREASING

AT UV
SWING CYL.

i
iy - ==
o Q.. =T o ~
Iy I “~
3] == [
6 = 5
. o 2, H -~
< 5 2 - . (&I 2
s Py Lbu'u- 3\
1) = & 3]
o o (&) =
O Qs (3]
et <
h o\ / ’

EENX7ZY T
TURNING BEARING

B37-2(JP)



1,1,,172142-76620, ,RUBBER,1,1,1,1,1,1,,,,

2A,1,,172170-81100, ,''BOOM ASSY",1,1,1,1,1,1,,,,5555555>
2A-1,1,,172170-81101, ,"'BOOM
w/BUSH",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
2B,1,,172170-81100-1, ,"'BOOM
CMP(GREEN:85)*,1,1,1,1,,,W,, ,M20560, ,M20560, ,M20560, ,M20560, ,
2B-1,1,,172170-81101-1, ,""BOOM
CMP(GREEN:85)*",1,1,1,1,1,1,S, , ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
3,2,,172146-81300, ,""BUSH 45 60",2,2,2,2,2,2,,,,,5355533>
4,2,,933126-44500, ,""SEAL VAY45X55X4,DUST",2,2,2,2,,,5553552335>5
4-1,2,,172168-81410, ,""SEAL 45X55X4,
pusTt1',2,2,2,2,2,2,R,,,M21101, ,M21101, ,M21101, ,M21101,,
5,1,,172142-81550, ,"PIN 38X186",1,1,1,1,1,1,,,,5555555>
5-1,1,,172142-81551, ,"PIN
38x191",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
6,1,,172122-81581, ,"PIN (B), BOOM™,1,1,1,1,1,1,,,,,555555>
6-1,1,,172122-81582,,"PIN (B),
Boom,1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564, ,M21564
6-2,1,,172164-81590, ,"PIN
45X149",1,1,1,1,1,1,R,, ,M21611, ,M21611, ,M21611, ,M21611, ,M21611, ,M21611
7,1,,172122-81621,,"PIN (C), BOOM™,1,1,1,1,1,1,,,,,555555>5
7-1,1,,172122-81622,,"PIN (C),
Boom",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564
8,1,,172165-82550, ,"'SHIM 45X1.2'",1,1,1,1,1,1,,,,.555455>
9,1,,172165-82560, ,"'SHIM 45X80X1.2",1,1,1,1,1,1,,,,,.55554>

10,1, ,172165-82570, ,""SHIM 45X80X1.6",1,1,1,1,1,1,,.,.,2555545
11,1,,172112-87840, ,"'SHIM 45X1",1,1,1,1,1,1,,,,,5555545

12,1, ,22417-800500, ,""COTTER PIN
8.0x50",2,2,2,2,2,2,7,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
13,1,,22417-800630, ,""COTTER PIN
8.0x63",1,1,1,1,1,1,2,,,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564
14,1, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,1,1,,,,.,555555>
15,1,,933171-29750, ,"SHIM SET, PIN 38',1,1,1,1,1,1,,,,..55455>
16,1,,172122-81581, ,"PIN (B), BOOM™,1,1,1,1,1,1,,,,,,.5555>
16-1,1,,172122-81582, ,"PIN (B),
BOOM™,1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
16-2,1,,172164-81590, ,"PIN
45X149",1,1,1,1,1,1,R,, ,M21611, ,M21611, ,M21611, ,M21611, ,M21611, ,M21611
17,1,,172148-82290, ,""BRACKET COMP.,BOOM"™,1,1,1,1,1,1,,,,,.,555555
17-1,1,,172148-82291, ,""BRACKET,
BOOM™,1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
18,2,,172148-82320, ,""BUSH 70X60",2,2,2,2,2,2,,,,35535535>»
19,1,,172148-82350, ,"PIN 70X356",1,1,1,1,1,1,,,,,.,5455555
20,1,,172148-82360, ,"PLATE,LOCK",1,1,1,1,1,1,,,,.555455>
21,1,,172148-82381,,"PIN 38-97",1,1,1,1,1,1,,,,,.:5555>
21-1,1,,172148-82382, ,"PIN 38-
94",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
22,1,,172142-82400, ,"PLATE, LOCK",1,1,1,1,1,1,,,,..55555>
23,1,,172148-82400, ,"PIN 45X257'',1,1,1,1,1,1,,,,.555455>»
23-1,1,,172148-82401, ,"PIN
45x261",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
24,1,,172112-87840, ,"'SHIM 45X1",4,4,4,4,4,4,,,,,555535>»
25,1,,172141-94260, ,"PIN 38-130",1,1,1,1,1,1,,,,.555555>
26,1,,22217-160000, ,"SPRING WASHER 16',2,2,2,2,2,2,,,,55535555
27,1,,22242-000700, ,"CIRCLIP 70",1,1,1,1,1,1,,,,,.555555
28,1,,22417-800500, ,"COTTER PIN
8.0xs0",1,1,1,1,1,1,2,,,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564
29,1,,22417-800630, ,"COTTER PIN
8.0X63",2,2,2,2,2,2,7,,,M21564, ,M21564, ,M21564 , ,M21564, ,M21564 , ,M21564
30,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,2,,,,533555575
31,1,,26116-160402, ,""BOLT M16X 40 PLATED",2,2,2,2,2,2,,,,:555355>5
32,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,2,2,,,,,3525535
33,1,,172170-81300, ,"BOOM ASSY',1,1,1,1,1,1,,,,.555455>



33-1,1,,172170-81301, ,"'BOOM
cowp.,3RD.",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564
34,2,,172146-81300, ,""BUSH 45 60',2,2,2,2,2,2,,,,553553525
35,2,,933126-44500, ,"SEAL VAY45X55X4,DUST",2,2,2,2,2,2,,,3:4555335254
36,1,,172164-

81670, ,SPACER,3,3,3,3,3,3,W,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
37,1,,26013-120302, ,""BOLT W/WASHER
M12x30",3,3,3,3,3,3,W,, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
38,1,,22157-120000, ,""WASHER
12",3,3,3,3,3,3,W,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
39,1,,172146-

82910, ,SPACER,1,1,1,1,1,1,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
40,1, ,26013-120252, ,"BOLT M12X
25",1,1,1,1,1,1,w,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564

41,1, ,172164-

81670, ,SPACER,2,2,2,2,2,2,W,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
42,1, ,26013-120302, ,""BOLT W/WASHER
M12x30",2,2,2,2,2,2,W,, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564

43,1, ,22157-120000, ,""WASHER
12*,2,2,2,2,2,2,W,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564



83 T—4hL & T—=LTFS55y b
Fig. O« BOOM & BOOM BRACKET

i B

15

e NV

.. ﬁ 8 9];:) ”A\

<z
N

HT\\ oot/ A1) 4;}
1! :/C v ?21—1—% 78 dL G i
i -l‘ " & —7
S , Sy S-18417 W
N N

I8}
PREVIOUS

B31-2(JP)



1A,1,,172148-81201, ,"ARM W/BUSH 1350",1,1,1,1,1,1,,,,,555555>5
1A-1,1,,172148-81202, ,"ARM
ASSY(1350:YELLOW",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
1B,1,,172148-81201-1, ,"ARM
CMP(1350:GREEN8S5'",1,1,1,1,,,W,, ,M20560, ,M20560, ,M20560, ,M20560, ,
1B-1,1,,172148-81202-1, ,"ARM
CMP(1350:GREENS5",1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564
2,2,,172168-81260, ,""BUSH 38X55",2,2,2,2,2,2,,,,3:555533>»
3,2,,172122-82290, ,"'SEAL, DUST",6,6,6,6,,,,,55555555>
3-1,2,,172122-82290, ,""SEAL,
pusTt",4,4,4,4,4,4,K,,,M21101, ,M21101, ,M21101, ,M21101,,
4,2,,172116-82400, ,"PIN BUSH 38X55",4,4,4,4,4,4,,,,,3:535535
5,2,,172168-81400, ,""'SEAL ,DUST
38X48x4",2,2,2,2,2,2,W,, ,M21101, ,M21101, ,M21101, ,M21101,,
6,1,,22417-800500, ,""COTTER PIN
8.0X50",2,2,2,2,2,2,2,,,M21564, ,M21564, ,M21564 , ,M21564, ,M21564 , ,M21564
7,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,1,1,1,1,,,,,5555555
8,1,,933171-29750,,"SHIM SET, PIN 38',2,2,2,2,2,2,,,,553553555
9A,1,,172142-81300, ,"ARM(L), BUCKET",1,1,1,1,1,1,,,,,,555545
9B,1,,172142-81300-1, ,"ARM L,
BUCKET",1,1,1,1,1,1,W,, ,M20560, ,M20560, ,M20560, ,M20560, ,
10A,1,,172142-81320, ,"ARM(R) , BUCKET",1,1,1,1,1,1,,,,5555555>
108,1,,172142-81320-1, ,""ARM R,
BUCKET",1,1,1,1,1,1,W,, ,M20560, ,M20560, ,M20560, ,M20560, ,
11A,1,,172168-84400, ,"LINK,BUCKET(YELLOW)*,1,1,1,1,1,1,,,,,555555>
11A-1,1,,172168-84401, ,"LINK ASSY,
BUCKET",1,1,1,1,1,1,N,, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
11A-2,1,,172168-84402, ,"LINK,BUCKET
(GREEN)"",1,1,1,1,1,1,N,,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
11B,1,,172168-84400-1, ,"LINK,
BUCKET*,1,1,1,1,,,W,,,M20560, ,M20560, ,M20560, ,M20560, ,
11B-1,1,,172168-84401-1, ,""BUCKET
LINK(GREEN:85",1,1,1,1,1,1,N,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
11B-2,1,,172168-84402-1, ,"BUCKET
LINK(GREEN:85",1,1,1,1,1,1,N,, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
12,2,,172122-82290, ,"'SEAL, DUST",6,6,6,6,6,6,,,,,5555555
13,2,,172116-82400, ,"PIN BUSH 38X55",2,2,2,2,2,2,,,5535535535
13-1,2,,172164-81880, ,""BUSH 38X55,
PIN",2,2,2,2,2,2,N,,,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564
14,2,,172168-84410, ,"'BUSH 38X48X33.5",2,2,2,2,2,2,,,,12552237>5
14-1,2,,172168-84411, ,""BUSH 38-48-
33.5",2,2,2,2,2,2,N,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
15,1,,172142-99470, ,"KIT, ARM PIN",1,1,1,1,1,1,,,,,5555555
16,2,,172122-84501, ,"'PIN (A), BUCKET ARM,1,1,1,1,1,1,,,,5555355>
17,2,,172116-84590, ,""PIN, BUCKET ARM',1,1,1,1,1,1,,,,.555455>

18,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,1,,,,,5553555
19,2,,933110-86600, ,""NUT M24, NYLON",2,2,2,2,2,2,,,5535235535
20,2,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2,2,2,,,,,.535555
21,2,,933171-29760, ,WASHER,2,2,2,2,2,2,,,,,,535555
22,1,,172122-82301, ,""PIN ASSY, ARM",2,2,2,2,2,2,,,3,55353223
22-1,1,,172122-82302, ,""PIN ASSY,
ARM™,2,2,2,2,2,2,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
22-2,1,,172164-81500, ,"PIN
3gxio06",1,1,1,1,1,1,R,, ,M216112, ,M21611, ,M21611, ,M21611, ,M21611, ,M21611
23,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,,,553352>»
24,1,,172148-81311, ,""ARM W/BUSH, 3RD",1,1,1,1,1,1,,,,,5555555
24-1,1,,172148-81312, ,"'ARM W/BUSH,
3rRD,1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
25,2,,172168-81260, ,"BUSH 38X55'",2,2,2,2,2,2,,,,.555255>»
26,2,,172122-82290, ,"SEAL, DUST",6,6,6,6,,,,.5555355555
26-1,2,,172122-82290, ,""SEAL,
pusTt',4,4,4,4,4,4,K,,,M21101, ,M21101, ,M21101, ,M21101,,
27,2,,172116-82400, ,"PIN BUSH 38X55'",4,4,4,4,4,4,,,,.,:55455>»



28,2,,172168-81400, ,"SEAL ,DUST
38X48x4",2,2,2,2,2,2,W,,,M21101, ,M21101, ,M21101, ,M21101,,
29,1,,26013-120302, ,"BOLT W/WASHER
Mi2x3o0",2,2,2,2,2,2,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564

30,1, ,22157-120000, ,""WASHER
12»,2,2,2,2,2,2,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
31,1,,172142-81620, ,0-RING,2,2,2,2,2,2,,,,3:5535532>»

32,1,,172164-

81670, ,SPACER,2,2,2,2,2,2,W,, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564



84 7L & Ty PUY
Fig. ARM & BUCKET LINK

1257
22 PREY{0US

L ’ -
KTy b Uy % /(//@
- g /,/ N\ "

T

i\ BUCKET

;7 %\??

12 17 16 18
;i_l

B37-2(JP)



., 72122-81432, ,""BUCKET ASSY 590",1,1,1,1,1,1,,,,.555555>
,,172142-86150, ,""CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,555555>
,,172142-86160, ,""CUTTER (R), SIDE™,1,1,1,1,1,1,,,,,555555>
,,172142-86280, ,""BOLT M14X 40',6,6,6,6,6,6,,,,.,555555>
,»,172142-86290, ,""NUT 14",6,6,6,6,6,6,,,,,,,,,,,,

2,,22217-140000, ,""SPRING WASHER 14",6,6,6,6,6,6,,,,55555555
8,2,,772122-86123, ,"TEETH ASSY",4,4,4,4,4,4,,,,,555535>»
9,3,,172142-81380, ,B0LT,8,8,8,8,8,8,,,,,,,.,,

10,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,,,,,,5,

11,3,,172113-86123, ,TEETH,4,4,4,4,4.,4,,,,.555355 5

12,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,4,4,4,4,,,,,:53553

16,1, ,172142-99450, ,"PIN KIT, BUCKET",2,2,2,2,2,2,,,,35535535>»
16-1,1,,172164-81950, ,"PIN KIT,
BUCKET",2,2,2,2,2,2,N,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
17,2,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,2,2,2,2,,,,555353525
18A,2,,172142-99230, ,"'SHIM
38x2.3",1,1,1,1,1,1,2,,,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
18B,2,,172142-99330, ,"'SHIM
38x3.2",1,1,1,1,1,1,7,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
18C,2,,933171-29751, ,""SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,,5533352>»
19A,2,,26116-100652, ,"'BOLT M10X 65
PLATED",2,2,2,2,2,2,W,, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
198B,2,,26716-100002, ,"'NUT
M10",4.,4,4,4,4,4,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
19C,2,,172164-

81700, ,COLLAR,2,2,2,2,2,2,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
20,2,,22417-800500, ,"COTTER PIN
8.0X50",2,2,2,2,2,2,2,,,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
21,2,,172122-86261, ,"PIN, BUCKET",2,2,2,2,2,2,,,,.555355>»
21-1,2,,172164-

81630, ,PIN,2,2,2,2,2,2,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
22,1,,772122-81422, ,"'BUCKET ASSY 340',1,1,1,1,1,1,,1,,,,,.,,.>
24,2,,172142-86150, ,"'"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,555545
25,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,.55545
26,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,5,555555
27,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,5555555>
28,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,5555555
29,2,,772122-86123, ,"TEETH ASSY',2,2,2,2,2,2,,,,:.555235>»
30,3,,172142-81380, ,B0LT,4,4,4,4,4,4,,,,.:55455>

31,3,,172142-81390, ,NUT,4,4,4,4,4.4,,,,,:,55223

32,3,,172113-86123, ,TEETH,2,2,2,2,2,2,,,,3:555355»

33,3,,172137-86710, ,""TEETH SHIM 17 SET",2,2,2,2,2,2,,,,35535533>»
37,1,,772122-81402, ,"BUCKET ASSY 490",1,1,1,1,1,1,.1,,,,,.,,,,
39,2,,172142-86150, ,"'"CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,,55545
40,2,,172142-86160, ,"CUTTER (R), SIDE™,1,1,1,1,1,1,,,,,,55355>
41,2,,172142-86280, ,""BOLT M14X 40",6,6,6,6,6,6,,,,,.555555
42,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,5555555>»
43,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,555555
44,2,,772122-86123, ,""TEETH ASSY",4,4,4,4,4,4,,,,.,..5455>»

45,3, ,172142-81380, ,B0LT,8,8,8,8,8,8,,,,.555455>»

46,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,,,,,555

47,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,.55553 55

48,3, ,172137-86710, ,"TEETH SHIM 17 SET',4,4,4,4,4,4,,.,,.:55455>
52,1,,772122-81412, ,""BUCKET ASSY (540)",1,1,1,1,1,1,,1,,,,,.555>
54,2,,172142-86150, ,""CUTTER (L), SIDE",1,1,1,1,1,1,,,,,,555545
55,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,5555555
56,2,,172142-86280, ,"'BOLT M14X 40",6,6,6,6,6,6,,,,,555555>»
57,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,.555555>
58,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,,55554
59,2,,772122-86123, ,"TEETH ASSY",4,4,4,4,4,4,,,,,,55455>5
60,3,,172142-81380, ,B0LT,8,8,8,8,8,8,,,,.555555>»

61,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,,5555555

62,3,,172113-86123, ,TEETH,4,4,4,4,4,4,,,,,3:53553

1,1
3,2
4,2
5,2
6,2
7



63,3,,172137-86710, ,"" TEETH SHIM 17 SET",4,4,4,4,4,
67,1,,772122-81442, ,"BUCKET ASSY (640)",1,1,1,1,1,1,,1,,,,,5555>
69,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
70,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,55545
71,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,5,555555
72,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,,,,5555545

73,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,5,5555555
74,2,,772122-86123, ,""TEETH ASSY",4,4,4,4,4,4,,,,,,3555555
75,3,,172142-81380, ,B0LT,8,8,8,8,8,8,,,,.,555555>»

76,3,,172142-81390, ,NUT,8,8,8,8,8,8,,,,,,,,,,,>

77,3,,172113-86123, ,TEETH,4,4,4,4,4,4, ,,,,3:52553

78,3,,172137-86710, ,""TEETH SHIM 17 SET",4,4,4,4,4,4,,,,.555535>»
82,1,,772142-81600, ,"CUTTER(S),
SIbe*,1,1,1,1,1,1,w,2, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
83,2,,172142-86510, ,""CUTTER (L)
ASSY,SIDE™,1,1,1,1,1,1,wW,2,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
84,2,,172142-86520, ,"CUTTER (R)
ASSY,SIDE™,1,1,1,1,1,1,W,2,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
85,2,,172142-86540, ,""BOLT M14X
30",6,6,6,6,6,6,wW,2,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
86,2,,22217-140000, ,"SPRING WASHER
14",6,6,6,6,6,6,W,2, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806

4 4 4 4111111111111
1,1,1,1



Fig. 85 él\lg(EJTb

1 (590)

22 (340)7% v F X b ATTACHMENT
37 (48 0)7 % v F A b ATTACHMENT
52 (540)7% v F A b ATTACHMENT
67 (64 0)7P% v F XA b ATTACHMERT

f [ | i

o7 5 ; _y
27 28 25 26 29 24 28 27
42 43 40 41 44 39 43 42
27 38 335 36 59 54 58 57

72 73 70 71 74 69 7372

)

F*Faw
OPTIONAL

1557
PREVI10US

v 4 Kh s 5 ASY
SIDE CUTTER ASY

B37-2(JP)




1,1,,172142-99450, ,"PIN KIT, BUCKET",2,2,2,2,2,2,,,5535535535
1-1,1,,172164-81950, ,"PIN KIT,
BUCKET",2,2,2,2,2,2,N,, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
2,2,,22417-800500, ,""COTTER PIN
8.0x50",2,2,2,2,2,2,7,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
3,2,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,2,2,,,555333525
4A,2,,172142-99230, ,"SHIM
38x2.3",1,1,1,1,1,1,2,,,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564
4B,2,,172142-99330, ,"'SHIM
38x3.2",1,1,1,1,1,1,7,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
4c,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",2,2,2,2,2,2,,,5555523135
5A,2,,26116-100652, ,"'BOLT M10X 65
PLATED",2,2,2,2,2,2,W,, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564 , ,M21564
5B,1,,26716-100002, ,"NUT
M10',4,4,4,4,4,4,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
5C,1,,172164-

81700, ,COLLAR,2,2,2,2,2,2,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
6,2,,172122-86261,,"PIN, BUCKET",2,2,2,2,2,2,,,,553553555

6-1,2,,172164-

81630, ,PIN,2,2,2,2,2,2,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
7,1,,172142-86300, ,""BUCKET ASSY 340S',1,1,1,1,1.,1,,.,..,555554
8,2,,172142-86310, ,""BUCKET ASSY 340S',1,1,1,1,1,1,,,,,,555555
9,2,,172142-86150, ,"'CUTTER (L), SIDE™,1,1,1,1,1,1,,,,5555555>
10,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,,55545
11,2,,172142-86280, ,"'BOLT M14X 40',6,6,6,6,6,6,,,,.555455>
12,2,,172142-86290, ,""NUT 14",6,6,6,6,6,6,,,.,.5355554

13,2,,22217-140000, ,"'SPRING WASHER 14',6,6,6,6,6,6,,,,,5555555
14,2,,772142-86140, ,"TEETH ASSY",2,2,2,2,2,2,,,,3555533>»
15,3,,172151-81600, ,POINT,2,2,2,2,2,2,,,,.555355>»
16,3,,172151-81620, ,""PIN ASSY, LOCK",2,2,2,2,2,2,,,,,3355233
17,4,,172151-81630, ,PIN,2,2,2,2,2,2,,,.,352553»

18,4,,172151-81640, ,""LOCK,RUBBER BIN",2,2,2,2,2,2,,,,3:5535535>»
19,3,,172142-86140, ,""ADAPTER 16",2,2,2,2,2,2,,,,35535532>»
20,1,,172142-86100, ,BUCKET(490S)(GREEN) ,1,1,1,1,1,1,,,,,,55355>
20-1,1,,172142-

86101, ,BUCKET(490S) (GREEN) ,1,1,1,1,1,1,N,, ,M21724, ,M21724, ,M21724, ,M21724, ,M2172
4,,M21724

21,2,,172142-86110, ,BUCKET(490S)(GREEN) ,1,1,1,1,1,1,,,,,,55355>
21-1,2,,172142-

86111, ,BUCKET(490S) (GREEN) ,1,1,1,1,1,1,N,,,M21724, ,M21724, ,M21724, ,M21724, ,M2172
4,,M21724

22,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
23,2,,172142-86160, ,"'CUTTER (R), SIDE™,1,1,1,1,1
24,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,,,,55555
25,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,.555555>
26,2,,22217-140000, ,"SPRING WASHER 14',6,6,6,6,6,6,,,,55555555
27,2,,772142-86140, ,""TEETH ASSY",4,4,4,4,4,4,,,,,,3:55555
28,3,,172151-81600, ,POINT ,4,4,4,4,4,4,,,,.:.5455>»

28-1,3,,172151-

81600, ,POINT,3,3,3,3,3,3,K,, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
29,3,,172151-81620, ,"PIN ASSY, LOCK,4,4,4,4,4,4,,,,,555355>5
29-1,3,,172151-81620, ,"PIN ASSY,
LOCK",3,3,3,3,3,3,K,,,M21724, ,M21724, ,M21724, ,M21724 , ,M21724, ,M21724
30,4,,172151-81630,,PIN,4,4,4,4,4.,4,,,,,,,,,,.,

30-1,4,,172151-

81630, ,PIN,3,3,3,3,3,3,K,, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
31,4,,172151-81640, ,"LOCK,RUBBER BIN',4,4,4,4,4,4,,,,,,:55555
31-1,4,,172151-81640, ,"LOCK,RUBBER
BIN",3,3,3,3,3,3,K,,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
32,3,,172142-86140, ,"'ADAPTER 16",4,4,4,4,4,4, ,,,,535533525
32-1,3,,172142-86140, ,""ADAPTER
16",3,3,3,3,3,3,K,,,M21724, ,M21724, ,M21724, ,M21724, ,M21724, ,M21724
33,1,,172142-86200, ,"BUCKET ASSY 540S",1,1,1,1,1,1,,,,,,,55555

11111111177777



34,2,,172142-86210, ,"'BUCKET ASSY 540S",1,
35,2,,172142-86150, ,""CUTTER (L), SIDE",1,
36,2,,172142-86160, ,""CUTTER (R), SIDE",1,
37,2,,172142-86280, ,''BOLT M14X 40',6,6,6,6,6,
38,2,,172142-86290, ,"NUT 14',6,6,6,6,6,6,,,,,555555>
39,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,5555555
40,2,,772142-86140, ,"TEETH ASSY",4,4,4,4,4,4,,,,,3:55553>
41,3,,172151-81600, ,POINT ,4,4,4,4,4,4,,,,,5535535>»
42,3, ,172151-81620, ,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,5:5455>»
43,4,,172151-81630, ,PIN,4,4,4,4,4,4,,,,,,,,,,,,
44,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,5335555
45,3,,172142-86140, ,"ADAPTER 16",4,4,4,4,4,4
46,1,,172142-86350, ,"BUCKET ASSY 590Ss",1,1,
47,2,,172142-86360, ,""BUCKET ASSY 590S",1,1
48,2,,172142-86150, ,""CUTTER (L), SIDE",1,1
49,2,,172142-86160, ,""CUTTER (R), SIDE",1,1
,0

50,2,,172142-86280, ,"'BOLT M14X 40",6,6,6
51,2,,172142-86290, ,"'NUT 14",6,6,6,6,6,6,, 23393
52,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,,555555
53,2,,772142-86140, ,"TEETH ASSY',4,4,4,4,4,4,,,,,555455»
54,3,,172151-81600, ,POINT ,4,4,4,4,4,4, ,,,,:52552
55,2,,172151-81620, ,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,:535535
56,4,,172151-81630, ,PIN,4,4,4,4,4,4,,,,,:535535

57,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,,.5455>
58,3,,172142-86140, ,"ADAPTER 16',4,4,4,4,4,4,,,,,555455>»
59,1,,172142-86400, ,BUCKET(640S) (GREEN) ,1,1,1,1,1,1,,,,5555355>
60,2,,172142-86410, ,BUCKET(640S) (GREEN) ,1,1,1,1,1,1,,,,,555555>
61,2,,172142-86150, ,"CUTTER (L), SIDE™,1,1,1,1,1,1,,,,,5555555
62,2,,172142-86160, ,""CUTTER (R), SIDE",1,1,1,1,1,1,,,,,,555545
63,2,,172142-86280, ,"BOLT M14X 40',6,6,6,6,6,6,,,,,,555554
64,2,,172142-86290, ,"NUT 14",6,6,6,6,6,6,,.,,,:555545
65,2,,22217-140000, ,"SPRING WASHER 14",6,6,6,6,6,6,,,,,5555555
66,2,,772142-86140, ,"TEETH ASSY',4,4,4,4,4,4,,,,,..5455>»
67,3,,172151-81600, ,POINT,4,4,4,4,4,4,,,,.:.5455>»
68,3,,172151-81620, ,"PIN ASSY, LOCK",4,4,4,4,4,4,,,,,555455>»
69,4,,172151-81630, ,PIN,4,4,4,4,4,4,,,,,,,,,,,,

70,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,4,4,4,4,,,,,:55355>»
71,3,,172142-86140, ,"ADAPTER 16',4,4,4,4,4,4,,,,.,:55455>»
72,1,,772142-81600, ,""CUTTER(S),
SIbeE",1,1,1,1,1,1,w,1,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
73,2,,172142-86510, ,""CUTTER (L)
ASSY,SIDE™,1,1,1,1,1,1,wW,1,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
74,2,,172142-86520, ,""CUTTER (R)
ASSY,SIDE™,1,1,1,1,1,1,W,1,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
75,2,,172142-86540, ,"'BOLT M14X
30",6,6,6,6,6,6,wW,1,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806
76,2,,22217-140000, ,"SPRING WASHER

14" ,6,6,6,6,6,6,W,1,,M21806, ,M21806, ,M21806, ,M21806, ,M21806, ,M21806



_ 86 INT oy B(SIAT :799F47})
Fig. BUCKET(S-TYPE : ATTACHMENT)

7 (34085)
20 (49058)
33 (5408)
46 (5905)
59 (8408)
11 I | I | |
8 12 13 10 14 11 9 13 12
21 25 26 23 27 24 22 26 25
34 38 39 36 40 37 35 39 38
47 51 52 49 53 50 48 52 51
&0 64 65 62 66 63 61 65 64
T
16 1519
29 28 32
42 41 45
55 54 58
68 67 71
18 17
31 30
44 43

*Fia
OPT10NAL

B
PREVI0US

YA KAy ASY
SIDE CUTTER ASY

B37-2(JP)




1,1,,172112-87860, ,""SHIM 40X1',2,2,2,2,2,2,,,,55353554
2,1,,172148-94102, ,""BLADE ASSY",1,1,1,1,1,1,,,,,555555>»
2-1,1,,172148-94103, ,""BLADE
ASSY*,1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
3,2,,172168-81270, ,""SEAL,,DUST 38X50X4",4,4,4,4,4,4,,,,5:235224
4,1,,172142-94210, ,"PIN 38X135",2,2,2,2,2,2,,,,35535533>»
5,1,,172142-94240, ,"'PIN 40X96(B)',2,2,2,2,2,2,,,53552335>5
5-1,1,,172142-94241, ,"PIN
40X106",2,2,2,2,2,2,S,,,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564 , ,M21564
6,1,,172124-94310, ,""PLATE, LOCK',2,2,2,2,2,2,,,,:555355>5
7,1,,22417-800560, ,"COTTER PIN 8.0X
56",2,2,2,2,2,2,7,,,M21564, ,M21564, ,M21564, ,M21564 , ,M21564 , ,M21564
8,1,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,2,2,2,2,,,53555355>5
9,1,,24761-040000, ,""NIPPLE B,GREASE',2,2,2,2,2,2,,,,:555355>5
10,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,4,,,,,5:3355>»
11,1,,933171-29750, ,""SHIM SET, PIN 38",2,2,2,2,2,2,,,.,55353554
14,1,,172148-94302, ,"'BLADE(965) ASSY',1,1,1,1,1,1,,,,5555355>
14-1,1,,172148-94303, ,""BLADE(965)
ASSY"',1,1,1,1,1,1,S,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564 , ,M21564
15,2,,172168-81270, ,"'SEAL,,DUST 38X50X4'",4,4,4,4,4,4,,,.5:232524

16,1, ,172164-

81670, ,SPACER,2,2,2,2,2,2,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
17,1,,26013-120302, ,"'BOLT W/WASHER
Mi2x30",2,2,2,2,2,2,W,,,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564
18,1,,22157-120000, ,""WASHER
12»,2,2,2,2,2,2,W,, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564, ,M21564



PREVI0US

®nsan
VIEWED FRONG)
2-1
1817 IH¥
NEW PREV | 0US
M-ips gyt
B #mata 14 FEY b,
A&TAILS oF® . {?  ATTACHMENT
14-1 14
#H [:};7
NEW PREVI0US

B37-2(JP)




[Info]

PcNo=Y00K2821
PcName=B37-2(JP,EX)
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1
EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,YO00K2821
1,001, ,"VEHICLE B37-2"

2,1, ,"LABEL(CABIN:FRONT LEVER SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,2, ,"LABEL(CABIN:SIDE LEVER SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,3, ., "LABEL(CANOPY:FRONT LEVER SPEC.',"B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,4, ,"LABEL(CANOPY:SIDE LEVER SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,5, ,LABEL(CABIN:EX),"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,6, ,LABEL(CANOPY :EX),"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,7,,TOOL,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"

2,8, ,MUFFLER,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX',"B37-2 P(R)EX"

2,9, ,"AIR CLEANER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-
2 C(R)EX","B37-2 P(R)EX"

2,10, ,ACCELERATOR, ""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX',"B37-2 P(R)EX"

2,11, ,"ENGINE MOUNT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,12, ,"RADIATOR & MOUNT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,13, ,"FUEL TANK & FUEL LINE","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,14, ,BATTERY,""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"

2,15, ,"ELECTRIC PART(CABIN,CANOPY:FRO","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,16, ,"ELECTRIC PART(CABIN,CANOPY:SID","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,17, ,"ELECTRIC PART(CABIN)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,18, ,"WORK LAMP","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"

2,19, ,"HEATER & DEFROSTER","'B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,20, ,RADIO(OPTIONAL) ,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,21, ,"ROLLER & ADJUST","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,22, ,CRAWLER,""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"

2,23, ,"CONTROL EQUIP.(LEVER & STAND:F'","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,24, ,"CONTROL EQUIP.(LEVER & STAND:S","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,25, ,"CONTROL EQUIPMENT(DRIVE)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-
2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,26, ,"CONTROL EQUIPMENT(SWING)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-
2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,27, ,"CONTROL EQUIPMENT(BLADE)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-
2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,28, ,"CONTROL EQUIP.(CUT OFF LEVER &","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,29, ,"CONTROL EQUIP.(CUT OFF LEVER &","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,30, ,"CONTROL EQUIPMENT(P.T.O. CONTR","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"



2,31,,"FRAME & TURNING BEARING™,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,32, ,"FRAME COVER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,33,,"STEP & INSTRUMENT PANEL(FRONT","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,34, ,"STEP & INSTRUMENT PANEL(SIDE L'","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,35, ,"SEAT & SEAT MOUNT(FRONT LEVER","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,36, ,"SEAT & SEAT MOUNT(SIDE LEVER S","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,37, ,BONNET,""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"

2,38, ,"CABIN(BODY & FITTING)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,39, ,"CABIN(GLASS & SASH)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,40, ,"CABIN DOOR","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-
2 C(R)EX","B37-2 P(R)EX"

2,41, ,CANOPY,""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX',"B37-2 P(R)EX"

2,42, ,"HYD.OIL PUMP & SHAFT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,43, ,"BOOM CYLINDER(CABIN)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,44, ,"BOOM CYLINDER(CANOPY)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,45, ,"ARM CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,46, ,"BUCKET CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,47, ,"SWING CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,48, ,"BLADE CYLINDER","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,49, ,"DRIVING MOTOR","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,50, ,"TURNING MOTOR","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,51, ,"SWIVEL JOINT","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,52, ,"CONTROL V.(W/0 HYD.OIL P.T.0.:","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,53, ,"CONTROL V.(W/0 HYD.OIL P.T.0.:","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,54, ,"CONTROL V.(W/O HYD.OIL P.T.0.:","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,55, ,"CONTROL V.(W/0 HYD.OIL P.T.0.:","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,56, ,"CONTROL V.(W/O HYD.OIL P.T.0.:","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,57, ,"CONTROL V_(P PORT & V.STAND:P.","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,58, ,"CONTROL V_(DRIVING & P.T.0.:P.","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,59, ,"CONTROL V.(ARM & SWING:P.T.0.S","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,60, ,"CONTROL V.(BOOM & BUCKET:P.T.O","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,61, ,"CONTROL V.(TURNING & BLADE:P.T","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S",""B37-2 C(R)EX","B37-2 P(R)EX"



2,62, ,"REMOTE CONTROL VALVE","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,63, ,"ROTARY VALVE(MULTI CHANGE SPEC'","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,64, ,"LOW-HIGH VALVE","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,65, ,"P_T.0.VALVE(CONFLUENCE SPEC.)","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,66, ,"HYD.OIL TANK","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,67, ,"HYD.OIL PIPING(TANK-PUMP-VALVE","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,68, ,"HYD.OIL PIPING(VALVE-MOTOR,B0O","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,69, ,"HYD.OIL PIPING(VALVE-SWIVEL,SW',"B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,70, ,"HYD.OIL PIPING(RETURN)","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,71,,"P.T.0.HYD.OIL PIPING(FRAME:UNI","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,72,,"P_T.0.HYD.OIL PIPING(FRAME:CON","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,73,,"HYD.OIL PIPING(TRACK FRAME)","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,74, ,"HYD.OIL PIPING(BOOM)"," "B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,75,,"P_T.0.HYD.OIL PIPING(BOOM)","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,76, ,"CONTROL PIPING(PUMP-LOW-HIGH V'*,"B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,77, ,"CONTROL PIPING(FRONT LEVER:DIR","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,78, ,"CONTROL PIPING(SIDE LEVER:DIRE","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,79, ,"CONTROL PIPING(FRONT MULTI CHA™,"B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,80, ,"CONTROL PIPING(SIDE MULTI CHAN","B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,81, ,"CONTROL PIPING(MULTI CHANGE SP',"B37-2 C(R)F","B37-2 C(R)S","B37-2
P(R)F","B37-2 P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,82, ,GREASING,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX',"B37-2 P(R)EX"

2,83, ,"BOOM & BOOM BRACKET","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,84, ,"ARM & BUCKET LINK'","B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,85, ,BUCKET,""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"

2,86, ,BUCKET(S-TYPE:ATTACHMENT),""B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2
P(R)S","B37-2 C(R)EX","B37-2 P(R)EX"

2,87, ,BLADE,"B37-2 C(R)F","B37-2 C(R)S","B37-2 P(R)F","B37-2 P(R)S","B37-2
C(R)EX","B37-2 P(R)EX"



	preface.pdf
	PREFACE
	SPECIFICATIONS
	VEHICLE PAINTED COLOR
	TABLE OF PAINTED COLOR
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-88


